5

CEIG L

5A
5A

5A

MPC ENGINES
1.4000A  FLYWHEEL
PART
NUMBER......... ... NAME AND DESCRIPTION ... ... ....

1.4001 - FLYWHEEL ASSY.

NPN

5147527
5124627
5162984
5102444
5102486
5102308
5102920
5102011
5133512
51G3818
5104456
5148093
5105297
5126671
456390

9412018
5408512
9409129
5111467

1.4010
5116301
5116302
5116289

1.4040

807302

1.4072

5148011
5148012
4409131
6836873

1.4075

5102584
8927880

INCLUDES GEAR IN 1.4010,
"L INDICATES A CHAMFERED ASSY..
“NC” 1S NON-CHAMFERED.

FLYWHEEL ASSY. (CUSTOMER

FURNISHED] ...\t einenens
FLYWHEEL ASSY. {SAE #3HINC) ......oeuus.
FLYWHEEL ASSY. (SAE #3HNC) .............
FLYWHEEL ASSY. {SAE #21INC) .............
FI YWHEES ASSY, (SAE #2IINC) ... ...,

+ FLYWHEEL ASSY (SAE FNC) .............

-

FLYWHEEL ASSY {SAE #3I{NC} .............
FLYWHEEL ASSY (SAE#3MNC) ... ... ...
FLYWHEEL ASSY, (SABF4){NC) .............
FLYWHMEEL ASSY {SAE FI}INC) ... .......
FLYWHEEL ASSY. (SAE #3HNC) ... ... ... ..
FLYWHEEL ASSY {SAE #2}INC} .............
FLYWHREEL ASSY (SAE F2HNC) ... ... ... ..
FLYWHEEL ASSY {SAE #3}{NC} .............
PLATE, SCUFF (BOLT RETAINER} ....... . ... ..
PINNBOLL{ZE L) . .. it
BOLT, LOCK (2 $/4" L} ... ... ... ... .. ... ..
BOLY 1/2°20X2" AALOCK ... .. ... ...
BOLT, LOCK $/27.20X1 3/47 {12.8001} ..... ..
WASHER{1.8360) . ... ....................
+ GBSOLEYE

GEAR, FLYWHEEL RING

GEAR (SAE #3- 126 TEETH) ................
GEAR (SAE #2- 138 TEETH) __..............
GEAR (SAE #4-111 TEETH) ... ............

BEARING, CLUYCH PILOY
BEARING {N.D. ZO8B05X1878) ............ ..

PLATE FLYWHEEL INPUT DRIVE

PLATE s
ARAPTOR | .
BOLT, 3/8"—24 X 3/47 (12,8001} -...........
PACKAGE (6 PLCS) 3/8"—24 HEX. CONE
LOCKNUT{8.4002) ............ ... ...
* SHOWN IN TYPE BOB FOR REFERENCE
ONLY. PART OF TRANSMISSION
ASSEMBLIES IN 9.4001.

DiSC., FLYWHEEL FLEXIBLE COUPLING
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FiG ... NUMBER

IO I I 2

PARY

DETRO!IT DIESEL

1.4000A FLYWHEEL

1.4001 - FLYWHEEL ASSY.

8921740
8922607
8923208
5137449
8824053
8922974
ag5278
23502311
5126671
8409129

54088512
9412018
14010
5116301
5116302
1.4040
807084

1408585
8923091
186628
103321

1.4080
23046150
6882685
180148
89423490
89419871

1.4085
23046149
230461861
23046427

2409056

INCLUDES GEAR IN 1.4010.
“C" INDICATES A CHAMFERED ASSY,,
"NC™ 4§ NCON-CHAMFERED,

FLYWHEEL ASSY. (SAE #2) ()
FLYWHEEL ASSY. {SAE 33} NG}
FLYWHEEL ASSY. {SAE #3} (NG}
FLYWHEEL ASSY. (SAE # 1} (NC)
FLYWHEEL ASSY. {SAF 3} (NG}
FLYWMEEL ASSY. {SAE #3) INC)
FLYWHEEL ASSY. (SAE #£3) (NC)
FLYWHEEL ASSY. (SAE #£3} INC)
PLATE, SCUFF (BOLT RETAINER)
BOLT, 1/27-20X1 3/4* AA LOCK
{12.9001)
BOLT, 1/27-20X2” AA LOCK
BOLT, 1/27-20X2 1/4" AA LOCK

GEAR, FEYWHEEL RING

GEAR {SAE #:3-126 TEETH)
GEAHR {SAE #1-138 TEETH)

BEARING, CLUTCH PHLOY
BEARING {N.D. Z99507L1C} (8.1450)

CARRIER, FLYWHEEL PILOY BEARING

CARBIER .. ..., . . . i i
BOLT, 3/8"-16X1 1/2" {12.9001}
LOCKWASHER, 3/8” (12.8200}

HURB, FLYWHEEL FLEXIBLE COUPLING

HUB, ADAFTOR ... i voireinn .
ADAPTOR(1.5180) . oov e,
BOLT, 3/8"-24X7/B" HEX SOC. HD.

(312.9027) i
BOLT, 3/8°-16X2" {12.8001} ... ... ... ...
LOCKWASHER, 3/8" {12.9200)

PLATE, FLYWHEEL FLEXIBLE COUPLING

FLEXPLATE ASSY.
PLATE, SCUFF ... i,
BOLT, 1/27-20X1 §/8" 12 PT. HD.

(12.8005) .. .....oviiriinrinnnnn ..
BOLT, 1/2°-20X3/4" {12.9001)

MAY, 1887 PAGE
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DEYROIT DIESEL & 3 MPC ENGINES
1.5000A FLYWHEEL, HOUSING

...................... TYPES o viirire i
PART 1 1 1 1 1
CFIG . NUMBER. ... .. NAME AND DESCRIPTION ... ... AR AR AR RE SERY SERESERE R
si7|/eis]a|8|s|9|s|e|8]e
7 1 5 3 8 g
1.5001 - HOUSING ASSY. FLYWHEEL
54 51193585 @Hogss;m, (SAE #32) 2,3,4-53 (TYPE :
T
5A 5119356 @ HOUSING (SAF #7)2,3,4.83 {TYPE 360}....... ] 1
5A 5119353 @ HOUSING, {SAE #3) 2,3,4-53 [TYPE t
BABY
5A 5119354 @ HOUSING, (SAE #3) 2,3,4-53 (TYPE 1 1
BEA) e
54 5119351 # HOUSING, (SAE #4}4.83 ... ............ 1
SA 5119352 # HOUSING, (SAE #4} 3,453 ... ... ... ... ... 1
54 5116060 @HOUasg;iG,{SAﬁ #£43 2,3,4-63 (TYPE 1
B0}
5A 5124207 @HOU:?:I;NG' {SAE #4) 2.3,4-53 TYPE
B33 1
BA 5119430 @ HOUSING, (SAE #4) 2,3,4-53 {TYPE
BAZY 1
10C B1Z1179  * HOUSING, 2853 ... i, 1
5124266  STUD{1/2°13-20X2.8" ... overrnrn.. 4
5AB 5145014  PLUG. 3/8° PIPE{12.9550} ..._............. 1 1
5AB 5115214  PLUG, 1/2 PIPE{12.9550) .................. 1 AERRERRE
9409126 & BOLT.5/16-18X2 1/2(12.9001) ............ AR|AR|AR| AR} AR]AR]AR| ARIAR]ARI AR| AR
2409079  BOLT, 3/8-16X7/8 {12900t ... ... ... . .... 1P1p1 1] 1111811
5101779 BOLT, 3/8"-18X7/8" (129061} .............. 1
176838 .+ BOLT, 3/8 - 16X7/B{12.8001) ............... 7lanisis5|5|6]s5]|5|anlar]sls
9414216 % BOLT, 3/8 -16X2 1/2 (128001} ... .. ... ... §1aj4faialalalalala 4
5AB 427588 BOLT, 3/8 -16X2 1/2£12.8001) . ....... ... .. sle|e cls]selsis 616
SAB 179850 BOLT, 3/8-16X2 3/4 {12.800%) ... .......... 8
5170491 BOLT, 3/8 -24X2 21/32 LOCK
(1290018 .. 3
BAB 5170489  BOLT, 3/8 -24X3 9/16 LOCK {12.8001) ... ... 3lszia3 si{s3{alaisiaziajs
5A8 103321 LOCKWASHER, 3/8” {12.9200} .............. AR| AR AR| ARl AR]| AR ARIAR| ARI AR| AR| AR
@ NOT SERVICED, CONVERT TO TYPE
SHOWN IN PARENTHESES.
# REQUIRES SPACER AND BOLT IN
1.7260,
& QUANTITY OF 6 REQUIRED WITH
20-802, 3D-010, 4D-102. QUANTITY
OF 2 REQUIRED EFFECTIVE WITH
Z0D-803, 3D-011, 4D-103.
+ USE A QUANTITY OF “5* FOR A TWO,
5" FOR A THREE AND "7* FOR A
FOUR.
% EFFECTIVE WITH 2D-903, 3D.011,
4D-103.
* OBSOLETE
1.5002 - SHIM, FLYWHEEL HOUSING TO END
PLATE
B123802  wSHIM . e 1 1
w EFFECTIVE WITH UNIT 210-445 FOR
TYPE 181.
DEC., 1983 PAGE 1 OF 1.5000A
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8 3

FiG

AB

>PPrP>
wwomem

AB

»> PPP
o DEw

AB

T T S—

.. NUMBER

MPC

PARY

1.5610
5121334
5121234

1.5030

5122281
179857
122408
5150568
103323

1.5040

5104506

1.5050

5116411
5156815
9419648
18662%
103320
1.5060

5116391

5135935
1.8078

5130998

1.50886
$124238
5113689
5120988

8924158

ENGINES

H

1.5000A  FLYWHEEL HOUSING

GASKEY, FLYWHEEL HOUSING

GASKET, 2.3,4.63
GASKET, 2-53

COVER, FLYWHEEL HOUSING LARGE
HOLE

COVERPLAINY ... i
BOLT, 7/16"-14X7/8" (12.9001)
BOLT, 1/2"-13X17{12.800%) . ...............
WASHER, 7/16” COPPER {2.4050)
LOCKWASHER, 1/27 {12.9200)

GASKET, FLYWHEEL HOUSING LARGE
HOLE COVESR

GASKEY

COVER, FLYWHEEL HOUSING SMALL
HOLE

COVER .ottt e e
COVER (TACHOMETER MOLE} {1.7480)
SCREW, 5/15”-18X3/4" SELE-TAP
PEZ9088) ..ottt
BOLT, B/16"-1BX7/8" {12.9001}
LOCKWASHER, 5/16" {12.8200}

GASKEY, FLYWHEEL HOUSING SMALL
HOLE COVER

GASKEY, STARTING MOTCR HOLE COVER
GASKEY {7.3004}

HOSE, FLYWHEEL HOUSING DRAIN

HOSE, 3/8" 1.D. X 14" | {1.1060}
HOSE, 3/8" kD . X 12" L. ooovie e
ELBOW, HOSE CONNECTOR 90 DEG.

LET00) .o
BUSHING, RED. {1/2°X3/8"} (12.9570) ... ... ..
* STD, LENGTH HOSE. CUT TO LENGTH

SHOWN,

DEC., 1583 PAGE
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BETRODIY DIESEL 5 3 Mg ENGINES
1.58000A FLYWHEEL, HOUSING

.................... TYPES oottt i,
PART 2 2 2 2 2
CFIG L NUMBER L. L. NAME AND DESCRIPTION .......... ciz2lofz2i0 olz2z]1)21112
110 olsiolslol1it]|3]1
2 4 9 2 6
1.5001 - HOUSING ASSY. FLYWHEEL
5A 5125268 * HOUSING, (SAE #2)4-53 (USE TYPE
BEBY 1
5A 5125269 * HOUSING, (SAE #2) 2,3.4-53 (USE TYPE 2
B12Y
58 5123717 * HOUSING, {SAE #2)BVS3(USE TYPE 1
BB
58 5123718 * HOUSING, {SAE #2)8V53{USE TYPE t
BA0}
5A 5119431 * HOUSING, (SAF #3)4-B3{USE TYPE 349) ... ... 1
BA 5124965 @ MHOUSING, (SAE #3383 ... ............ 1
5A 5116062 * HOUSING, (SAE #3} 2.3,4-53 {LUSE TYPE
B2B) e 1
58 5123719 # HOUSING, (SAE#£3) 6VES ... . ... .... 1
5A 5126541 * HOUSING, (SAE #3)4-53(USE TYPE 388} ... .. 1
5A 5116060 * HOUSING, (SAE #4} 2,3,4-53 {USE TYPE
B30} 1 1
5125652 HOUSING, (AUTOMOTIVE) 3,453 ............ 1
141195 PIN, 1/4"X5/8" DOWEL {12.9296} ........... 1 1]
SAB  B145014  PLUG 3/B° PIPE{12.8550) . ................ 1 1 1
BAE 5115214 PLUG. 172" PIPE (129580} ................. 1 EEREEREEERRE
9409126 & BOLT, 5/16%-18X2 1/2° (12.8001) ... ... ... ARIARI AR} AR| AR AR] AREAR] AR AR AR] AR
8408079 BOLT, 3/8"-16X7/8" {(12.80C1) .............. EREER R R E 1 1
179838 % BOLY, 3/8"-16X7/8°{12.8001} .. ............ ARtaRAREAR] AR AR AR ARJ AR
9414215 + BOLT, 3/8°-16X2 1/2* (12.80G1) . ........... 44 alalalsialslalals
SAE 427588 BOLT, 3/8%.16X2 1/2° (12,9001} ............ sle]6ls e6|l6isleislsls
5AB 179850 BOLY, 3/8716X2 3/4" (12,9001 ............ 2
191249 BOLT, 3/8°-16X3 3/4” {12.9001} . ........... 6 616
5170491 BOLT, 3/8".24X2 21/32° LOCK
(129009) o0ttt 3
186309 BOLT, 3/87-24X3 1/4" {12.8001) ............ 2 212
186310 BOLY, 3/8".24X3 1/2" {12.8001} ............ 2 212
A8 B170489  BOLY, 3/8°-24X3 9/16" LOCK
(128001 ... 3j3iaf3fals 3 3
5AB 103321 LOCKWASHER, 3/8" {12.8200) ....... ... .... ARTART AR AR AR} AR AR|ART AR} AR AR] AR
117049 NUT, 3/8%.24 (12.9120) . .................. 2 212
NOT SERVICED, CONVERT TO TYPE
SHOWN IN PARENTHESES.
@ NOT SERVICED, AEPLACE WITH
5132259 AND INCLUDE 1.5123803
SHIM.
# REQUIRES SPACER AND 8OLT IN
1.7280.
& QUANTITY OF *6" REQUIRED WITH
20.902, 3D-010, 4D-102, GUANTITY
OF “2” REQUIRED EFFECTIVE WITH
20903, 3D- 011, 4D-103,
% USE "B" FOR A TWO, *5” FOR A THREE,
AND “7° FOR A FOUR.
+ EFFECTIVE WiTH 2D-903, 30011,
4D-103,
1.5002 - SHIM, FLYWHEEL HOUSING TO END
PLATE
5123802 SMIM o 1 1
DEC., 1983 PAGE 3 OF 1.5000A
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FIG

ol o
ooy

AR

4.8
AB
A8
AB
AB

4.8

pop
0 48

AB

T T

3 M#C ENGINES
1.5000A FLYWHEEL, HOUSING
PART
LoNUMBER Ll NAME AND DESCRIPTION ....... ...
1.5010 - GASKET, FLYWHEEL HOUSING
5121334 GASKEY, 234-B3 .. ... ... .
5137470 GASKET, BVB3 ... e
5175882 GASKEY, (7/8" DIA) 6,8VE3(4 4118} ... .. .. ..
1.5030 - COVER, FLYWHEEL HOUSING LARGE
HGLE
5122281 COVER{PLAIN) ... ... ... ..ot
179857 BOLY, 7/16"14X7/8" (128061 ............
122408 BOLT, 1/2"13X1"{128001) ..., ...........
5150568 WASHER, 7/18" COFPER{2.4080} ...........
103323 LOCKWASHER, 1/2"{12.9200) ..............
1.5040 - GASKET, FLYWHEEL HOUSING LAHGE
HOLE COVER
5104506 GASBKET ... ... . e
1.5060 . COVER, FLYWHEEL HOUSING SMALL
HOLE
5116411 COVER i
51558185 COVER {TACHOMETER HOLE) (1.7480) ..., ...
5152716 * COVER{B.4223} ... ... .. . .. viiiiinnn..,
B130992 @PLUG CUP{3.4223) ... ... .. .. .iuvinn...
9419648 SCREW, 5/18"-18X3/4" SELF-TAP
{129068) .. ... ... ... . .o
186625 BOLY, /167 18X7/87 (12.800%) . ...........
446202 WASHER, 5/16” COPPER (12,9180} ....... ...
103320 LOCKWASHER, B/168" {12.8200) .............
* QUANTITY OF ONE FOR MARINE UNITS.
@ NOT SERVICED, REPLACE WITH COVER,
GASKETS AND BOLTS.
1.5060 - GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER
5116391 GASKEY
51358385 GASKET({7.4458) .. _.....................
8150193 * GASKET{.1010} .., ... ..
* QUANTITY Of ONE FOR MARINE UNITS.
15078 - GASKET, STARTING MOTOR HOLE COVER
5130995 GASKET{7.3004) ............. . vivuui....

DEC., 1883 BAGE
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DETROCGIT DIESEL 5 3 MPC ENGINE

1.50G0A FLYWHEEL, HOUSING

...................... TYPES .. ..o
PART P 2 2 2 2
CJHGOOUNUMBER. L NAME AND DESCRIPTION .. ..... ... gi2lo0j2i1012]012 12112
110 0I51018105151]1311
2 4 g 2 6
1.5080 - COVER, FLYWHEEL HOUSING INSPECTION
HOLE
5125233 COVER ... . e 2
181309 BGLY, 1/47.28X1/2" 328001 . ... ... ..... 4
103318 LOCKWASHER, 1/4" {12.8200} .............. 4
DEC, 1983 PAGE 5 OF  1.5000A
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5 3 MPC E

1.5001 -
3 5123720 +
A 5108391 *
A 5121460 @
3 5108946 *
A 5111760 #
3 5108802 *
3 51069102 *
\ 5111706 %
3 5173777 *
A 5130646 *
\ 5130727 *
\ 5173789 *
141195
W8 5145014
W8 5115214
\B 5111798
LB B146646
B 9409126
179838 &
9409079

B 8414218

B 4276588
179850
191249
5170491

5170492
1868308
186310
5170488

.8 103321%
117049

1.5002 -

5123802

1.5010 .

B B137470
5175882
& 5121334

NGINES
1.5000A FLYWHEEL, HOUSING

HOUSING ASSY. FLYWHEEL

HOUSING, {SAE #£3) 6V53 (TYPE 350) ........
HOUSING, {SAE #3) 3,4-53 {TYPE 375) .......
HOUSING, {SAE 31} 6V53 (5132249} ........
HOUSING. {SAE # 1) 6V53 (TYPE 363} ........
HOUSING, {SAE #2) 3,453 .................
HOUSING, {SAE #2) 6V53 (TYPE 383) ........
HOUSING, {(SAE #2) 6V53 (TYPE 358} ........
HOUSING, (AUTOMOTIVE} 4-53 .. ... .. N
HOUSING, {SAE 43} 6V53 (TYPE 337} ........
HOUSING, (SAE #3) 3,4.53 {TYPE 348} .......
HOUSING, (SAE #3) 3,4.53 (TYPE 343} ... .. ..
HOUSING (SAE #3) 4-53 (TYPE 351} .........
PIN, 1/4"X5/8" DOWEL {12.9290} ........ ...
PLUG, 3/8* PIPE {12.9550) .. ...............
PLUG, 1/2" PIPE{12.8580) .................
PLUG, 1° 8Q. SKT. {12.8550} ...............
PLUG, 1 1/4” PIPE(12.9550) ...............
BOLT, 5/16"-18X2 1/2" (12.900%) ... _......
BOLT, 3/8"-16X7/8" {12.8001) ...._.........
BOLT, 3/87-16X7/8" {12.8001} ..............
BOLT. 3/8°-16X2 1/2° {12.90061} ... ... .....
BOLT, 3/8"-16X2 1/2° (12.900%} ............
BOLT, 3/8"-16X2 374" (12,8001} ...........,
BOLT, 3/8°-16X3 3/4" {12.8001} ......... ...
BOLT, 3/8"-24X2 21/32” LOCK

(128001 .. ..
BOLT, 3/8"-24X2 28/32° LOCK

(12,8001} ... ..
BOLT, 3/8"-24X3 1/4” (128601} ......... ...
BOLY, 3/8"-24X3 1/27 {(12.8001) ............
BOLY, 3/8"-24X3 8/18" LOCK

(12.9000) ...t
LOCKWASHER, 3/8” (12.9200) .......... ...
NUT, 3/8724 {12.8120) ... .. ..o,
* NOT SERVICED: CONVERT TO TYPE

SHOWN IN PARENTHESES.
@ NOT SERVICED; USE PART NUMBER iN

PARENTHESES PLUS {1) 5123802

SHIM.
# OBSOLETE,
& USE 5" FOR A THREE AND *7* FOR A

FOUR,

SHIM, FLYWHEEL HOUSING TO END
PLATE

GASKET, FLYWHEEL HOUSING
GASKET, V53 ...

GASKET (7/8" DIA) 6,8V53 {44115} ., ... . ...
GASKEY, 2,3.4-83 . ... ... ....... ... ... ...
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DETROIT BDIESEL 5 3 MPC ENGINES
1.5000A FLYWHEEL, HOUSING

...................... TYPES .
PART 2 2 2 2
FIG .. NUMBER........... .. NAME AND DESCRIPTION .......... 2]j2{3{2]|a 525 6|2
7i3ilslaislalzls 6iaje
1 3 7
1.5010 . GASKET, FLYWHEEL HOUSING
({CONT'D}
BAB 5109650  GASKET, 453 ..........0.ocoocovneeoon... 1
1.5030 - COVER, FLYWHEEL HOUSING LARGE
HOLE
BAB  B12228%  COVER ... ... .....ccociiiiiraioio... 2l2f2f2]2]2{2]2]2]2]2]:2
BAB 179857 BOLT, 7/16°-14X7/8" (12,8001} ............ 2i2jz2t2]z2l2l2l2]2|2|2]2
5AB 122408 BOLT, 1/2%-13X1° {12.8001) ................ sisisisl{sieis]|sialalels
BAB  B1SO568  WASHER, 7/16" COPPER {2.4050) ........... 2t212|2)2)2)2)2|2]2]2]2
5AB 103323 LOCKWASHER, 1/2% (12.8200) .............. gls|s|sfs|eis|8|s]|s]8|s
1.5040 - GASKET, FLYWHEEL HOUSING LARGE
HOLE COVER
BAB  B104B06  GASKET ....................cc.occoe..L. 2l2tz2lzf2]2l2]2]2}2]2]2
1.5050 . COVER, FLYWHEEL HOUSING SMALL
HOLE
548 B1B2716  COVER(34223) .......cooovvviivneni.o... 2 212 2
5AB  B116411  COVER .........................ccc...... 2 222
5AB 5185815  COVER (TACHOMETER HOLE)(1.7480) ... . ... 1
5130992 * PLUG, CUP {3.4223) ....................... AR ARl 1AR
5A8 9419648  SCREW, 5/16"-18X3/4" (12.8066) ........... 2
5AB 186625 BOLT, 5/16"-18X7/8" {12.9001) ............ 614 66 6lalala
BAB 103320 LOCKWASHER, 5/16* (12.9200} ... .......... 6 1AR 6§16} 1]86]AR|4]AR
* NOT SERVICED, REPLACE WITH COVER,
GASKET AND BOLTS.
1.5060 - GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER
5A8 5150183  GASKET(5.1010) ........ccoooiiinon... 2 212 2
BAB 5118391  GASKET ......................o..oiiiio 2 21212
SAB  B13B93B  GASKET(7.4455) ......................... 1
1.5075 - GASKET, STARTING MOTOR HOLE COVER
BAB 5130895  GASKET (7.3004) .............. e AR|AR|AR| AR AR|AR| AR| AR| AR| AR AR]| AR
1.5080 - COVER, FLYWHEEL HOUSING INSPECTION
HOLE
5125233  COVER ...............coviiiinninnnnnns, z
108939  COVER ....................oooooeiiiiii, 2 2|2 2
181309 BOLT, 1/4"-28X1/27 (12.9001) ..., . .. . .. 4 4 414 4
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5 3 MPC ENGINES DETROIYT DIESEL
1.5000A  FLYWHEEL. HOUSING

...................... TYPES ... .
PARY 2 P 2 2 2 2
FIG .. .NUMBER ............. NAME AND DESCRIPTION ........ .. 212{3i2[4|2|{6)j2{812]|6}2
713{8i4 5141285141646
7 1 6 3 3 7
1.8080 - COVER, FLYWHEEL HOUSING INSPECTION
HOLE {CONY'D}
103319 LOCKWASHER, 174" {12.8200) .............. 4 4 414 4
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DETROIT DIESEL 5 3 MPC ENGINE!
1.5000A FLYWHEEL, HOUSING

..................... TYPES ... ...
PART 2 2 3 3 3 3
JFIG L NUMBER. L. NAME AND DESCRIPHION ... ... ... Bl2i8 o o313 1
Gile gl110t68i111i114
1 (4] 0 2
1.5001 - HOUSING ASSY. FLYWHEEL
BA 5132014 * HOUSING (SAE #3) 4583 TYPE3BC ... ... ... 1
A 51193583 * HOUSING, (SAE#3)4.83TYPE 348 .. ...... .. 1
8A 5132654 @ HOUSING, (SAE #3)4-53 (B132879) ... ...... 1
BA 5121460 @ HOUSING, {SAE #1)6VE3 (5132248 ........ H
BA 51329685 HOUSING, {(SAE 313463 ................. H
BA 5133141 * HOUSING, (SAE #£2) 4-B3 TYPE357 .......... 1
8A 5133471 HOUSING, (SAE #3453 .................. 1
56 5123720 > HOUSING, {SAE #316VB3TYPE350 .. ....... 1
BA 5119352 HFHOUSING, {SAE#4)3.53 .................. 1
5A 5132256 HOUSING, {SAE #£2} 2,343 ............... 1
5B 5132282 HOUSBING, (SAE #3318VB3 ... ... ......... 1
141195 PIN, 1/4"X56/8" DOWEL {12.8280) ......... .. t 1 t
5A.B 5145014 PLUG, 3/8" PIPE{12.8850) ................. TPV H 1
8A.B 5116214 PLUG, /2" PIPE{128880) . ... ... .. ... ... 1 1 1B A REE
SAB 2408126 BOLT, 5/167-18X2 1/2" {12.8001%) . ...... ..., 2121212212272t 2:212
178838 BOLT, 3/8716X7/8" (12.8001) ... ..... ... ... ARIAR] AR ARIAR| AR ARTAR
51617179 BOLT, 3/8"-16X7/8" (12.8001} .............. 1
9409079 BOLY, 3/8"316XT/B {12900} .............. 11151 t1 141 1
BAB 8414215 BOLY, 3/8716X2 1/2" (128001} ............ 4141444141414 1414]4
5A.8 427588 BOLY, 3/B"-16X2 /2" (12,9004 ............ 6l]6|16|8j616]68]B16]6]8
179850 BOLT, 3/87-16X2 3/4" {12900} ............ Z 2 2
191249 BOLY, 3/8"-16X3 3/4° (12,8001 ............ & 6 &
186309 BOLYT, 3/8"-24X3 1/4" (12,8001 ... .. ..., .. 2 2 2
186310 BOLT, 3/8".24X3 1/2"{12.900%} ............ 2 2 2z
5170489 BOLT, 3/8".24X3 8/16* L.OCK
(12,9001 ... ... .. ... 3:3731313|13;13 3|3
BAR 103321 LCCKWASHER, 3/8” {12.8200} .............. ARIAR{ARIARIARIAR[AR| AR AR AR| AR
117049 NUT, 3/87.24{128120) .................... 2 2 2
* NOT SERVICED, CONVERT TO TYPE
SHOWN IN PARENTHESES.
@ NOT SERVICED; USE PART NUMBER N
PARENTHESES PLUS 1-5123802 SHIM,
# REQUIRES SPACER AND BOLT iN
1.7260.
15002 - SHIM, FLYWHEEL HOUSING TO END
PLATE
5123802 SHIM e 1 1]t
1.5010 - GASBKET. FLYWHEEL HQUSING
5A.B 5137470 GASKET. 8VH3 ... ... ..... ... ..cccuun... 1 1 1
5175882 GASKET (7/8" DIA) 8.8VE3(4.4118) .. ... .... H 1 1
BA.8 5121334 GASKET, 23483 ... ... ... ... ... . 11831 T1 T Pt
3.65020 . GASKET, FLYWHEEL HOUSING BELI
6127184 GASKET, 4.6VE3 .......................... 1 1 1
5108426 GABKET, SVBI{1.6138) ... ... ........... 1
5133899 GASKET, 383 ................. .o i 1
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5 3 MPC ENGINES BETROGIT DIESEL
1.5000A FLYWHEEL, HOUSING
...................... TYPES ... .. e
PART 2 2 3 3 3 3
FiG .. NUMBER . ... ......... NAME AND DESCRIPTION ........ .. gij2i8|1216]3|0]|311{3]1
o|BlIBIOITIOI6T 11114
1 o 3 0 4
1.5030C - COVER, FLYWHEEL HOUSING LARGE
HOLE
A8 5122281 COVER ... .. i i 2t2i212321232:212}1212
\B 179887 BOLT, 7/167.14X7/8" {12.80G01} ............ 22212 {2;2{212{2;:21{2
A8 122408 BOLT, 1/2°-13X1" 12,8001} ................ gj8jajgi8;818:8;818|8
3B 5150568 WASHER, 7/16” COPPER{2.40580) ........... 212712123 2123232;3212¢412
\B 103323 LOCKWASHER, 1/27{128200) .............. gysj8jsja{aje|8;8l8|8
1.5040 - GASKET, FLYWHEEL HOUSING LARGE
HCLE COVER
\B 5104506 GASKET .. it i e s 2j2{21212:+2712]2|2;2;2
1.5080 - COVER, FLYWHEEL HOUSING SMAILL
HOLE
LB 5116411 COVER ... . i 212582 21232 212
5130992 PLUG CUP (34223} ... ... ... ..ccoiveuunns AR AR AR
\B 186625 BOLT, 8/167-18X7/8" (12,8001 ............ 414714 41474 414
LB 103320 LOCKWASHER, 5/16" {12.8200) ... ..., e ARAR| AR AR| AR AR 4 |AR
* NOT SERVICED, REPLACE WITH COVER,
GASKET AND BOLTS.
1.5060 . GASKEY, FLYWHEEL HOUSING SMALL
HOLE COVER
WB 5116391 GASBKEY ... e 21212 212;2 2;:2
1.5078 - GASKET, STARTING MOTOR HOLE COVER
LB 5130998 GASKET(7.3004) . ... ... .................. ARJARIAR[AR|AR|ARFARIART ARIARI AR
1.5080 - COVER, FLYWHEEL HCUSING INSPECTION
HOLE
5125233 COVER .. ... . . i, 2
181309 BOLT, 1/4"-28X1/2"{12.8081) (... ......... 4
103319 LOCKWASHER, 1/4"{123200} .............. 4
BEC, 1883 PAGE 10 OF 1.5000a
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PETROIT DIESEL 5 3 MPC ENGINES
1.5000A  FLYWHEEL, HOUSING

..................... TYPES .\ 0t
PART 3 3 3 3
LFIG L NUMBER. . ........... NAME AND DESCRIFTION .......... 113j213l2 2i3|3j3ja|s
sl1]1i218{217]2 3|33
7 2 8 1 4
1.5001 . HOUSING ASSY. FLYWHEEL
5B 5135608  HOUSING, {SAE#28VB3 _................. 1
BA B135024 * HOUSING, (SAE #2) 6VS3 (TYPE 327) ........ 1
5A 5119355 * HOUSING, (SAE #2) 4-83 {TYPEA57) ......... 1
5B 5132282  HOUSING, {SAE #2)6V53 ... ............... 1
5B 5101505  HOUSING, {SAE £3) 6V53 (ALUM) ....... ... 111
5B 5134088  HOUSING, {SAE #2)6VS3 _.. ... ... ........ 1
5A 5132268  HOUSING, {SAE #3)23.4-53 ... ... ... ... 1
5A 5132263  HOUSING, {SAE #4)234.53 ... .......... 1
5B 6132249  HOUSING. (SAE #£116V53 ... ... ... .. ... 1
5A 5132265  HOUSING, (SAE #4) 23453 ............... 1
58 135787  HOUSING, {SAE #2)8VB3 ... . _........... '
444044 ELBOW, 1/27.90 DEG. STREET
P12.8590) ... .. 0t 1
108686 ELBOW, 1/27-9G DEG. STREET
(128580} .. ... ... 1
452696 INSERT, HELICOH. 3/8"-16X3/4°
128118 ..o, 10} 10
452736 INSERT, HELICOIL 1/27-14X3/4"
P12.99118) . e 4
5123802  SHIM, IDLER PAD (1.5002) ......... .. ..... tl
5164294  SPACER, 1/8" (71581 . ........0..0vvooin. 2
5AB 5145014  PLUG, 3/8" PIPE(12.8550) ... ... ... . ... 1
5115214  PLUG, 1/2” PIPE (129550} ................. HERRIERERERE; 1 11
141195 PIN, 1/4"X5/8" DOWEL (12.9290} ........... 1 BERERE 1
5AB 9408126  BOLY, 5/16718X2 1/2” (12.8001) ........... 2{212{2{2{z2l2l22|2|2]z2
179838 BOLT, 3/8”-16X7/8" {12.900%) .. ............ 5 5{5 5
9409079  BOLT, 3/8™-16X7/8" LOCK {12.9001) ... .. .. 1 1
5101779  BOLT, 3/8"16X7/8" {12.9001} .............. 1 1
5AB 9414215  BOLT, 3/816XZ 1/2" {12.9001} ... ....... sl4]lalala s]aja{alajs
427588 BOLT, 3/8"-16X2 1727 (12.9001) ............ glelsls sle|sls|e
179850 BOLY, 3/8-16X2 3/4" (129001} ............ 8|2 2 g2 2 8
2409071 BOLT, 3/8"-16X2 3/4" {12.9001} ............ 4
186283 BOLT. 3/8”-16X3 1/2" (12,9001} ............ 3|3 3
191249 BOLT, 3/8°.16X3 3/4* {12.89001} ............ 66 618 6 6 ¢
272473 BOLT, 3/8°-16X3 7/8” {12.800%) ............ 1
455537 BOLT, 3/87-16X4" (128001} ... ... ........ 271 117 2
192884 BOLT, 3/8-16X6 3/4" {12.8001) ... ....... .. 2 2
186309 BOLT, 3/8-24X3 174" {12.900%) .. ... ... . ... 212 2121212 2 2
186310 BOLT, 3/8"-24X3 1/2"{12.8001) ............ 212 2]2)2{2 2 2
5170489  BOLT, 3/8"-24X3 8/16" LOCK
128001 ... 3 313 3
9425364  BOLT, 3/8"-24X4 1/27 {12.900%) ... ... ... .. 1
103341 WASHER, 3/8” (12.9490} .................. 1128 25)28 1
120393 WASHER, 5/16" PLAIN CAD. (12.9190} ..... .. 212
5AB 103321 LOCKWASHER, 3/8* {(12.8200} .............. AR|AR{AR]| AR| AR]AR| AR} AR] AR AR] AR| AR
102635 NUT, 3/8"16 {12.8120) ........._....... ... 1
117049 NUT, 3/8"-24 {12.8120} .. .................. 212 212122 2 2
* NOT SERVICED; CONVERT TO TYPE
SHOWN IN PARENTHESES.
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FiG .

PrrP
[refivagesgry]

4.8

3B
B

38

LB

.. NUMBER

PARY

1.5002

5123802

1.5004
5116228

1.8010

5132847
5175882
513747C
5121334

1.5020

5134188
5108426

1.5030

5122281
178857
122408
5150568
5125108
106264
1063323

1.5040

5104506

1.5050

5133210
5152716
5116411
5130952
186628
179823
192883
103341
103320

E

@

NGINES

1.5000A FLYWHEEL, HOUSING

SHIM, FLYWHEEL HOUSING TO END
PLATE

SEAL. CRANKSMAFT OiL SEAL . REAR
SEAL (1.3060)

GASKET, FLYWHEEL HOUSING

GASKET, VB3 .. .. .t
GASKET, (7/8" DIA)} 6,8V53 {4.41 15}
GASKET, BVE3 ..o
GASKET, 2,3,4-53

GASKET, FLYWHEEL MOUSING BELL

GASKET, 6,8V53 .. 00t
GASKET, 6V53 {1.5135)

COVER., FLYWHEEL HOUSING LARGE
HOLE

COVER ot
BOLT, 7/16"-14X7/8" {12.9001)
BOLT, 1/2743X1" {12.9001) ... ... ..........
WASHER, 7/16" COPPER {2.4050)
WASHER, 7/16"X3/4” {2.4030}

WASHER, 1/2" BRASS (12.6190)
LOCKWASHER, 1/2" {12.9200)

GASKET, FLYWHEEL HOUSING LARGE
HOLE COVER

GASKET

COVER, FLYWHEEL HOUSING SMALL
HOLE

COVER {BLOWER DRIVE HOLE)
COVER {3.4223}
COVER ... . .
PLUG, CUP{34223) ... . ..., ............
BQLY, 6/167-18X7/8" (12,8001}
BOLT, 5/16"-18X1 5/8" {12.9001)
BOLY, 3/8"-16X5 1/4" (12.3001}
WASHER, 3/B" {12.8180) ..................
LOCKWASHER, 5716 {12.8200} .............
* USE "2 FOR A TWO, "2" FOR A THREE,

AND " 1" FOR A FOUR.
® NOGT SERVICED; REPLACE WITH (1)

5152718 COVER, {3} 186625 BOLTS,

{3) 103320 LOCK WASHERS, {1}

5150183 GASK §T.

DEC., 1883 PAGE

MNENN

BETROIT DIESEL

...................... TYPES . .. i
3 3
312 2{3!3|3]|3
21821712 313:3
8 1
H HE 1
i
H
11311711 1 i
11131141 1
1]t 1
H
1
Z2{212{212{2{212;:2
212{2{292{2{2}212
gigis8ieisisisisls
2{21222{2}21212
2
gi8l&38]818]88}8I18

3
113
511

7
1
1

t
212
212
818
212
1

8
2]z
1
AR{AR
AR]AR
ARJAR
4
1
1
AR| AR
12 OF

AR

AR

ARJAR| AR| AR AR AR

AR AR AR
AR

AR

AR
AR] &

AR
AR| 2

AR

AR AR AR AR

ARJAR|ARJAR[ARJARIAR] ARJAR
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DETRO!T DIESEL 5§ 3 M#PC ENGINES

1.50004A FLYWHEEL, HOUSING

..................... TYPES . ...
PARYT 3 3 3 3 3
CFIG OO NUMBER. .. NAME AND DESCRIFTION .. .. ... ... 113121332131 21313;313
11|12 |8t2i7]2 3133
7 2 6 8 1
1.5060 - GASKEY, FLYWHEEL HOUSING SMALL
HOLE COVER
5133082 GASKEY {(BLOWER DRIVE HOLE COVER} ... . ... 1 1
BAB 5150183 GASKET{5.10%10F .. ... o oo AR AR AR AR]AR| AR AR AR
BAB 5116391 GASKET ... e 2 212 2

1.5075 - GASKET., STARTING MOTOR HOLE COVER

A8 5130885 GASKET {7.3004) ... .. ... ... ... . ... ... .. ARIARFAR|AR|{ AR AR AR AR AR{ AR AR} AR
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5 3 MPC ENGINES DETROI!IT DIESEL
1.5060A FLYWHEEL HOUSING

...................... TYRES . e
PART 3 3 3 3 3
FiG ... NUMBER ., ... ........ NAME AND DESCRIPTION .. ... ..... 3. 3/3[3]aj3is|aja 4|3
7i3i9]al2]laia]a 4i8la
8 o 4 9
1.5001 - HOUSING ASSY. FLYWHESL
B 5132267 HOUSING, (SAE #£3}BVE2 ... 0. 0., 1
B 5135310  HOUSING, (SAE #H6VE3 ... ............ 1
A 5132965 HOUSING, (SAE #3)2,3.483 .......o....o.. 1 1 1
B 5132282 HOUSING, {SAE #216V53 . ..., ............ 1
A 5132264  HOUSING. (SAE #4)3.53 ... ... .......... 1
A 5132246 * HOUSING, {(SAE #31 2,353 ... .. ........... 111 1
A 5132269 HOUSING, {SAE #3}6Y53 . ... .............. 1
A $924582 HOUSING, {SAE #3)2.3,463 ............... ]
AB 5145014 PLUG, 3/8% PIPE (12.9550) ................. 1 111141 1
5115214 PLUG, 1/2° PIPE (129550} . ............... 1 111 1
5142549  PLUG, 3/4" PIPE(129550) ................. 1
AB 5111798 PLUG. 1 SQ. SKT. (12,9550} ............... 1
AB 5146646 PLUG, 1 1/4° PIPE (12,9550} . .............. 3 1
141195 PIN, 1/4"X5/8" DOWEL {12.9280) ... ._.... .. 111 1
B 9409126 BOLT, 5/187-18X2 172" {12.9001) .........., 2i2lz2f{z2{212]212l2{2{2]{2
9409079 BOLT, 3/87-16X7/8” LOCK {12.9001) ... ..... 1 1 111
5101779  BOLT, 3/8"-16X7/8” LOCK {12.900%} ........ 1 1 2 111
179838 BOLT, 3/8"-18X7/87 {12.9001) .............. 7
AB 9414215 BOLY, 3/87-16X2 1/27 {(12.8001} ............ atajals]laijalajslalalala
427588 BOLY, 3/8"-16X2 1/2° {(12.80010) ............ gjsielsl{eisleislelel{s]s
179850 BOLT, 3/8"-16X2 3/47 {$2.9001) ............ 2§2 2
191249 BOLT, 3/8*16X3 3/4% {(12.9001} ............ 6]6 6 6
186309 BOLY, 3/87-24X2 1/4° (12,9001} ............ 212 2
186310 BOLY, 3/8%-24X3 1/27 (12,8001} ............ 212 2
5170489 BOLT, 3/87-24X3 9/18" LOCK
(12.8001) . .. 3 3{alsla|alasfsis
AB 103321 LOCKWASHER, 3/8” {12.9200} .............. AR]AR|AR|ARIAR|AR] AR] AR AR AR| AR| AR
117049 NUT, 3/8°-24 ($2.9120F ... . ., 212 2
* NOT SERVICED; USE 5146903 PLUS ({1}
5145014, {1) 5142549, (1} 5146646
PLUGS,
1.5002 - SHIM, FLYWHEEL HOUSING TO END
PLATE
5123802 SHIM AR EE RN R R RN NN RN
1.B5010 - GASKET, FLYWHEEL HOUSING
5175882 GASKET, 7/8" DIA. 6, BVS3 (4.4115) ... ... . .. 111 1 1
AB 5137470  GASKET.8VS3 ... .................... 141 1
A8 5121334  GASKET, 23453 ......... ... ... .. 1 tl1j1i111}11§141
1.5020 - GASKET, FLYWHEEL HOUSING BELL
5108426  GASKET, 6VB3{15135} .................... 1
B127184  GASKET. 483 ... ... ... ...y 11
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BDETROIT BIESEL 83 MPEC ENGINE!
1.5000A FLYWHEEL, HOUSING

...................... TYPES .. ... ... ...
PFART 3 3 3 3 3 3
HG O ONUMBER. . L.l NAME AND DESCRIPTION ........ .. 3|3[3|]31413{4|a]j4]3]4
7i13{i8]4]l214!4:4 4 4
8 5
1.5030 - COVER, FLYWHEEL HOQUSING LARGE
HOLE
5AB 5122281 COVER ... ... i n 2{2{212{2]2t2}p212121292
5A.8 179857 BOLT, 7/16"-14X7/8" {12.8001} .. .......... 2292121 2{212t2t2121212
5A.B 122408 BOLY, 1/2"-13X1"{12.80071) ... ... ......... gjgj818i8j818{8j8j87868148
SAB 5150568 WASHER, 7/16” COPPER{2.4080) ......... .. 2i2j212{21212{212121212
BA.8 163323 LOCKWASHER, 1/27 (129200} .......... ..., 8§i8181818;8]8;8|8i8]8}8
1.5040 - GASKET, ELYWHEEL HOUSING LARGE
HOLE COVER
5A.8 5104508 GASKET ............... e Z2idf212j2j2t212]121212711
1.8050 - COVER, FLYWHEEL HOUSING SMALL
HOLE
BAB 5152716 COVER{3.4223} ... ... . . . i AR AR AR
EAR BE16411  * COVER ... .. ... . i 1 2{2F1E1 18] 1]AR
5AB 186625 BOLY, B/167-18X7/8" (128000 ............ ARIARI 2 AR 4] 4] 21 2]21212IAR
BAR 103326 LOCKWASHER, 57167 {12.8200) .......... ... ARJAR]{ 4 AR 47444141441} 4
* USE "2" FOR A TWO, “2" FOR A THREE,
AND "1" FOR A FGUR. '
1.5680 . GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER
5A.B 5150193 GASKET . 1010 .. ... oo ARJAR AR
SAB 5116391 GASKEY ... . 2 2123252727212 2

15078 . GASKET, STARTING MOTOH MOLE COVER

5A.B 51309466 GASKET{7.3004) ... ...................... AR{ARTAR] AR AR} AR ARJAR]JAR]AR] AR

1.5080 . COVER, FLYWHEEL HOUSING INSPECTION

HOLE
5108839 COVER . ... . i 2 2
181308 BOLY, 1/47-28X1/2° (12,8001} .............. 4 4
120392 WASHER, 3/32"X8/8" ZINC {12.8180) ..... .. 4 4
120380 LOCKWASHER, 1747 (12,8200 .............. 4 4
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& 3 M P C ENGINES DEYROGIT DIESEL
1.5000A ELYWHEEL, HOUSING

...................... TYPES ... o
PARY 3 3 3 3
FHE OO ONUMBER. ... L NAME AND DESCRIFTION ... ... ..., 51385 5 §13|6 813
DQiI61AS 51986 L] 7
1 1] 1
1.5001 - HOUSING ASSY., FLYWHEEL
FOR TYPE 368 AND 363 USE TYPE 208,
B H5132252 HOUSING, {SAE #3}BVE3 . ................. 1
A 5132268 HOUSING, {SAE #3}4-83 ., .. .. .. .......... 1
8 5135961 * HOUSING {SAEZDBVE3 ... ............ 1
A 5136248 HOUSING, {SAE #3}1 353 ... ............. 1
A 5132247 HOUSING, {SAE #£2)23453 ............... H
B $132282 HOUSING, (SAE #2)6VE3 ... .. ... ... .. ... H
A 51322565 HOUSING, (SAE £2)2,34.8% ... .. ... ...... 1
A 5132248 HOUSING, (SAE #2)2,3483 ... ............. 1
‘B 5132251 HOUSING, {SAE #216VE3 ... ... ... ... ..., 1
B 5132266 HOUSING, (SAE 1} 6VE3 ... ... ........ 1
8 5133831 HOUSING, (SAE #3)8VE3 ... ... .. .. ... ... 1
8 5140707 HOUSING, (SAE #1)8BVB3 .. ... .. ... ....... 1
1411946 PiN, 1/4"X5/8" DOWEL {12.8280) ........... 1 1 ]t
AR 5145014 PLUG, 3/8" PIPE{1295850) . ............. ... 1
AB 5115214 PLUG, 1/2"PIPE{12.9880; ... . . ........... 1 H LI I I O O O B A
AB 5146646 PLUG, 1 1/4"PIPE1288B0) .. ... .......... H
AB 2409126 BOLT, 5/16"-18X2 1/2" (1229061 ........... 2{272{2{2{212}|2}12)12}12|2
84069078 BOLT, 3/8°.16X7/8" £ OCK} (12.9001} ....... 1
510177% BOLT, 3/8"-16X7/8" (LOCK) (12.9001) ....... H 1 1§1
179838 BOLT, 3/8"-186X7/8" {12800 .............. 81 & 516
AB 8414215 BOLT, 3/8"-16X2 1/2" (LOCK} {12.900%) ...... 414144 4]{a]4]a]Aa]ja]4
AB 427588 BOLY, 3/8"18X2 1727 {12.900%} ... ......... g16 6peiaieisletls
179850 BOLY, 3/8"-16X2 3/47 {12.9001} ............ 2 8 P 272ji8 3110
186283 BOLY, 3/8™16X3 1/2"{12.9001) ............ 3 313
19124% BOLY, 3/8"-16X3 3/47 {12,900 ............ & 4] 6 I - 3 A )
455837 BOLT, 3/8"-16X4" {12.800%) . ... ..., ........ 2 212
215510 BOLT, 3/87-16X5 3/4" (12,8001} ............ 2 Z
AB 182884 BOLY, 3/8"-16X6 3/47 {12900 ............ Z
186309 BOLT, 3/8".24X3 1/4" (12,9001} ............ 2 2 i 2121212
1863106 BOLT, 3/B"-24X3 1/4" (12,8001} ............ 2 2 2 221212
5176489 BOLY, 3/8"-24X3 816" (128000 ... ....... 3 343 313
AB 103321 LOCKWASHER, 3/8" (12,8200} .............. AR|AR{ARJARIAR|AR|AR| AR AR| AR| AR| AR
10334 % WASHER, 3/87 (12.8190) .................. AR AR AR
117049 NUT, 3/B*-24 (128120) .................... 2 2 2 2121212
* OBSOLETE
1.5002 . SHIM, FLYWHEEL HOUSING TO END
PLATE
5123802 SHIM 1T{1s1{+31{+]vEtEeE ¥l
1.6010 - GASKET, FLYWHEEL HOUSING
4B 5132947 GASKET, 8VB3 . ... ... ..... ... ....... i 111
4B 5137470 GASKET, 6VB3 ... ... . ... ................ 1 t Tt
AB 5121334 GASKET. 2,34-83 ... ... .. ..., .. .. ..... 1 Tt 111
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DETROQIT DIESEL 53 MPC ENGINES
1.5000A  FLYWHEEL HOUSING

...................... TYPES ...
PARY 3 3 3 3 3
RGO O NUMBER . ... Ll NAME AND DESCRIPTION .......... 65 3|5|3|65|I3|5{3/6;3|61!3
0:E1418 5191611161517
1 6 8 Q 3 1
1.5010 - GASKET, FLYWHEEL HOUSING
(CONT'D}
5175882 GASKET, 7/8" DIA 6, 8VE3 (4.4118) . ........ 3 1 H 1R RE
1.5030 - COVER, FLYWHEEL HOUSING LARGE
HOLE
5A.B 5122281 COVERPLAIN} ... .. ... ... .. i 2122 2p212{2{2]212:121]2
5135672 COVER ... ... . .. i it 2
5A.B 179857 BOLT, 7/167-14X7/8" (128001 . ........... 2i2{2f21212{2121212%t2110
BA.B 122408 BOLT, 1/27.13X1° (128001} ... ........... sjsiejgle|s|B8|B|aj8(B]8
BAB 5126108 WASHER, 7/16" COPPER(2.4080) ........... Zip2izjzj2j2j21212121{2110
103343 WASHER, 1/2"{12.9180} .................. 1 8 B8
5A.8 103323 LOCKWASHER, 172" (128200} .............. 818 218{8j8 88|38
1.5040 - GASKEY. FLYWHEEL HOUSING LARGE
HOLE COVER
5A.8 £104508 GASKET ... . 2t zi2t2i232f2tziatb2i212
51356060 GASKEY ... e 2
1.5080 - COVER, FLYWHEEL HGUSING SMALL
HOLE
BAR 5116411 COVER ... . e, 2 212 Z
5133210 COVER(BLOWERDRIVEHOLEY .., ........... 1 T
5A.8 5152716 COVER{3.4223} ... ... .................... 2 2 2 212
S5A.B 186625 BOLT, 5/167-18X7/8" {12.8001} ............ Bjd4j6j4j4161414181]86
179823 BOLY, 6/167-18X1 5/8° (12.8001) ... ........ 4 414
192883 BOLY, 3/8"-16X5 1/4" (12,9008} ,........... 1 Tl
103341 WASHER, 3/8" {12.8180} ..., . ..........., 1 111
5A.B 103320 LOCKWASHER, 5/16" {12.9200) . ............ Glaj10] 4 4]{Ba}j4]{6]6 10110
1.B060 . GASKET, FLYWHEEL HOUSING SMALL
HCOLE COVER
BAB 5150193 GASKETB1010} ............ . ............ 2 2 2 22
BAB 5116391 GASKET (51010} ... .................... 2 212 212
5133082 GASKEY (BLOWER DRIVE HOLE COVERY ....... 1 111
1.5075 - GASKET, STARTING MOTOR HOLE COVER
BAB 5130995 GASBKET{7.3004) ......................... ARFARIEARIAR]AR|AR| AR| AR| AR AR| AR | AR
1.5080 - COVER, FLYWHEEL HOUSING INSPECTION
HOLE
£E108939 COVER ... . . i i 2 3
181309 BOLT, 1/4%28X1/2" (12.8001) .............. 4 4
120380 LOCKWASHER, 1/47{12.8200} .............. 4 4
120392 WASHER, 9/32°X5/8" ZINC {12.8190} ....... 4 4
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g 3 MPC ENGINES BETROIT DIESEL
1.6000A FLYWHEEL, HOUSING

...................... TYPES ... .
FART 3 3
FIG .. .NUMBER.. ... ........ NAME AND DESCRIPTION .. ..... ... 713171317131 8|3 (81318
417167 gl11]|8 gi8:8
B ] 4 7
1.5001 - HOUSING ASSY. FLYWHEEL
g 5137293 HOUSING, {SAE #3)6VE3 ... ... ... ...... 1
A 8824580 HOUSING {SAE#3)3-53 ... .............. 1
A 5136987 HOUSING {SAE #3)3-53 ... .............. 1
4 5132247 HOUSING, {SAE #2353 ... ... .......... 1 1
A 5132246 * HOUSING, {SAE #3}2563 .................. 1
A 5132261 HOUSING, (SAE #£333.4-53 ... ... ... .. ... H
8 5135608 HOUSING, (BAE#2)BVE3 . ................. 1
A 5136769 -+ HOUSING, (SBAE #£313-53 ... ............... 1
8 5132248 @HOUSING, SAEFH6VE3 ... ... .. ..., 1
A 5132773 HOUSING {SAE #3383 ... ... .. ... 111
141195 PiN, 1/4"X8/8B" DOWEL {12.9290) ........... 1 H
AR 5145014 PLUG, 3/8" PIPE (1298680} ... ... .. ... ..... L 1 1411
AB 5115214 PLUIG, 172" PIPE (129850} .. ... ............ H 1 1
AB 5146646 PLUG 1 1/4" PIPE{12.8850F . .............. 1
AB 9408126 BOLY, B/167-18X2 1/27 (128001} ... ..., ... 2iij212{212{217212;321212
9409079 BOLT, 3/8"-18X7/8" LOCK) {12.9001) ....... 2 1 111 1
5101779 8OLT, 3/8"16X7/8" s OCK} {12,900 ....... 1 1 1
179838 BOLT, 3/8"-18X7/8" {12.9001) .............. 5515|8358 5185 516
AB 9414215 80OLT, 3/8"-16X2 1/2" {LOCK} {12.8001%} ...... 4141414141414 :1414141414
A 427588 BOLT, 378"16X2 1/2°{12.900% ......... ... g6l 831616 6168 [BiB|6
178850 BOLT, 3/8"-18X2 3/4" {12900t ............ 2 8 2
i1B6283 BOLT, 3/8"-16X3 172" (129001 ............ 3
AB 191249 BOLT, 3/8"-18X3 3/4° {12.9001) . ........... 6 4 4]
AR 455537 BOLY, 3/8"16X4" (1298001 ... .. ... ... L. 4
AB 192884 BOLY, 3/8%-18X6 374" {12.9001) .......... .. 2
186309 BOLY, 3/8%-24X3 1/4" (12,8001 ............ 2 2 2
186310 BOLY, 3/8"-24X3 1/4" {12,800 ... ......... 2 2 2
5170489 80OLY, 3/8"-24X3 9716° (129000 ........... 3j3313}13 3 3|3
AB 5135321 BOLY, 3/8%-24X3 11/36° ... . ... ....... 3
AB 120393 WASHER, 5/16” {12.9190) ..............,.. 2 2
103341 WASHER, 3/8° {12.91800 . ................. 13 13 13
AB 103321 LOCKWASHER, 3/8° {12.9200) .............. ARIARTARJAR]ARJ AR AR AR AR| AR| AR| AR
117049 NUT, 3/87-24 {12.8120) . .. .. ... ... ...... 2 2 2
* NOT SERVICED, REPLACE WITH
5146803 HOUSING, PLUS 1-5145014,
1-6 142549 AND 1.5146646 PLUGS.
@ INCLUDES INTEGRAL IDLER GEAR HOLE
SPACER IN 1.7260 EFFECTIVE WITH
3R-54145.
+ QBSOLEYE
1.5002 . SHIM, FLYWHEEL HOUSING TO END
PLATE
5123802 SHIM . 111 iyt 111
1.50710 - GASKET, FLYWHEEL HOUSING
AB 5132947 GASKET, 8BVE3 ... ... ... ... 1
A.B 5137470 GASKET. BVB3 ... ... ... . . i, 1 1
A8 5121334 GASKET, 23453 .................... .. TP 11 111 111
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BETROIT DIESEL 5 3 MPC ENGINE:
1.5000A  FLYWHEEL, HOUSING

.................... TYPES ..o
PART 3 3 3
CFG L NUMBER . .. ..., NAME AND DESCRIPTION .......... 7]lsi7i{3|7i3l8{3!l8 8
aj7i6j71l9|8]1l8 888
8 o 4
1.5010 - GASKET, FLYWHEEL HOUSING
{CONT'D}
51756882  GASKET, {7/8” DIA) 6,8VS3(4.4115) ... ... ... 1 1 1
1.5020 . GASKET, FLYWHEEL HOUSING BELL
5108426  GASKET, BYS3 ... ... ..o iiiiiiiin.. 1
1.5030 . COVER, FLYWHEEL HOUSING LARGE
HOLE
5A8 5122281 COVER(PLAING ... ittt 2i212j2121212j2j212}2]2
SAB  BI32TB4  COVER _.......oovnriiiriin 1 1
5AB 179887 BOLT, 7/16"-14X7/8" {12.8001} ...... e z2i2l212]2)2j212]2{2}2]2
SAB 122408 BOLY, 1/2-13X17 (12.800%) ................ sislsisisisliaisis|s|{g]ls
5AB 5150568  WASHER, 7/16" COPPER {2.4050) ........... zj2tzla2)2)2 2{z2zi2i12]2
BAB 5125108  WASHER, 7/16” STEEL (240303 ............. 2
103343 WASHER, 1/2" {12819} ......... SRR 8
5AB 103323 LOCKWASHER, 1/27{12.8200} . ............. s{s[8lsis]|s sis{slsls
1.5040 - GASKET, FLYWHEEL HOUSING LARGE
HOLE COVER
A8  BI104B06  GASKET ... ... it zlzlziz2f2l2)2]z2]2z{212iz2
1.5080 - COVER, FLYWHEEL HOUSING SMALL
HOLE
5AB 5116411 COVER ... ........ e 2t2]212)2 2 2
BAB  B1B2716  COVER{3.4223) ........ccuvvrerniiiiiii, 2 2
5AB 186625 BOLT, 5/16*-18X7/8" {12.900%) ............ 6lajalalaia 4 6l4]4
179823 BOLT, 5/16"-18X1 5/8" {12.8001) ... ... ... .. 4
192883 BOLT, 3/8"-16X5 1/47 (12.8001) ............ 1
103341 WASHER, 3/8" (12.9190} _................. 1
SAB 103320 LOCKWASHER, /16" {12.8200) .. ... ... ..... 6{a4lalajsajalro]a 5144
1.5060 - GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER
5A8 5150193  GASKET(.1010) ... e, 2 2
BAB 5116391 GASKET {81010} ... ...o.ovoonnii, 2tz2i2tz2i2 2 212
1.5078 - GASKET, STARTING MOTOR HOLE COVER
BAB 6130985  GASKET(7.3008) ........... ... ... ... AR[AR]AR[ARIARIAR] AR} AR| AR| AR] AR| AR
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5 3 M P C ENGINES BETROIT DIESEL
1.5000A FLYWHEEL, HOUSING

..................... TYPES ...t
PART 3 3 3 3
FIG ... NUMBER .. ........... NAME AND DESCRIPTION ... ...... 7]3]7]3(7|3|8|3/8i3|8
4i7iej7l9lsl1ls 888
4
1.5080 . COVER, FLYWHEEL HOUSING INSPECTION
HOLE
BE25233 COVER ... ciouioiii i, 2 2
181309 BOLT, 1/4"-28X1/2° (12.9001) . ............. 4 4
120380 LOCKWASHER, 1/4" {12.9200} .............. 4 4
1.5096 . HOSE, FLYWHEEL HOUSING DRAIN
5124238  HOSE 3/8°LD.X50°L (1.1060) .............. 1
5120998  CONNECTOR, 3/8"-90 DEG. HOSE :
_ R L R 1 1
8924168  BUSHING, 172" X 3/8" (12.9570) .. ... .. ... 1 1
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DETROIT DIESEL 53 MPC ENGINES
1.5000A FLYWHEEL, HOUSING

..................... TYPES ...
PARY 3 3 3 4 4 4
RGO UNUMBER ... L. NAME AND DESCRIPTION .......... 89:i3]|9 9 ¢cid4iGidi;11i4
2{8|6|92[9j08B[O 1{27*
& 4] 5
1.5001 - HOUSING ASSY. FLYWHEEL
BA 6198474  F#HOUSING, {SAE #£314583 ... ... ... ... :
B8 5132270 HOUSING, (SAE S 8VET ... .. ... ........ 1
5A 51385668 = HOUSING, {SAE #£316VB34{SD-113) ... ....... 1
58 5138882 HOUSING, {SAE #216V5E3 ... ... ... ...... 1
BA 5132247 HOUSING, (SAE #2)4.83 ... ... . ... ... .. ... 1
8A 5139318 HOUSING, {(SAE #3143 ... ... .......... 4
5B 5139154 HOUSING, {SAE F2Y6VYE3 ... ... ... ... .. ..., 1
BA 5119351 MOUSING, (SAE #4253 .. ... ... 1
BA 5139568 HOUSING, (SAE #3383 ... ... ... ... .. 1
54 5132259 HOUSING, (SAE #313-83 .. ... ... ... ..... 1
5B 5140383 HOUSING, (SAE #3)8VE3 ... ... ... ...... 1
BA B139808 * HOUSING, (SAE #3353 ... .. .. ... 1
5116220 SPACER{1.7280) .. ... ..... .. i, 1
452664 INSERT, 8/16"-18XE/16" {12.8118} ... .... ... &8
452692 INSERT, 3/8°-168X9/18" {12.9118) ........ ... 3
452696 INSERT, 3/8"-18X3/4" {1298118) . ........... 10
452788 INBERT, 5/8"-11X18/167 {12,918} ... ..... .. 3
5145014 PLUG, 3/8" PIPE (12,9050} ... ... ... ...... 1 H 1 1
51185214 PLUG, /2" PIPE(12.9580) ... . ... ... ..... .. 1111 141 1
5163187 PLUG, 374" PIPE (129850} . ................ 1
5146646 PLUG, 1 1/4" PIPE{12.9880) ............... 1 H
1411485 PN, 1/74"X5/8° DOWEL (129280} ........... 1 1 1 1 1
B5AB 8409126 BOLT. B/168"-18X2 /27 {12.9001) ......... .. z2t2:i2i21212{21z2jz2jz2{2%}%2
179838 BOLT, 3/B"18X7/8° (12.800%) .. ... ...... ... % 717 41618 L3
2409079 BOLT, 3/87-16X7/8" LOCK (12.9001) ........ 1 1 1 1
5101779 BOLT, 3/8"16X7/8" LOCK (129001 ........ 1 1
178839 BOLY, 3/8"-16X17{128001) ................ 6
5167244 BOLT, 3/8"-16X1 3/4" (129001 .. .......... 1
BAR 89414215 BOLY, 3/8™-16X2 1/2"{12.8001} ............ 4144441414141 4]4al4
4271588 BOLT, 3/87-16X2 1/2°{129001) .......... .. 618188185 61616:618]86
179850 BOLY, 3/8"16XZ2 374128001} ... ........ 21212 2 2
175851 BGLY, 3/87-16X3" 4128000 . ... ............ 3]
191249 BOLT, 3/8"-16X3 3747 (12.900%) ......... ... 6618 6 &
5170491 BOLY, 3/87-24X2 21/32" LOLK
129001} ... 3
E170489 BOLY, 3/87-24X3 8/167 (12,9001 . ........., 3 313 3 3
186309 BOLT, 3/87-24X3 1/4" (12,9001 _..... . ..... 2122 2 2
186310C BOLT, 3/87-24X3 1/2°{12.900% ..., .. ...... 21212 2 2
120393 WASHER, 5718 (12,9180} ... ... ........... 2
103341 WASHER, 3/8" ¢12.9180) ........ ... .. ... .. AR
5AB 103321 LOCKWASHER, 3/8" {(12.9200) .............. ARIAR|ARTARIARIAR]ARIAR] AR AR AR| AR
117049 NUT, 3/B724 12.8120) ....... ... ... ... .. .. Z2E2i R 2 2
Ft NOT SERVICED; SUPERSEDRED BY
5146803 PLUS {1) 5145014, {1}
5142549 AND {1) 6146646 PLUGS.
* OBSOLETE
= NOT SERVICED, USE 5123718,
5116220 AND 5187244,
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5

3

MPC

PART

FIG . NUMBER . .

AB

PErrr
irgnclvagorgy:]

AR

AB

AB

1.5002 -

5123802

1.5004 .

5116229

1.5010 -

5175882
5137479
5121334

1.5020 -

5134188
5133898

1.5030 -

5122281
179857
122408
5150568
103323

1.5040 .

5104508

1.5050 -

5116411
BIL2716
5155815
5130992
29419648

179816
186625
103320

1.5060 -

5150193
5116391
5135935

# PLUG, CUP {3.4223)

ENGINES

1.5000A  FLYWHEEL, HOUSING

SHIM, FLYWHEEL HOUSING TO END
PLATE

SEAL, CRANKSHAFYT OHL SEAL - REAR
SEAL (1.3080)

GASKEY, FLYWHEEL HOUSING

GASKET, (7/8" DIA} 6,.8V53 {4,4115)
GASKET, 6V53
GASKET, 2,3,4.53

GASKET, FLYWHEEL HOUSING BELL

GASKET, 483
GASKET, 2-63

COVER, FLYWHEEL HOQUSING LARGE
HOLE

COVER .. ..
BGLY, 7/16714X7/8" (12,9001}
BOLT, £/2"13X1° {12.800%) ................
WASHER, 7/16" COPPER (2. 4050}
LOCKWASHER, 1/27 {12.8200}

GASKEY, FLYWHEEL HOUSING LARGE
HOLE COVER

GASKET

COVER, FLYWHEEL HOUSING SMALL
HOLE

COVER .. ... ... i
COVER{B.4223) ............ . ... ..
COVER {TACHOMETER HOLE) {1.7490)

SCREW, 5/16".18X3/4” SELF.TAP

{1298066) ... . ... . ... ...
BOLY, 5/16"-18X1 5/16" {12.9001}
BOLY, 6/167-18X7/8" {12.8001)
LOCKWASHER, 8/167 {12.8200} . ............
# NOT SERVICED; REPLACE WITH

25152716 COVERS, 2-5150193

GASKETS, 6-186628 BOLTS AND

8-103320 LOCKWASHERS.

GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER

GASKET (5.1010)
GASKET ... . . .. . . i
GASKET (TACHOMETER COVER)

{1.4455}

DEC., 1883 BAGE
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BETROIY DIESEL & 3 MPC ENGINES

1.5000A  FLYWHEEL, HOUSING

...................... TYPES
PART 3 3 4
LFG O NUMBER ... ... NAME AND DESCRIPTION .......... 913|898 {41041 014]114
2191618 CISI0 71121
3 4 -] O 5
1.50756 - GASKET, STARTING MOTOR HOLE COVEH
5130898 GASKET{7.3004} ... .................... AR
1.5080 - COVER, FLYWHEEL HOUSING INSPECTION
HOLE
5108939 COVER e 2 2
5125233 COVER ... ... ... ... .. . iiiiiiniava,.. 2
181309 BOLT, 1/4°28X4/2" (12.8001) .. ............ 4 414
103318 LOCKWASHER, 1/4"{12.8200) .............. 4 414
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CETARO!T DIESEL § 3 MPEC ENGINES
1.5000A  FLYWHEEL, HOUSING

...................... TYPES o
PART 4 4 4 4 4 4
G .. NUMBER. . ....... ... NAME AND DESCRIPTION .. ... ..... 1]aiz al3 ajajas|s|al7]|4
612 ajisjal7i5iaj6j0c]8
4 1 6 1 7 g
1.5001 . HOUSING ASSY. FLYWHEEL
A 5140558 HOUSING, (AUTOMOTIVE) 3,453 ... .. ...... 1
A 5137813 fHOUSING(SAE I 453 ... .. ... i, 1
5 5136838 4 HOUSING, (SAE#£3)8V53 .. ... ..o v .. 1
B 5140370  HOUSING (SAE #2)6V53 . ................. 1
A 5132247 HOUSING (SAE H2) 453 . .0 ot ierian, 1
A 5142479 4 HOUSING, [SAE #3)453 . ... ............ 1
B 5141887 HOUSING, (SAE #£2) 8VS3 ... .. ... .... 1
B 5143807 HOUSING. (SAE 31 BVS3 ... ... .. oo, 1
A 5142630  HOUSING, ISAE #1453 . ... .0 .ceoein.,. 1
A 5145038 HOUSING, (SAE #2)4-53 ... ... .......... 1
A 5144952 HOUSING, (SAE $£3) 353 ... ... vienrn... 1
A 8924510 HOUSING, (SAE £312-83 ... .. .. ......... 1
452664 INSERT, 5/16°-18X5/16° {12.9118) .......... 4
452692 INSERT, 3/8"16X8/16" {12.9118) ........... 12
452720 INSERT, 7/16°-14X7/8" (128118} . .......... 2
452736 INSERT, 1/27.13X3/4" (128118} ............ 16
452788 INGERT, 5/8*-11X15/18" (12.9118) .......... 3
5145014 PLUG, 3/8" PIPE {12.9550) ... ............. 1 1
5115214 PLUG, 172" BIFE {12.8550) ... ............. 1111 111 1
5142549  PLUG, 3/4" PIPE{12.8550} .. ... ... ....... .. 1
S111798  PLUG, 1" PIPE{2.7001) ... ..., 1
5146646 BLUG, 1 1/47 PIPE{12.9550) ... ............ 1]
141195 PIN, 1/4°X5/8" DOWEL {12.9290) ........... R
AB 9409126 BOLT, 5/167°-18X2 172" (12.800%) ........... 2i2t2jz2izlz2)2t2]2t2}212
9409079  BOLT, 3/8°-16X7/8° LOCK {12.8001) ........ 1 1] 111171
5161779 BOLT, 3/8°-46X7/8" {12.9001) .............. 1
179838  * BOLT, 3/8°-16 X 7/87 {12.800%) ... .......... AR| 7 55 7{5]51is8
AB 9414215 BOLT, 3/87-16X2 1/2° (128001 ... . ...... ats]4]afjalalalajalalsals
427588 BOLT, 3/8°-16X2 1/2" {12.8061} ............ sls]sis]s s{6]|6]s
186278 BOLT, 3/8-16X2 /8" {12.8001} ............ 2
179850 BOLT, 3/8".16X2 3/4° {12.8001) ... ......... 2 88
186283 BOLT, 3/87-16X3 1/2" (12.8001} ... ...... 313
214265 .4 BOLT, 2/8°-16X3 3/4° (12.8001} ... ......... 6
191249 BOLT, 3/8°-16X3 3/4" (12.8001} . ........... 5 418
455537 BOLT, 3/8°-16X4" (12.8001) ... ..., ....... 2
215510 BOLT, 3/8"-16X5 3/4" {12.8001) ............ 2
192884 BOLT, 3/8"-16X6 3/4" {12.900%) ... ........ 2
5170491 BOLY. 3/8".24X2 21/32" LOCK
12,9001 .. . 3
5170489  BOLT, 3/87-24X3 8716 (12.8001} ........... 3 3ia 2]3]3!3
186309 BOLT, 3/87-24X3 1/4" {12.9001) ... ... ... .. 212 21211
186310 BOLT, 3/87-24X3 1/2* {12.900%) ............ 212z 2]2
8920763 SPACER, 385" 1.D.X1.00" 0.0.X.013*
THKAZA137Y oot e 1
103341 WASHER. 3/8" {12.8180) ... .. ... .......... AR AR| 1
AB 103321 LOCKWASHER, 3/87 {12.9200) .............. AR[AR[AR[ARIARIAR[ARIARIAR| AR AR| AR
117049 NUT, 3/8"24 (128120} .. ... .. 00, 212 212
* USE 6 FOR A THREE CYLINDER AND B
FOR A FOUR CYLINDER FOR TYPE 4186.
+ OBSOLETE.
# NOT SERVICED, USE 5146803 AND
ONE FACH OF 5145014 AND 5146046
PLUGS.
MAY, 1984 PAGE 24 OF 1.5000A
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CETRBROGIT DIESEL 5 3 MPC ENGINES
1.5000A FLYWHEEL, HOUSING

...................... TYPES .ot
PART 4 4 4 4 4
CFIG L NUMBER L. NAME AND DESCRIPTION .......... 1{al2laj3lajajais|{al7]a
6j2]6l3]3(4}715 6lo|s
4 1 6 1 7 g
1.5002 - SHIM, FLYWHEEL HOUSING TO END
PLATE
BIZ3B02  SHIM ... .. 111111 EEEERRAEE RN
1.5004 - SEAL. CRANKSHAFT OIL-REAR
5116229  SEAL{1.3060) ..............iiiiiiiin.. 1
1.5010 - GASKET, FLYWHEEL HOUSING
5175882  GASKET, 7/8” DIA. 6, 8VE3{4.4115) . ........ 111 1
BAB  B137470  GASKET, 6VB3 ..., .........c.coveinreeen.. 111
5121334  GASKET, 23453 .. ... ueiiiiinn. 11 1] 111}t
5132947  GASKET. BVE3 ... .. .. ivveuiriaennonn.. ARRE
1.5020 - GASKET, FLYWHEEL HOUSING BELL
BI27184 GASKET, 453 ... ... iiein .. 1
1.5030 - COVER, FLYWHEEL MOUSING LARGE
HOLE
BAB 5122281 COVER ................ e zl21212)212f212]212}12]2
BEAB 179857 BOLT, 7/167.14X7/8" {12.8001} ............ 212121212 22122} 2}2(z2
5AB 122408 BOLT, 1/2°-13X1" (12.9001) ... ............. AEIEIERERERE glslsls
179882 BOLT, 1/2°-13X1 1/8° {12.900%) ............ 8
5AB 5150668  WASHER, 7/16" COPPER (24080} .. .. ....... 2122 zi2f2t2{2i2f212
5A8  B125108  WASHER 7/16° STEEL (24030} ............. 2 2 2
103343 WASHER, 1/2" (128190} .................. 8
106264 WASHER, 1/2° (129180} .................. 8
5AB 103323 LOCKWASHER, 1/2* {12.8200)} .............. gsleglsisfsls glslsels
1.5040 - GASKET, FLYWHEEL HOUSING LARGE
HOLE COVER
SAB  BTOABO6  GASKET .. ... ... ... 2t2fz212121212]2{2}1}2
1.5050 - COVER, FLYWHEEL HOUSING SMALL
HOLE
5116411 COVER ... e 2 212 212 2
1658156  COVER {TACHOMETER HOLE} {1.7490} .. .. .. .. 1
BI33210  COVER ............0'oreen 00 141
5152716  COVER{3.4223) ......................." 2
5130992 #PLUG, CUP{3.4223) . ... ... ... ... ... 2 212
9419648  SCREW, 5/16°.18X3/4" SELFTAP
(129066} ...........0 .o, 2
5AB 186625 BOLY, 5/167-18X7/8" {12.800%) ........ .. .. 4 6{4fa 414 4
179823 BOLYT, 5/16"-18X1 5/8" (12.8001} ........... 414
192883 BOLT, 3/87.16X5 1/4" {12.8001} ............ 1§ 1
446202 WASHER, 5/16" (12.8120) ................. 1
103341 WASHER, 3/8” (12.9120} .................. 111
120392 WASHER, 1/4° (128420} ... ... ... 4
DEC., 1983 PAGE 25 OF 1.5000A
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B 3 MPC ENGINES DETROI!IYT DIESEHL
1.5000A FLYWHEEL, HOUSING

...................... FYPES L e
PART 4 4 4 4 4 4
FIG . NUMBER. . ........... NAME AND DESCRIPTION .......... 1i{4i2/4i3 4j4i8ia4714a
612{6{3[3|4 7| 5|4[]61018
4 1 1 s
1.5050 - COVER, FLYWHEEL HGUSING SMALL
HGLE (CONTD}
3A.B 163320 LOCKWASHER, §/16" {12.9200} ............. ARG AR AR ARI AR AR AR AR AR
# NOT SERVICED; REPLACE WITH
25152716 COVERS, 2-5150193
GASKETS, 6.188825 BOLTS AND
6-103320 LOCKWASHERS.
1.5060 - GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER
5116391 GASKET « it e 2 2292 212 2
5150193 GASKET . e e 2
51359835 GASKEY {TACHOMETER COVER)
(TAEBBY ... 1
133082 GASKEY 1 b
1.5680 - COVER. FLYWHEEL HOUSING INSPECTION
HOLE
5108939 COVER .. . e 2
181309 BOLT, 1/4"-28X1/2" (12.8001) .. ... ......... 4
120383 WASHER, 8/32"XB/8" ZINC (129190} ....... 4
103319 LOCKWASHER, 174" {($2.9200} .............. 4
1.5096 - HOSE, FLYWHEEL HOUSING DRAIN
£124238B @ HOSE 3/8"tD. X 14 4. {11080 ........_ ... . 1
5120998 CONNECTOR, 3/87-80 DEG. HOSE
LE1008 .. 1
@ BLULK HOSE. CUT TO LENGTH SHOWN.
DEC., 1883 PAGE 26 OF 1.5000A
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BETROGIY DtESEL 8 3 MPC ENGINES
1.5000A FLYWHEEL, HOUSING

...................... TYPES « vt
PART 4 5
LFIG ... NUMBER............. NAME AND DESCRIPTION . ... ... .. sjajoisislel1]6]1]6[8]86
o{si{r|3|3j0j0i1}4]a 5
1 4 3 3 7 4
1.5001 - HOUSING ASSY., FLYWHEEL
BA 5148954  HOUSING (SAE #2) 453 ... ... ..iov... 1
5106035 HOUSING {NO BELL) 3,453 ................ !
58 5106585 HOUSING {SAE #2}6V53 _................. 1
5119363 + HOUSING (SAE #4)2,3,453 .. ... ... ... .. 1
5A 8922480  HOUSING(SAE #2}4-53 ................... 1
8924575 HOUSING {SAE #3}2, 3,453 ... ........... 1
58 8923364  HOUSING (SAE#T}6VE3 . ................. 1
5A 8924510  HOUSING (SAE #312, 3,453 ............... 1481 1
5A B924580  HOUSING (SAE #3)2, 3,453 ............... 1
8924578 HOUSING (SAE #313. 483 ... ........ ... 1
141198 PN, 1/4"X5/8” DOWEL (12.9290) ........... 3 1
8924517 PLUG, 3/8” PIPE{12.9550) ................. 111 1 1
5142549  PLUG 3/4° PIPE(12.8550} ................. 1 1
8924751 PLUG, 1 174" PIPE (129550} ............... 111 1 1
8924750  PLUG 1" PIPE{12.9550) ................... 1 1
5116214 PLUG, 1727 PIPE{12.8880} ... ... .......... 1 111 1
427588 BOLY, 3/8"-16X2 1/2° {12.8001) ........ _... 6]l6]s6 sle|elefjsiele6]s
179850 BOLT, 3/87-16X2 3/4" {12.9001) ............ 2 2
191249 BOLY, 3/8"16X3 3/4” {12.8001} ............ 6 6
8927580 - BOLT, 3/8%16X7/8" {12.800%) ... ........... sis5i716 5515 51516
9409126 BOLY, 5/16™18X2 1/27 (12.800%) .. ........ 2222212121212 2}2}2
101779 BOLT, 3/8"-16X7/8" LOCK (12.8001) ........ 1]t thtlt 11111
8927580  BOLT. 3/8"16X7/8" AA LOCK :
(128001} .. e 1
9414215 BOLT, 3/8".16X2 1/2" {12.9001} ............ 4]4lalslalalalalajaja)a
5170491 BOLT, 3/87-24X2 21/32
LOCK({12.800% . ... ..o v, 3
186309 BOLT, 3/8"24X3 1/4* (12.9001) .. .......... 1 2 2
186310 BOLT, 3/8"-24X3 1/27 (12,9001} ............ 2 2
5170489  BOLT, 3/8".24X3 9/16" {12.9001) ........... 3l3ls A ERE 3133
103321 LOCKWASHER, 3/8° (12.9200) .............. ARIAR] AR AR AR]AR] AR AR]AR|AR| AR AR
103026 NUT, 3/8%.24 (12.8120) ... .. ... cvviinn .. 2 2
+ NOT SERVICED, USE B924575 AND
151235802 SHIM.
1.5002 - SHIM, FLYWHEEL HOUSING TO END
PLATE
B123802  SHIM . thrfsirfrptlbrbebtlrifa
18004 . SEAL, CRANKSHAFT OIL-REAR
5116229 SEAL{1.3060) .................. DU 1 1
5128917 SEAL{1.3060) .. ... 111
8926902  SEAL(1.3080) ... .. 1 111
15010 - GASKET, FLYWHEEL HOUSING
5121334  GASKET, 23453 ... it tptdt]s 11111 Tt
5137470  GASKET, 8V53 ... ... 1 1
BITE882  GASKET, 6VSE3 ... . .o 1 1
MAY, 1987 PAGE 27 OF 15000A

COPYRIGHT 1987 GENERAL MOTCRS CORPORATION




5 3 M #C ENGINES BETROIT DIESEL
t.5000A FLYWHEEL, HOUSING

...................... FYPES . e
PART 4 -] 5
FG L UNUMBER . L NAME AND DESCRIPTION .......... 914058 116{]1[16]5} 6
69} 7)13]2]0]01114]4]131|5
k] 4 3 7 4
1.8020 - GASKET, FLYWHEEL HOUSING BELL
5127184 GASKET, 23453 .. ... . Ll 111 ¥
5134188 GASKET, 483 . ... ... .. . e H
1.5030 - COVER, FLYWHEEL HOUSING LARGE
HOLE
5122281 COVER ... i i iiee s t11]2 2 2{2z12{2]2i2
5152716 COVER(3.4223) ... ... ... .o i p 2
51850193 GASKET (B 1010} ... ... ... . .. . .. 2 2
186628 BOLY, B/187.18X7/8" (128001} ............ &
178857 BOLY, 7/16°-14X1" (12.9001) ... ......... 212} 2 2 21231212212
122408 BOLY, 1/27-13X1" (12.900%) ... ... .. ... ... 8{8:8 8 g{8]8{8]81]8
516505668 WASHER, 7/18" {(COPPER) UPPER
24050 ... e 21242
5125108 WASHER, 7/16" (24030} ... ... ... ... ... 2 2{z212{212¢12
103343 WASHER, 1/2" (12,8180} .. ... .. .......... H
103320 LOCKWASHER, 5/167{12.8200) ... _......... 6
103323 LOCKWASHER, /27 {12.9200) ... ........... BB} & g BiB8i8j8i8}|8
1.5040 - GASKET. FLYWHEEL HOUSING LARGE
HOLE COVER
£5922443 SEALANT, ATV (3.0 FL. OZ){12.8288) ...... .. ARJARIARFAR] AR ARJAR] AR AR AR AR AR
B922442 SEALANT, RTV {10.3 FL. OZ}{12.82568} _.... .. AR AR| AR|AR] AR| AR| AR| AR AR|AR|AR|AR
1.5050 - COVER, FLYWHEEL HOUSING SMALL
HOLE
5116411 COVER ... iy 21245t 272 21212
5166815 COVER (TACHOMETER HOLEN1.748¢) ......... 1
186625 BOLT, 6/16"18X7/8" {12800 ............ 41414 6 414 41414
178816 BOLT, 5/167-18X3/47{12.900%) .. .......... 2
103320 LOCKWASHER, 8/16" {12.89200} ........... .. 4:i414}2}|6 414 41414
1.5080 . GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER
5116391 GASKET .. e e 2122 212 21212
5136935 GASKET (TACHOMETER COVER}
(7.4485) ... ... .. .. .. ... i 1
8922443 SEALANT, BTV (3.6 FL. OZ2}(12.8288) ........ AR[ AR} AR AR AR AR AR[ AR| AR
8922442 SEALANT, RTV {103 FL. OZ}{12.82565) ....... AR[AR| AR] AR AR AR AR AR AR
1.5080 - COVER, FLYWHEEL HOUSING
INSPECTION HOLE
5108939 COVER ... . 2 2
5125233 COVER ... . .. . 2
1813068 BOLY, 1/4"-2BX1/27 4129001 .. ... ... ..... 4 414
120393 WASHER, 9/32"X5/8" ZINC 12,8180} ....... 4 414
103319 LOCKWASHER, 1/47 {12.8200) ........ ...... 4 414
MAY, 1887 PAGE 48 OF 1.5000A
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DETROIT DIESEL § 3 MPC ENGINES
1.5000A  FLYWHEEL, HOUSING

..................... TYPES . . e
PART 6
SFIG L NUMBER. L. NAME ANDG DESCRIPTION .......... g1 71
81010
8

1.5001 - HOUSBING ASSY. FLYWHEEL

8928647  HOUSING, BVSE3 (SAE #3) (ALUMINUNG ... . ... 1
5106685  HOUSING, BVE3 (SAEH2) ... .o 00vevneen. ... 1
23502128 HOUSING 8VS3{SAE#3) .................. 1
5115214  PLUG, 172" PIPE (12,8550} .. ... ... ......... A ERE
8924751 PLUG, 17 SQ. SOC. (12,8550} ... ............ 1 1
141195 FIN, 1/4"X5/8" DOWEL {12.8200} .. ......... th1d
5164294  SPACER, 13/32°X7/8°X1/8" {7.158%) ........ 2
452736 INSERT, HELI-COIL 1/2"-13X1/2"

T12.8119) ot 4
452696 HELLCOIL, 3/8"-16X3/4" (12.8118) ........ .. 10
9408126  BOLY, 5/18"18X2 1/2"{12.8001) ........... 21212
5101779  BOLT, 3/8™16X7/8" {12.9001} ... ........... 1
8827580  BOLY, 3/8"16X1.015° (12.800%) ............ 5
9414215  BOLT, 3/8™16X2 1/2"{12.9001) ............ 4144
427588 BOLY, 3/8"18X2 1/2" {12.8001) ............ sisgls
179850 BOLY, 3/8-16X2 3/4" {12.8001) ....._...... 2]z
5170489  BOLT, 3/8”-24X3 9/16" (12.9001) ........... 3
191248 BOLT, 3/8"-16X3 3/47 {12.9001} ..........., gl{6!ls
186288 BOLT, 3/87-16X4 1/2° {12.8001} ............ 1
186309 BOLT, 3/8"-24X3 174" {12.8001} ............ 2{2]2
186310 BOLT, 3/8"-24X3 1/2" {12.8001} . ........... 2{2]2
120393 WASHER, /18" {12.9180) ... ............. 2
103341 WASHER, 3/8" {12.9190) ... .0\ vuirernnn... 23
103321 {OCKWASHER, 3/8” {12.8200} .............. 21120} 20
102635 NUT, 3/8%18 (12.8120) . ..., 1
163026 NUT, 3/8"-24 (12.8120) .. .\0veeenn 2t2]2

1.8002 - SHIM, FLYWHEEL HOUSING 1O END
PLATE

5123802 SHIM, 238" DIA X O1B"THK, ... ... ... ... tptyt

1.5004 - SEAL. CRANKSHAFT O{L-REAR
8926902 SEAL (13060} ... . ... .. ... il 1 1
5128417 SEAL{1.3CEB0} .. ... . i 1

1.5010 - GASKET, FLYWHEEL HOUSING
5137470 GASKEY, BVB3 ... ... 1111
5175882 GASKET, BYB3 ... ... L e TE1 R

1.5030 - COVER, FLYWHEEL HOUSING LARGE

HOLE
85122281 COVER .. .. .. . 21412
5182716 COVER ... ... . . e Z12412
5150193 GASKEY . e 21212
5188224 BOLT, 7/16"-14X.88" (12,0004} ._........ ... 21252
122408 BOLT, ¥/2°13X1" {128001} .. ... .. ... ... 81818
5125108 WASHER, 7/16" (240301 .. ... .. ... ... ... 21232
103343 WASHER, 1/2"{12.9180} .................. 111Gt
163323 LOCKWASHER, 1/2" (1282008 ... ... ... g818}8

MAY, 1887 PAGE 29 OF  1.BOCOA
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DETROIYT DIESEL

PART

4G ... NUMBER.....

1.5040 -

8922443
8922442

1.5050 .

5152716
186625
163320

1.5060 -

5150183
8922443
8822442

1.85000A FLYWHEEL, HOUSING

GASKEY, FLYWHEEL HOUSING LARGE
HOLE COVER

SEALANT, RTV (3.0 FL. OZ){12.8288} ........
SEALANT, RTV (103 FL. OZ) (12.8288) .......

COVER, FLYWHEEL HOUSING SMALL
COVER

COVER (3.8233) -\ oo oo S
BOLT, 5/167-18X7/8" (12.8001) ... ovo..
LOCKWASHER, 5/16" (12.9200) .. ... ... ..

GASKET, FLYWHEEL HOUSING SMALL
HOLE COVER
GASKET ... . .

SEALANT, RTV (3.0 FL. 0Z) {12.8285) ........
SEALANT, RTV (10,3 FL. 0OZ) {12.8255) ,......

MAY, 1887 PAGE
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DETROIT DIESEL 5 3 MPC ENGINES
1.50008 FLYWHEEL HOUSING ADAPTOR

.................... TYPES ...
PART 5 2 3
FIG L UNUMBER. L NAME AND DESCRIPTION ....... ... 8 3
2 3 3
7 © 4
1.5130 - ADAPTOR, FLYWHEEL HOUSING
5175471 ADAFTOR(SAE #2TOSAE#4 ............. H H
5116113 ADAPTOR {SAE #4 TQ WARNER GEAR} ....... 1 1
5125207 ADAPTOR (SAE #3 TO WARNER GEAR) ....... 3
5131388 -+ ADAPTOR{SAE #3} ................ ... ... 1
5131324 + ADAPTOR(SAE#3} ... ... ... ... .. ... .. 1
179839 BOLY, 3/8"16X17{128001} ................ 12
186679 BOLY, 3/8"-18X1 1747 {12.800% ............ 12{12{12 12
103321 LOCKWASHER, 3/8" {12.9200} .............. 12112} 12 24
4+ OBSOLEYE.
APRIL, 1883 PAGE 1 OF 150008
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DETROIT DIESEL 5
1.6000 CONNECTING HOD AND PISTON
PART 10N E 27 1 37 |
FIG ..  NUMBER . . ........... NAME AND DESCRIPTION .......... 5 R 7|,1°
P r
1.6001 - CONNECTING ROD ASSY.
QUANTITIES SHOWN ARE PER CYLINDER.
A ROD ASSY. INCLUDES CAP AND ORIFICE
WHICH ARE NOT SOLD SEPARATELY,
PLUS ITEMS iN 1.6001, 1.6010 AND
1.6040.
VABOR BLASTED BUSHING {TYPE 58 AND
58} NOT SERVICED SEPARATELY.
\ 5121262  RODASSY. 23453 ... ..., 131111
A 5121381  RODASSY, 253 ....oovii, 1
\ 5128517  # ROD ASSY. 8YB3 . 0o 1
A 5133109  ROD ASSY., 68VEZ ... 0overi,
A 5121210 & BOLT, 5/16"24X2.80°L. .o 0ooverenn 2
A 5128339 % BOLT B5/316%24X2.81°L. ..o vvrrriri, 2
A 5197852  BOLT, 3/B"-24X2.76%L. .o ovvvnn e, 21a2t212
\ 5121211 NUT, B/16%24 ..o 2
\ 839103 NUT. 37824 ... 2121212
# NOT SERVICED, REPLACE WITH
5133108,
& THRU 6D-306,
% EFFECTIVE WITH 8D-307.
1.6010 - NOZZLE, CONNECTING ROD SPRAY
\ BIBO140 NOZZLE .\ov'o oo SERREERE
1.6020 - ORIFICE, CONNECTING ROD
5198179  ORIFICE, 5/16°XT/16% oo\, 1114
1.6040 - BUSHING, CONNECTING ROD PISTON
IN
\ 116181 BUSHING .. o oot e, 212121212
1.6100 - SHELL, CONNECTING ROD BEARING
A SHELL SET CONSISTS OF ONE UPPER
AND ONE LOWER SHELL.
5149462  SHELL SET (STANDARD) ... .....\\ oo AR} AR]AR] AR
5149453  SHELL SET (002°U8) ..o AR} AR| AR] AR
5149454  SHELL SET(010°US) ..ovovrnon o 0 AR|AR]AR] AR
5149465  SHELL SET{020°US) ... .. .. il AR| AR| AR AR
5149456  SHELL SET(030°US) ...ooooneo 0 AR AR AR] AR
5197976  SHELL SET (STANDARD) .. .. .o AR
§197876  SHELL SET{002°US) ..ovvooor o0 AR
187977  SHELL SETLO10°US) ..o oo AR
B197978  SHELL SET{O20°US) .. ... ... ... AR
5197979  SHELL SET(030"US) ..., . ... AR
1.6110 - PISTON KIT
A PISTON KIT INCLUDES BUSHING IN
1.6 145 AND RETAINER IN 1.6150.
VAPOR BLASTED BUSHINGS (TYPE 58, 59)
NOT SERVICED SEPARATELY.
5195931  PISTON KIT (STANDARD) 2, 3, 4, 6V53 ... .... o IET AP IR
MAY, 1987 PAGE 1 OF 1.6000
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LFIG L. NUMBER

BA
6A

&A
GA
&A
8A

6A
6A

A

8A

B8A

GA
8A

PART

1.614%0

5198877
5198572

16118

5198822
5198902
5198901
5149942
1.6120
5103382
8923328

5116184
5127147

1.6130

5195933

5198092
1.6140

5116189

1.6145
5118181

1.81%6
5108131

1.6180

5132803
5101016

+

+

5149944

DETROIY DIESEL

1.6000  CONNECTING ROD AND PISTON

PISTON KiT
{CONT'D}

PISTON KIT ("N ENGINE} 3, 4, 6, 8VE3
PISTON KiT (TURBO, VAP BLAST} 4,
6VE3

RING SET, PISTON

A BISTON RING SET CONSISTS OF
SUFFICIENT RINGS FOR ONE {1} CYLINDER,

RING SEY
RING SET
RiNG SET (STANDARD TURBO}
RING SET

RING, PISTON COMPRESSION

RING {FIRE RING)
AING (FIRE RING}
RING {CHROMED) {2ND, 3RD AND 4TH}
RING (CAST IRON) {3RD AND 4TH)
* OPTIONAL FOR SERVICE-USE FOR
léozvea TWO COMPRESSION GROOVES
NLY.

RING, PISTON OIL CONTROL

AN QIL CONTROL RING SET CONSISTS OF
RINGS FOR ONE (1} CYLINDER. AN Ol
CONTROL RING CONSISTS OF TWO (2}
SCR APERS AND ONE (1) EXPANDER.
HING {UPPER AND LOWER GROOVE) ..... .....
RING SET

BUSHING, PISTON PIN
BUSHING (1.6040}

RETAINER, PISTON PIN
RETAINER

LINER, CYLINDER

LINER(STANDARD) .. ... ... ...............
LINER {0147 0.8, G.D)
LINER (020" 08, 0D) ... .. ... ... ...
+ USE WITH 5149345 SEAL,

MAY, 1987 PAGE
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DETROIT DHESEL

16000  CONNECTING ROD AND PISTON

PART

FG O NUMBER ... L.l NAME AND DESCRIPTION .. ........

1.8182 - CYLINDER XIT

A CYLINDER KIY CONSISTS OF ITEMS IN
16110, 1.6120, 1.8140, 16150, 1.6180
AND 1.6130 FOR ONE {1} CYLINDER,

5198303 CYLINDER KIT {STD., 17:1 RATIO)
2346V83 ..
5198899 CYLINDER KIT {"N* ENGINES}

3468VEILZRTIRBATION ... ... .. ... ...
5197341 # CYLINDERKIT (17.5:1 RATIONA6VH3 ....... ..

5198804 CYLINDER KIT (21:1, DEEP BOWIL}

346VE3

F# NOY SERVICED, REPLACED BY
5149315 CYLINDER KIT.

1.6190 . SEAL, CYLINDER LINER

A 5121256 BEAL e i

A 5149948
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MPC ENGINES DETROIT DIESEL
1.6000  CONNECTING ROD AND PISTON

...................... TYPES ...
PART 5 ) & 7 8 ]
NUMBER........... .. NAME AND DESCRIPTION ... ..., .. 3 5 7 7 3 &
6] 16 6 8 g g
4 6 B L4 4 7
1.600%1 - CONNECTING ROD ASSY.
FOR TYPE 70 USE TYPE 80.
QUANTITIES SHOWN ARE PER CYLINDER.
A ROD ASSY. INCLUDES CAP AND ORIFICE
WHICH ARE NOT SOLD SEPARATELY,
PLUS ITEMS IN 1.8001, 1.6010 AND
1.6G40.
5121262 RODASEY., 23483 .. .. ... . . ..o 1111 1] 1
5121381 ROD ASSY., 283 ... ... .. 1
5133108 ROD ASSY, BBVE3 ... ... ... ............ 11 1 111
51978562 BOLT, 3/B-24X2.76 L. ... ... ... ... .. ... 212122 jep2rzl2p2{2j2]2
838103 NUT, 378724 ... . i {232 2{2t2{2{212{2}12}2
1.6010 - NOZZLE, CONNECTING ROD SPRAY
5150140 NGZZLE .. .. . e I T T I O B I O O O I I O IO
1.6020 - ORIFICE, CONNECYING RGD
5188178 ORIFICE, B/18"X7/16" ... ... ... ... cvioin. i
1.6040 - BUSHING. CONNECYTING ROD PISTON
PIN
5116181 BUSHING ... ... . ... . ., 2t2t212fy25252721z321212
1.6100 . SHELL, CONNECTING ROD BEARING
A SHELL SEY CONSISTS OF ONE UPPER
AND ONE LOWER SHELL.
5149452 SHELL SET(STANDARD) .................... ARIAR| AR ARJAR]AR| AR
5149453 SHELL SET{Q02"US} ..................... ARJAR] AR ARJAR] AR AR
5149454 SHELL SET(O10"US) ... ... ............ AR AR AR AR AR] AR AR
51494585 SHELL SET (020"U.8) ....... ... .......... ARJAR| AR ARJAR{ AR{ AR
£149456 SHELL SEY (030"U8) ... ... ... ... ..... ARJAR] AR ARFARJARIAR
5197875 SHELL SET (STANDARDY .. ... ... ... ... ... AR AR AR AR AR
5197978 SHELL SEYLO02°US) ... ... ... ... ... AR{AR AR AR} AR
5197977 SHELL SEY(QIQ"US) ... ... ... .... AR} AR AR AR AR
5197978 SHELL SET{020"US) .................... AR{ AR AR AR AR
5187979 SHELL SET{030" US) .......... e AR AR AR AR AR
1.8110 - PISTON KIT
A PISTON KiT INCLUDES BUSHING IN
1.6145 AND RETAINER IN 1.8150,
5195931 PISTON KIT, 2, 3, 4, 6V53 (STANDARD) ....... i
5198877 PISTON KiT, 3, 4, 6, BVS3 {"N” ENGINE} . ... ... 2 0 T I O O O O 1571
5198572 PISTON KIT, 4, 6VB3 (TURBO} . ...... ... .... 1
5198427 PMISTONKIT, 453 ... ... ... ........... H
1.6%115 - RING 5£Y, PISTON
A PISTON RING SET CONSISTS OF
SUFFICIENT RINGS FOR ONE {1) CYLINDER.
5198822 REING SET ... . . AR| AR

MAY, 1887 PAGE 2 OF 16000
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FIG ... NUMBER

1.

A
iA,

A
A

A
1A
A

3

MPLC

PARY

161156

5149942
5168902
5198901
1.6120
5103382
8923328

5116184
5127147

1.6130

53195933

5198092
1.6140

5116189

1.6145
5116181

1.8150
5168131

1.6180
5132803

5161016
$149944

1.6182

5198903
5198899

5197341
5189116

ENGINES

1.6000  CONNECTING ROD AND PISTON

- RING SET, PISTON
{CONTD)

RING SET
RING SET
RING SEY (STANDARD TURBG)

- RING, PISTON COMPHESSION

RING (FIRE RING)

RING (FIRE RING)

RING {CHROMED) {2ND, 3RD AND 4TH)

RING {CAST {RON} {3RD AND 4TH)

* QPTIONAL FOR SERVICE-USE FOR
LOWER TWO COMPRESSION GROOVES
ONLY FOR TYPE 68.

*

RING, PIBTON Ol CONTROGL

AN Oli. CONTROL RING SET CONSISTS OF
RINGS FOR ONE (1) CYLINDER, AN OIL
CONTROL RING CONSISTS OF TWO (2)
SCR APERS AND ONE {1} EXPANDER.

RING {{IPPER AND LOWER GROQVE}
RING SET

PiN, PISTON

H

z

BUSHING, PISTON PIN
BUSHING (1.6040)

- HETAINER. PISTON PIN
RETAINER

- LINER, CYLINDER

UNER{STANDARD) ... ..o,
LINER {0 10" 0.S.. O.D)

+LINER (020" 0.5, 001 ..o
+ USED WITH 5149945 SEAL.

- CYLINDER KiT

A CYLINDER KIT CONSISTS OF ITEMS IN
16110, 1.6120, 1.6140, 1.6150, 1.618¢
AND 1.6190 FOR ONE {1} CYLINDER.

CYLUINDER KIT, 2,3,4,BVB3 {8TD., 17:4
BATION ... e
CYUNDER KI¥, 3,4,6,8V53 ("N"
ENGINES)
# CYLINDER XI7, 4. 6V53 (17.6:1 RATIO}
CYLINDER KIT, 8Y53 {211 RATIO}
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8A
A

M P C ENGINES

1.6182 .

5198904
51889505

1.6190 .

5121256
5149245

1.6000  CONNECTING ROD AND PISTON

CYLINDER KIT
{CONT'D}

CYLINDER KiT, 3,4.6VB3 {21:1, DEEP

BOWLY . e
CYLINDER KIT, 3,4-83 {23:1, DEEP

BOWL) ...
# NOT SERVICED, REPLACED BY

5148318 CYLINDER KIT.

SEAL, CYLINDER LINER

SEAL L e
SEAL, .0Z0" 0.5, 0.0

MAY, 1987 BAGE
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DETRGIT DIiIESEL

1.6000 CONNECTING ROD AND PISTON
PART
G NUMBER . ... ... NAME AND DESCRIPTION ..........
1.6001 . CONNECTING ROD ASSY.
QUANTITIES SHOWN ARE PER CYLINDER,
A ROD ASSY. INCLUDES CAP AND ORFICE
WHICH ARE NOT SOLD SEPARATELY,
PLUS ITEMS IN 1.6001, 1.6010 AND
1.6040.
VAPOR BLASTED BUSHINGS (TYPES 110,
172,176, 180, 181, 182, 194, 204, 205,
206 AND 207} ARE NOT SERVICED SE
PARATELY. :
SA 5121262 HOD ASSY., 3483 ..
A 5140949 ROD ASSY. 6V53, 8VE3 {TURBOY ... .........
3A 5103817 # ROD ASSY., 3,453 (TURBO} ................ '
A 5108178  ROD ASSY., 483 (FURBO} ..................
A 5106977 ROD ASSY, BVBR {TURBO) .. ...............
iA 5197852 BOLT, 3/8%24X2.76"L. ..o\t
iA 839103 NUT, 8/B™24 .o
# NOT SERVICED, USE 5108178 ROD
ASSY. AND TO INSURE
INTERCHANGEABILITY USE {1)
8920717 {18.7:1) PISTON ASSY {1}
5106902 PIN AND {2} 5108175
RETAINERS.
1.6010 - NOZZLE, CONNECTING ROD SPRAY
A 5150140 NOZZLE
1.6020 - ORIFICE, CONNECTING ROD
B198179  ORIFICE 5/16°X7/16" 0o,
1.6040 - BUSHING, CONNECTING ROD PISTON
PIN
A 5116181 BUSHING ..ot
1.6100 - SHELL, CONNECTING ROD BEARING
A SHELL SET CONSISTS OF ONE UPPER
AND ONE L OWER SHELL.
5149452 SHELL SET{STANDARD) . ...................
5149483  SHELLSET(002°U.S) .........oovovii.
5149454  SHELL SETLO10°US) ..o,
5149455 SHELL SETLO20°ULS) .o vre
5149456 SMELL SETLO30" US) ... oo
5197975 SHELL SET{STANDARD} ... .................
5157976 SHELL SET (002" US) .. ovtirnnn,
5197977 SHELL SET{010°US) ..o,
5197978 SHELL SETLO20°US) oot
5197979 SHELL SETLO30°US oo,
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DETROIT DIESEL 8 3 MPC ENGINES
1.6000 CONNECTING ROD AND PISTON

...................... TYPES oo eei s e
PART o 1 1 1 1 2
G .. NUMBER. ... ... ... ... NAME AND DESCRIPTION .......... slti1l1ly gslti8 ajz2j0f2
tig8l7j6l8l1i8i3 ! 9 060
0 2 0 2 4 5 7
1.6110 - PISTON KIT
A PISTON KIT INCLUDES BUSHING IN
1.6145 AND RETAINER IN 1.6150.
VAPQOR BLASTED BUSHINGS (TYPES 110,
$72, 176, 180, 181, 182, 194, 204, 205,
206 AND 207) ARE NOT SERVICED SE
PARATELY.
6A 5198877 PISTON KiT, 3, 4-53 ("N ENGINE} ............ i 1
6A 5198872 FISTON KIT, 8V, 8VE3 {TURBO, VAP
BLAST) oottt H 111 1
6A 8920717 PISTON KiT, 4, 6V53 {TURBOC, VAP
BLASTY . 1 t]1
BA 5104673 PISTON KIT, 4-53, 6V53 (TURBO, VAP
BLASTY ottt e 101 1
GA 5195931 PESTON XIT, 3-53 (STANDARD) ............ .. 1
8A 5103921  # PISTON KIT, 4.53 {TURBC, VAP BLAST) ....... 1
# OBSOLETE.
1.6115 - RING SET, PISTON
A PISTON BING SET CONSISTS OF
SUEFICIENT RINGS FOR ONE {1} CYLINDER.
5149942 RING SET ottt e AR AR
5149359 BING SET ottt arlarlar AR| AR AR| AR
5149314 RING SET ottt e e AR AR AR
5198901 RING SET .t e AR
5198902 BING SET AR
1.6120 - RING, PISTON COMPHESSION
6A 8923328 BING, FIRERING ... .00ttt 1 1
BA 5103382 RING, FIRE BING ... e, 1 IR REREEREREEEEE R ERE
6A 5116184 RING {CHROMEDYZND, 3RD AND 4TH) ........ staisi{atajasf{alaleialalalaia
5127147 RING {CAST IRON} SRD AND 4TH ............ 2
1.6130 - RING, PISTON OiL CONTROL
AN O, CONTROL RING SET CONSISTS OF
RINGS FOR ONE {1) CYLINDER, AN OIL
CONTROL RING CONSISTS OF TWO (2)
SCR APERS AND ONE {1} EXPANDER,
5149313 BING ST 1 1 1
5198092 RING SET . vttt 1
5149378 FING SET .. e e HE A 141 141
5149610 RING SET (LOWER GROOVE} ... ... ......... 111 111 1]
5195933 RING SET L 2 2 2
1.6140 . PIN, PISTON
5104681 PINDRILLEDY ... 1 111{1]111 1 1
8A 5116189 PN 1 1 1
5106802 PN (1.5030°-1.5028" DIAY ..., .. ... . ...... 1 111
1.6145 - BUSHING, PISTON PIN
6A 116181 BUSHING (18040} ... ... i, 2 2 2
MAY, 1987 PAGE 3.1 OF  1.6000
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DETROIT DIESEL 5 3 M P ENGINES
1.6000  CONNECTING ROD AND PISTON

...................... TYPES ... e
PART g 1 1 1 1 2
FIG .. NUMBER ...l NAME AND DESCRIFTION ... ..... .. Bit|t1|{1|{7{1]{8]1:iB;1]|0 02
1i8i{716i8111813j9(4:0 L
L 2 0 2 4 7
1.6150 - RETAINER, PISTON PIN
5A 5108131 BRETAINER . ..... ... .. . i 2122212t ej2l2y2 2
3A 5108175 RETAINER ... .. ... ... ... . ... . .. ... 2 212
1.6180 - LINER, CYLINDER
3A 5132803 LINER(STANDARD ... ... oo 1y sb 1311313t b i1t
58 5101016 LNER{OI0" Q08,00 ... oot ARJARI AR ARJARJARIAR| AR AR| AR} AR]AR] AR| AR
3A 5149944 <+ LINER{020" 05,08} ... .............. ... ARJARJARFARIARIARIARI AR AR] AR AR AR| AR | AR
+ USE WITH 5149948 SEAL.
1.6182 - CYLINDER KiIT
A CYLINDER KIT CONSISTS OF {TEMS IN
1.6110, 1.6120, 1.6140, 168150, 1.6180,
AND 16190 FOR ONE {1) CYLINDER AKIT
FOR TYPE 183 IS NOT AVAILABLE.
5198809 CYLINDER KIiT, 3,4-53 ("N” ENGINES) ......... AR AR
5149315 CYLINDER KIT (5083-6388) ... ............ AR AR AR
5145360 CYLINDER KIT, 3, 4-B3TURBQ) .............. ARJAR AR
5148734 CYUNDERKIT(TURBG} ... ... ... ... ... AR AR} AR
1.6180 - SEAL, CYLINDER LINER
%A 5121256 SEAL ... 2212121212321 2121212p2}121¢
3A 5149945 SEAL, 020" Q85,00 ... ... ..o 2122 zj2j2i22f2t232{2(2i2
MAY, 1987 - PAGE 3.2 OF 1.8000
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5 3 MPC ENGINES BETROIY DIESEL
1.6000  CONNECTING ROD AND PISTON

..................... TYPES ... o
PARY 2 2 2 2 2
LHG LLUNUMBER Ll L NAME AND DESCRIPTION . ......... Cj2131214j214}j21412] 4
Bi3iB8|3]0C|4]124 419
6 1 3 5
1.6001 - CONNECTING ROD ASSY.
QUANTITIES SHOWN ARE PER CYLINDER,
A ROD ASSY. INCLUDES CAP AND ORIFICE
WHICH ARE NOT SOLE SEPARATELY,
PLUS ITEMS IN 1.6001, 1.8010 AND
1.6040.
VAFPGR BILASTED BUSHINGS (TYPE 208,
242, 243 AND 244) ARE NOT SERVICED
SEPARATELY.
6A 5108178 ROD ASSY., 4-B3 (TURBQ) .................. 1 Tt
6A 5121262 RODASSY.,3.48B3 ... ... ... ... ... ... ... H 1911
6A 5133109 RODASSY. 8VE3 ... ... ... ...l Tt 1
B6A 5140949 ROD ASSY., 6VB3 .. ... .. ... 1
8A 5106977 ROD ASSY, BVB3 . . ... .. .. ... ... 1
GA 5197852 BOLT, 3/87.24X2.78" L. ... ... ... . ... ... 2212922t 2123z2z{212}12
6A £#398103 NUT, 3/8"-24 L di2{212{221212712{2}2
1.6010 - NOZZLE, CONNECYTING ROD SPRAY
6A 5150140 NOZZLE .. .. i O R T U T T I O T O B B
1.6020 - ORIFICE, CONNECTING ROD
5198179 ORIFICE, B/18"XT7/16" . ... ... .. ... .. .. ... tp1§ 131111 31§11
1.6040 - BUSHING, CONNECTING ROD PISTON
PIN
BA 5116181 BUSHING ... ... ... .. ... ... .. ... 2j22j21212 2
1.6100 - SHELL, CONNECTING ROD BEARING
A SHELL SET CONSISTS OF ONE UPPER
AND ONE LOWER SHELL,
5148452 SHELL SET {STANDARD 3, 4.83)
TURBOY . ... ... AR AR ARJAR AR AR
5149453 SHELL SET{002° U8} ... .. ... oo AR AR AR AR AR AR
5148454 SHELL SEY{Q10" LS} ... ... .. ... ... AR AR AR AR AR AR
5149458 SHELL SET{C20" U8} ...... .. ... uut.. ARTAR ARJAR AR} AR
51494586 SHELL SET (030" USB) ... ... ... ........ AR AR AR AR AR]AR
5197378 SHELL SET{STANDARD} .................... ARJAR AR AR AR
5197976 SHELL SETLC02" U8 ... .. .. ool AR{AR AR AR AR
5197977 SHELLGEY {010 " US) ... .. ... ... .. .. .... AR AR AR]AR AR
5197978 SHELL SET {020 LS} ........ ... ... ..., AR AR AR{AR AR
5187979 SHELL SEY{030" LLS) ... ... ... . ... . .. AR AR AR{AR AR
1.6110 - PISTON KIT
A PISTON KIT INCLYUDES BUSHING (N
1.6145 AND RETAINER IN 1.6150.
VAPOR BLASTED BUSHINGS {TYPE 208,
242, 243 AND 244} ARE NOT SERVICED
SEPARATELY.
6A 8920718 4 PISTONKIT, 4-53 (TURBQ, VAP BLASTY ... ... 1 t
B8A 5198877 PESTON KIT, 3, 4, 8VB3 ("N ENGINE} ..., .. ... T{1]1p1]1 1
8A S198872 PISTON KIT, 4, 6V53 (TURBO, VAP
BLASTY . e H
MAY, 1887 PAGE 4 OF 16000
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5 3 MPC ENGINES

PARY

FIG ..  NUMBER .. ...

1.6110 -

A 8H20717

1.6115 -

5149314
5198902
23501820

1.6120 -

5103382
B8O23328

P>

5116184
5127147

1.6130 -

5149313
5198092
5148378
5109970
51858933
5148610

1.6140 -
i 5106902
3 5116189
3 5104851
1.6145 -
\ 5116181

1.6150 -

' 5108175
v . 5108131

1.6000  CONNECTYING ROD AND PISTON

PISTON KIY
{CONT'D}

PiISTON KIT, 4, 6VB3 ITURBO, VAP

BLAST) .. it
+ NOT SERVICED. USE 5188572 PISTON

KIT AND {1) 140848 ROD ASSY.

RING SET, PISTON

A PISTON RING SET CONSISTS OF
SUFFICIENT RINGS FOR ONE {1} CYLINDER.

BINGSET ... ... .. e,
RING SET ... ... ... . i,
RINGSET ... .. . i i
RiNG, PISTON COMPRESSION

RING (FIRE RING) ... ..o,
RING (FIRE BING) ..\ vvr it eineene i,

B105327 # BING (FIRE RING) {PLASMA COATING} .........

RING {CHROMED) (ZND, 3RD AND 4TH} .......
RING {CAST IRON)} 3RD AND &TH . ...........
# NOT SERVICED, USE 5103382 FOR
TURBO ENGINES OR 8923328 FOR
NON-TURBO ENGINES.

RING, PISTON O#l. CONTROL

AN QN CONTROL RING SET CONSISTS OF
RINGS FOR ONE (1) CYLINDER. AN OiL
CONTROL RING CONSISTS OF TWO (2)

SCR APERS AND ONE (1) EXPANDER,

RING SET ... ... ... i
RING SET .. ... .. . i
RING BET .. ... ... . .. ... ...
RING SET (UPPER GROOVE} . ............ ...

RING SEY (LOWER OR UPPER GROOVE} ... .. ..
RING SET (LOWER GROOVE) ................

PIN, PISTCN

BUSHING, PISTON PIN
BUSHING (1.6040) ... ... ...,

RETAINER, PISTON PIN

RETAINER ... ..., ... . i,
RETAINER . . . i,

MAY, 1887 PAGE
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£ 3 MPC ENGINES BETROI1IT DIESEL

1.6006  CONNECTING ROD AND PISTON

..................... TYPES . oo i
PARY 2 2
Fi3 NUMBER............. NAME AND DESCRIPTION ... ... .. 4] 3 412i4{2|4 4
8.3 310412141414
1 3
1.6180 - LINER, CYLINDER
6A 5132803 LINER{STANDARD) ... ... ...t IR EREREREREERERERERER.
6A 5101016 LINER {00 05,000 ... ..ol ARFAR[AR|{ARFAR]AR] AR] AR} AR} AR| AR
6A 53149944 4+ LUINER{Q20°0.5.,.0D) ... ... ... oLl ARTARIAR{AR[ARIAR| AR AR ARI AR AR
+ USE WiTi 5149945 SEAL,
1.6182 - CYLINDER KiT
A CYLINDER KiT CONSISTS OF ITEMS IN
1.6110,1.6120, 1.6140, 16150, 1.6180
AND 16180 FOR ONE {1) CYLINDER,
5149735 @CYUNDERKIT{YURBO} ... ... . . ..o .. AR
5198904 CYLINDERKIT{Z1:1COM®) ... .............. AR AR
5198889 CYLINDER KiT (21:1 COMP, "N” ENGINE} .. . .. .. AR AR
@ NOT SERVICED. USE 5148315 KIT AND
{1) 5140949 ROD ASSY.
1.6190 - SEAL, CYLINDER LINER
GA 5121256 SEAL .. 22212y 2212121212412
6a 5149945 SEAL 020" 08,0D. ... ... ... 2{2121t2{212{212121212

MAY, 1087 PAGE 4.2 OF 1.6000
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CETRO!Y DIESEL

FiG

PRPO®

w W

—

PARY
... NUMBER

1.606071 -

80924004
8924003
5121262
5197852
839103

1.6010 -
531506140

1.6020 -
5188179

1.6040G -
5116181

1.6100 -

5149452
5148453
5149454
5149455
51484566
5197875
5187976
5197977
5197978
5197974

1.68106 .
B924733

1.6110 -

8927225
5198877
8924000
8924002

1.6000 CONNECTING ROP AND PISTON

CONNECYING ROD ASSY,

QUANTITHES SHOWN ARE PER CYLINDER.
A CROSSHEAD ROD ASSY. INCLUDES
ITEMS IN 1.8001.

A TRUNK PISTON ROD ASSY. INCLUDES
CAP AND ORIFICE WHICH ARE NOT SOLD
SEPARATELY, PLUS ITEMS IN 1.6001,
1.80 10 AND 1.6040.

A0D ASSY. (CROSSHEAD) 3, 4-53
ROD ASSY. {CROSSHEAD) 6V53

ROD ASSY. {TRUNK) 4-53
BOLT, 3/8"-24X2.76"
NUT, 3/8"-24

NOZZLE, CONNECTING ROD SPRAY
NGZZLE

ORIFICE, CONNECTING ROD
ORIFCE, 8/16°X7/16"

BUSHING, CONNECTING ROD BEARING
BUSHING

SHELL, CONNECTING ROD BEARING

A SHELL SET CONSISTS OF ONE UPPER
AND GNE LOWER SHELL.

SHELL SET {STANDARD)
SHELL SET (002" U5}
SHELL SET{010" U.§)
SHELL SET{020" US)
SHELL SET {030 U.S.)
SHELL SET (STANDARD)
SMELL SET {.002" U.5)
SHELL SET (010" 1.5}
SHELL SET {020 U.5)
SHELL SET L030" 1.5}

RING, CROSSHEAD PISTON SEAL
RING, SEAL

PISTON KIT

A DOME KIT CONSISTS OF ITEMS IN
1.6106, 1.6110, 1.6140, 1.6142 AND
1.6150,

A PISTON KIT INCLUDES BUSHING IN
1.61456 AND RETAINER IN 1.8150.

DOME KiT
PISTON KiT, 483
DOME PISTON
SKIRT PISTON
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DETROIT DIESEL

L FIG .

8B
6A
6A 8

88
6B

&8
BA

6B

6B

65
GA

68
668
6B
8A.B

68

.. NUMBER

PARY

1.611%

B927223
NPN
238501520

1.6120
8925780

8923328
8925778

1.6130

8927224
NEN
NPN

1.6340
8924735
5116189
8824732
8924734

1.87142
B524736

1.6150

8924731
5108131

1.6180

8926088
8926089
8926090
5132803
51010186
51489844

1.6182

+

+

s

3

+

1.6000  CONNECTING ROD AND PISTON

RING SET, PISTON

CONSISTS OF SUFFICIENT RINGS FOR {Y)
PISTON.

RING SET
RING SET (CROSSHEAD PISTON)
RING SET {NON-TURBD)

RING, PISTON COMPRESSION

RING, FIRE {1 BLUE MARK)
RING, FIRE
RING (MOLY)

RING, PISTON OIL CONTROL

AN OiL. CONTROL RING SET CONSISTS OF
SCRAPERS AN[ EXPANDERS FOR ONE {1)
CYLINDER,

RING SET
RING SET (CROSSHEAD PISTON)
RING SET {TRUNK PISTON}

PIN. PISTON

PiN, CROSSHEAD PISTON
PIN, TRUNK PISTON
SPACER

RETAINER, PISTON PN

REYAINER, CROSSHEAD PISTON
RETAINER, TRUNK PISTON

LINER, CYLINDER

LINER, 74" PORY (STANDARD} .. ............
LINER, . 74" PORT (010 0.6, 0.D)
LINER, .74" PORT {G20" 0.5. Q.00}
LINER, .84™ PORT{STANDARD) ..............
LINER, 84" PORT (010" 0.8, O.D}
LINER, .84" PORT {02G" 0.5, O.D}
+ USE WITH 5149845 SEAL

CYLINDER KIT

A CYLINDER KIT INCLUDES STANDARD
SIZE ITEMS IN 1.6108, 1.6110, 1.6120,
1685130. 16140, 1.6142, 1.6150 AND 1
6180,

MAY, 18587 PAGE

5 3
PIUNT 57T 37
& 71216
860811
8
ARJAR| AR
AR
AR
1111141
1
2221213
11191
1
t
1{141]1
H
2121212
2121212
IR 2N O A
2121212
2
141
AR AR
ARTAR
11141
ARJAR|AR
AR ARIAR
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DETROIY DIES EL 583 MPC ENGINES
1.60600 CONNECYTING ROD AND PISTON

...................... TYPES oot et et et
PART 2 2 3
CFHS L UNUMBER. ......... ... NAME AND DESCRIPTION .......... el2i7i218
g8islo}|s
8
1.6182 . CYLINDER KiT
{CONT'D)
8927222  CYLINDER KiT, CROSSHEAD PISTON
GNDUSTRIALY .« vvee v reeeeenenns AR
8927615  CYLINDER KiT, CROSSHEAD PISTON
IMILITARY] .o e e e AR AR
NPN CYLINDER KIT, CROSSHEAD PISTON ......... AR
NPN CYLINDER KIT, TRUNK PISTON .. ............ AR
1.6180 . SEAL. CYLINDER LINER
6A 5121256 SEAL Lttt 2l2ya2tzi2
6A 5149945 SEAL, 0207 08,08, . i 2221212
MAY, 1887 PAGE 5.2 OF 1.6000
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BETROIT DIESEL 5 3 MPC ENGINES
1.7000 CAMSHAFT AND GEAR TRAIN

PART 3 3 3 3
CFIG .. NUMBER .. ........... NAME AND DESCRIPTION .......... 0 2

1.7001 - CAMSHAFYT ASSBY.

A CAMSHAFT ASSY. INCLUDES PLUGS IN
1.7001.

TA 5121028 CAMSHAFT ASSY. 263 ALL RH, AND
LH ENGS. o« oteer it 1 111
7A 51268929 % CAMSHAFT ASSY. 3-53 #E-RC-LA-LD 1
ENG. ottt et e 1
7A 5126930 @ CAMSHAFT ASSY. 3-53 RA-RDALB-LC
ENG, (5148083) ... .vriniirnnnannnnn. 1 1
TA 5126931 # CAMSHAFT ASSY. 4-53 LALBACLD
ENG. (B149087) .. ... ..., 1
7A 5126932 % CAMSHAFT ASSY. 4-53 RA-RB-RC-RD 1
ENG. oot 1 1
78 5199397 * CAMSHAFT ASSY, 6V-53 R. BANK R.H,
ENG.; L. BANK L.H. ENG, (STAMPED
2 I 1
78 8199396 * CAMSHAFT ASSY., V.53 L. BANK RHM. '
ENG.; R BANK L., ENG, (STAMPED
VLY oot 1
5151277 PLUG, 1/2"DRIVE .. ... .. i, slziejz2l{a2lalafalziziala
* USE WITH 5147424 SPRING IN
1.8340,
# NOT SERVICED. USE NUMBER IN
PARENTHESES AND TC INSURE
INTERCHANGEABILITY REPLACE
5144019 VALVE SPRING WIT H
5147424 VALVE SPRING ON 4 VALVE
ENGINES.
@ NOT SERVICED. USE NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY RETAIN VALVE
SPRING 5116140 ON 2 VALVE
ENGINES AND REPLACE 5144018
VALVE SPRING WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES.
% MUST BE USED WITH 5144019 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES.

1.7010 - BEARING, CAMSHAFT END

A SET INCLUDES ALl END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.

TA 5198431 BEARING SET{STD, 253) .....v0vevunen.n.. 1 111
7A B19BY82  BEARING SET {STD. 1D, .010" 0.5,

O AR AR AR
7A 5198468  BEARING SET {(010°US.1D.STD. OB} ... ... AR AR] AR
7A 5198469  BEARING SET (020"US. 1D.STD.ODY ... ... AR AR} AR
7A 51982089  BEARING SET(STD.353) ................... 111 1 1
7A 198980  BEARING SET{STD.LD., 010" O.5.,

OD) i AR] AR AR AR
7A 5198470  BEARING SET(010°U.S, 1D STD.OD) ... .. .. AR AR AR AR
7A 5198471 BEARING SET {020"U.5, 1D, STD. 0D} ... ..., AR|AR AR AR
7A 5198984  BEARING SET(STD. 4-53) ........._......... 111 1 1
TA 5198978  BEARING SET({STD.1D., 010" 0.5,

OB AR} AR AR AR
7A 5198978  BEARING SET {010°U.S. 1D, 8TD. OD) ... .. .. AR| AR AR AR
TA 5198881 BEARING SET {020°U.8.1D., STD. Q.0 ....... AR| AR AR AR
78 5197944  BEARING SET(STD. 6VS3) .................. 1

MARCH, 1887 PAGE 1 OF 17000
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DETROIT DIESEL

CEG L

7B

7B
7B

7AB

TAB

74
7A
74

TA

7A
78
7A
7AB
7AB

1.7010

5198983

5187346
5197948

1.7030

5116198
29469028

1.7060
B106223

1.7061

5134388

1.7062

5121071
5106360

1.7080

5121072
5121073
5121074

1.7130

5121107
B925944
8925846
8#925945
8925946
8926248
5150087

1.7000  CAMSHAFT AND GEAR TRAIN

- BEARING, CAMSHAFT END
{CONT'D}

BEARING SET (STD. LD., 010" Q.8
G.0)

BEARING SET L010°U.8,, LD, STB., 0.0)

BEARING SET (020" U.5., L.D, STD.,
0D}

- WASHER, CAM AND BALANCE SHAFT
END BEARING THRUST

WASHER ..
BOLT, 3/87-16X1"{12.8001}

- SEAL, CAMSHAFET OiL
SEAL, OiL (FRONT 2, 3, 4, 6V.53)

- SLINGER, CAMSHAFT OlL

4+ SBLINGER ...
+ THRU 223442, 3D-44068, 4D-48900,
6D-41029,

- BPACER, CAMSHAFY OIL SEAL

+ SPACER, 440" THK. . ... ... ................
$ SPACER, 485" THK.
+ THRU 2D-23442, 3D-44069, 4D.48900,
60-41028.
1 EFF. WITH 2D-23443, 3144070,
4D-48801, 6D-41030.

- SHAFY, BALANCE

SHAFT, 2.53
SHAFT, 3-53
SHAFT, 4.63

- PULLEY, FRONT BALANCE

* PULLEY, 2.B3
PULLEY, 3-63
PULLEY, 4-53
PULLEY,BY-B3 ... ... .. . . . iiiiiiinnarnns
PULLEY, 4-83 (ON BALANCE SHAFT)
KEY, 3/16°X5/8" SPECIAL {12.9350}
NUT, 1 1/B"188PL.{1.7140) ... ...........
* NOT SERVICED, USE 8925845 PULLEY

AND ONE {1) EACH OF 5127077
WASHER, 5187641 WASHER, 103321
LOCKWASHER, 1 86622 BOLT AND
SHEET 1 OF 5D-163. CAUTION:
MODIFICATION FROM SHEET ONE {1}
OF SD-183 COULD CREATE A CLEARAN
CE PROBLEM ON SOME APPLICATIONS.

MARCH, 1887 PAGE
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PETROIYT DIESEL 5 3 MPLC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES ... .. i
PART 3 3 3 3 L] 5
EG O NUMBER. ...l L.l NAME AND DESCRIPTION .......... 0 2 4 7 O 3
3 3 3 4 5 &
1 3 5 b: ] 1 L
1.7140 - WEIGHT., FRONT BALANCE
10C 5121107 HFWEIGHY, 283 .. ... ... oo 211
5108504 WEIGHT, 4.53 {ON CAMSHAFT) .............. 1
7A 8926248 KEY, 3/18°X8/8" SPECIAL (12,9350} ......... 211 i
TA 5150087 NUY, 1 1/B"18 ... 211 H
# NOT SERVICED. USE 8825945 PULLEY
AND ONE {1} EACH QF 5127077
WASHER, 518764 1 WASHER, 103321
LOGCKWASHER, 1 BE622 BOLT AND
SHEET 1 OF SD-163, CAUTION:
MODIFICATION FROM SHEET ONE {1}
QF 80-183 COULD CREATE A CLEARAN
CE PROBLEM ON SOME APPLICATIONS,
1.7190 - WEIGHT, REAR BALANCE
7C 5119277 WEIGHT {CRESCENT SHAPE, 2 HOLES) ... .. .. 212|212
1c $119278 * WEIGHY {INNER} {(2242" THICK, &
HOLES) ... ... ... i iiiiiiiiaiies 212 2 2
FAY 5100874 * WEIGHT {1348 THICK, 3 HOLES) .........., 212|122
7C 5126197 @ WEIGHT{1198" THICK, 3 HOLES) ... ....... 227242
7c 5126198 @ WEIGHT {OUTER}.2391"THICK, 3
HOLES) .. ... .. . i 2 2
7C 8927880 BOLY, 3/8"-16X1.015" {USED AS REAR
WEIGHTSH{12.8001) ....... ... ... .. ... 4 41 4
JC 9409028 JBOLY 3/8°-16X1°{12800%) ................ 4% 4
7C 84098216 BOLY, 3/8"16X1 1/4" {12800 ............ 41 4
7C 89409034 BOLT, 3/8"24X7/8" {12.9001}) .............. 4 4
7c 94G9G35 BOLY, 3/8"-24X1" {12.8001) ................ 4 4

* EFFECTIVE WITH 3D-5209, 4D.6878 IN
TYPES B0, 51, 63 AND 85, MUSY BE
REFLACED AS SET ON 4 CYLINDER
UNITS T HRU 4D-6877 IN THESE
TYPES.

@ THRU 3D-5208 4D.6877 NOT
SERVICED, FOR REPLACEMENT USE
5109874 AND 5118278.

£ THRU 80127,

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFY

7AL  B133387  + GEAR [CAMSHAFT LB-L.C. RAAD,
BALANCE LALD-RB-RC ENG} {R.H.
HELIX; 87 TEETH} 5107072} .. ... ....... AREERERE ERARE AR E
FAC 5133388 * GEAR {LH. HELIX) (CAMSHAFT LALD-
RB-RC, BALANCE LB-L.C-RA.RD ENG)
{i..H. HELIX; 97 TEETH} { 5107073) ...... ... 1i1{1]111 1151511151
78 5133387 + GEAR, 6V-53 {R. BANK CAMSHAFT fiH.
ENG. L. BANK CAMSHAFT L.H. ENG.)
{RH. HELIX: 97 TEETH} {51 07072) ........ 1
78 5133388 * GEAR, 6V53 {L. BANK CAMSHAFT RH.
ENG. R. BANK CAMSHAFT LK. ENG.)
.M. HELIX; 97 TEETH} (61 07073) ...... ...

7AB 8926248 KEY, 3/18°X5/8" SPECIAL {12.8350) ......... 2323212 :21212)1212¢12121}2
JAB 5150087 NUT, T 1/8"1B{1.7%40) ... ............... 2{212{2{2{27212{2{232}:z2
MARCH, 1987 PAGE 1.2 OF 1.7000
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DETROIT DIESE.L 53 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

PARY 3 3 3 5 5
FIG .. O NUMBER ... oL NAME AND DESCRIPTION . ......... L 2 4 7 L] 3

1.7200 . GEAR, CAMSHAFT AND BALANCE
SHAFY (CONT'D)

* NGT SERVICED, USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE {1) EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 {LH HELIX) OR
5107088 {RH HELIX}, GOVERNOR
DRIVE GEAR 5107077 {LH), 510 7076
{RH) OR 5107508 (RH) (5033-6299),
BLOWER ROTOR GEARS 5107083 {RH)
AND 5107084 {LH) (4 & &VE3),
5107081 {RH) AND 5107084 {LH)
{4-53), 5107081 {#H} AND 5107082
(L4} {2 & 353}, 5108171 (BH} AND
5107082 {LH} (2.5 3} AND BLOWER
DRIVE GEAR 5107078 {L.H) OR
5107078 (RH).

1.7202 - SPACER, CAMSHAET AND BALANCE
SHAFT GEAR

‘AB B121077 SPACER .. . i - I S IR S T - O O O O OO O

1. 7207 - RETAINER, CAM AND BALANCE SHAFT
GEAR NUT

AB 5172734 =8ETAINER ..... ... ... ... ... .. ... ..., Z
AB 181360 m BOLT, 3/8"-24X3/47(12.9001 ... ....... ... 4
AB 163321 = LOCKWASHER, 3/8°(12.9200} .............. 4
= NOT REQIHRED IN TYPES 37 AND 49;

EFFECTIVE WITH 2D-5554.

P ]
Lt
L
£ p2
L ]
L ]
F-9

1.7220 - GEAR ASSY., IDLER

A GEAR ASSY. INCLUDES BEARING IN
17228,

‘CD 5135227 * GEARASSY. 2, 3, 4, 6V-53 {L.H, HELDG

F2ZTEETHY ..ot iiirt i i ierneennns ARREAERE IR AR EE R R E
* NOT SERVICED, USE 5107075 AND TO

INSURE INTERCHANGEABILITY USE {1}
EACH OF 5107071, 5107072 RH
HELIX, 510 7073 LH RELIX, FUEL
PUMP DRIVE GEAR 5107087 {LH
HELIX) OR 5107088 (RH HELIX),
GOVERNOR DRIVE GEAR 5107077 {
LH), 5107076 {RH} OR 5107508 {RH)
(5033-6298), BLOWER ROTOR GEARS
5107083 {RH) AND 5107084 {LH) {4 &
6V-53}, 5107081 (RH) AND 5107084
{1} (4-53), 5107081 (RH) AND
B107082 (LH) (2 & 3-53), 5108171 {RH)
AND 5107082 (LH) {2.53) AND
BLOWER DRIVE GEAR 5107678 (LH) OR
5107079 {RH).

MARCH, 1887 PAGE 1.3 OF 17000
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DETRO!T DIESEL 53 MPC ENGINES
1.7000  CAMSHAFY AND GEAR TRAIN

.................... TYPES ... ... oo,
PART 3 3 3 5 B
GHG L ONUMBER. L NAME AND DESCRIFFION ........ .. 0 2 4 7 o 3
3 3 3 4 5 5
1 3 5 8 1 &
1.7225 - BEARING, IDLER GEAR
7F 5196783 BEARING ... ... ... ... . ... frvETETETEI Y]V L P LY T
7¥ 5132504 WASHER[THRUST) ... ... ..., 2121212212} 2;212{2{2{z
1.7250 - HUB, IDLER GEAR
7F 5124458 HUB e e 30 T 2 N T S O O O O O
IF 5157244 BOLT, 3/8"16X1 3/4" {44180} ............. L T R O O O O O O
1.7260 - SPACER, 1IDLER GEAR HOLE
7C 5116220 *SPACER ... .. ... . .. .. ... e EINE T T S ORI N O SO N O O A
1C BE157244 * BOLT, 3/8°-16X1 3/4"{4.4180) ,............ L3 T A O T R U T T O 0 O R T A O A

* THRU 2D-464 FOR TYPE 37, NOT
REQUIRED WITH FLYWHEE], HOUSING
HAVING INTEGRAL 1DLER GEAR HOLE
SPACER.

MARCH, 1987 PAGE 1.4 OF 17000
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FIG ... NUMBER

7A
1A
7A
TA

/B

iB

78
78

7B

7A
7A

A
TA
7A
TA

TA
1A
TA
1A

1A
A
'B

B

3

M P L

FART

ENGINES

1.7000 CAMSHAFT AND GEAR TRAIN

1.7001 - CAMSHAFT ASSY.

5123028
5126929
5126830
51268932
5126934

5126233

513250%
5198397

5199306

5151277

A CAMSHAFT ASSY. INCLUDES PLUGS N
1.70061.

CAMSHAFT ASSY, 2-53 ALL LM, AND
BHENGS. @i
% CAMSHAFT ASSY. 3-53 RE-RC-LALD
ENG. oot
# CAMSHAFT ASSY. 3-53 RA-RD-ALB-LC
ENG, (5149083} . .00t
% CAMSHAFT ASSY. 4-53 RA-RB.-AC-RD
ENG. © oottt et e e e
= CAMSHAFT ASSY., 6V.53 R. BANK R.H.
ENG.; L. BANK LH. ENG. (STAMPED
VT) o
= CAMSHAFT ASSY., 8V-53 L. BANK R,
ENG.; R. BANK LH. ENG. {STAMPED
VT) ot
CAMSHAFT ASSY. BV-63 RH.ENG. ..........
* CAMSHAFT ASSY., 6V.53 R, BANK R.H.
ENG., L. BANK L.H. ENG. {STAMPED
VT o et e
CAMSHAFT ASSY., 6V-53 L. BANK R.H.
ENG, R. BANK L.H. ENG. (STAMPED
VLY o

PLUG, 1/2" DRIVE ... oo,

= USE WITH 5144019 SPRING IN
1.8340,

* USE WITH 5147424 SPRING IN
1,8340.

# NOT SERVICED. USE NUMBER IN
PARENTHESES, AND TO INSURE
INTERCHANGEABILITY RETAIN VALVE
SPRING 5116140 ON 2 VALVE
ENGINES AND REPLACE 5144019
VALVE SPRING WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES.

% MUST BE USED WITH 5144019 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES.

L

1.7010 - BEARING, CAMSHAFY END

5198431
5198982

5198468
5198468
5198209
51989880

5198470
5198471
5198984
5198879

5198978
5188981
5197844

A SET INCLUDES ALL #ND AND
INTERMEIDIATE BEARINGS WHICH ARE
NOT S0OLD SEPARATELY.

BEARING SET(STD. 2-B3} ...................
BEARING SEY {STD. 1D, 010" O.8,,

QLY
BEARING SET {O10°U.8.1D., §TD. GDY} ... ..
BEARING SET {(020°US.1LD., STD. QD) .......
BEARING SET(STD. 3-83) ...................
BEARING SET (STD. LD, .0107 Q.8

N
BEARING SET{010"U.8. LD.8TD. OB} .......
BEARING SET L020°U.8.1D.87TD. OB .......
BEARING SET (8TD, 453} ..................,
BEARING SET (STD.1.D., .G10" 0.5,

O
BEARING SET {010"U.S LL.8TD.OD)} .......
BEARING SEY {020"U.3. LD.8STD. 0D} .......
BEARING SET{STD.&VE3} ... ...............
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5

LG, NUMBER

8

78
78
78

78
7B

7AB
78

3

JAB

7A
7A
7A

MPC

PARY

1.7010

5198983

5157945
5197946
53197930
5197931
5197332
5198006

1.7036

5136812
5116198
8409028
9409215

1.7080Q

5106223
5134336

1.7061
51343886

1.7062

5121071
5106380

1.7080

5121072
5121073
5121074

1.7130

5121107
8925946
Bo259544
5133305
BO25945
5134241
5136420
5139572
8926248
5150087

ENGINES

1.7000  CAMSHAFT AND GEAR TRAIN

- BEARING, CAMSHAFT END
{CONT'D)}

BEARING SET (010"U.S.1.D.STD., O.D)

BEARING SET (020"U.S.1.D..STD.. 0.0}

BEARING SET (STD. 8V53)

BEARING SET (010"U.5,1.D.STD. 0.D)

BEARING SET {020°U.S.1.D.STD. 0.0}

BEARING SET {STD. 1.D., 010" G.5.,
0.0}

- WASHER, CAM AND BALANCE SHAFT
END BEARING THRUST

WASHER
] L A
BOLT, 3/8"-16X17{12.3001}
BOLY, 3/87.16X1 1/4"(12.8001}

- SEAL. CAMSHAFT OIL

SEAL, OiL {FRONY 2, 3, 6V-53)
SEAL, Qi FRONT 8V-53}

- SLINGER, CAMSHAFT QIL

= SLINGER .. .. L
+ THRL 2D-23442, 3D-44083, 4D-48900,
4D-41028.

- BPACER, CAMSHAFT OiL SEAL

+ SPACER, .440" THK.
* SPACER, 465" THK. ... ....... ... .. ... ...
+ THRU 20-23442, 30.440868, 4D-48900,
6041029,
* EFF. WITH 2D-23443, 344070,
AD-4890C1, 6D-4 1030,

- SHAFY, BALANCE

SHAFT, 2-83
SHAFT, 3-53
SHAFT, 4-53

- PULLEY, FRONT BALANCE

*PULLEY, 283 ..o
PULLEY, 453 ... ... ... R
PULLEY, 3-53 {ON BALANCE SHAFT}
PULLEY .ottt e
PULLEY, 6V.53 (R BANK}
PULLEY, 6V-53 (L. BANK)
PULLEY, 6V.53 {L. BANK)
PULLEY, 483 .. .. ....... . .. ...
KEY, 3/16”X5/8" SPECIAL {12.9350)
NUT, 1 1/8°.18 {1.7 140}
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53 MPC ENGINES PBETROIT BIESEL
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES oot
PART : 8 € 6 7 7 B8
FIG .. NUMBER............. NAME AND DESCRIPTION .......... 7 o 4 4 7 5
5 6 6 7 v 9
8 2 6 5 8 6
1.7130 - PULLEY. FRONT BALANCE
[CONT'D}
* NOT SERVICED. USE 8925945 PULLEY
AND ONE {1} EACH OF 5127077
WASHER, 5187641 WASHER, 103321
LOCKWASHER, { 86622 BOLT AND
SHEET 1 OF $D-163. CAUTION:
MODIFICATION OF SD-163 COULD
CREATE A CLEARANCE PROBLEM ON
SOME APPLICATIONS.
1.7140 - WEIGHT, FRONT BALANCE
5109504  WEIGHT, 4.53 {ON CAMSHAET) . ... ......... 1
8925947  WEIGHT, 3-53 {ON CAMSHAFT) ... ... ....... 1 1
‘A 8926248  KEY, 3/16"X5/8” SPECIAL (12.9350) ......... 1 1
‘A B1B00B7  NUT. 1 1/8°18 ... ... . e, 1 1
1.7180 - WEIGHT, REAR BALANCE
" 5119277  WEIGHT {CRESCENT SHAPE, 2 HOLES) .. .. .. .. 2
C 5119278 * WEIGHT (iNNER} (.2242" THICK, 5
HOLES) vttt 2{2]2
C 5109874 * WEIGHT (1345” THICK, 3 HOLES) ........... 2 212 2
¢ 5126198 @ WEIGHT {OUTER} (2391" THICK, 3
HOLES) ..ottt e 2
c ST132491  + FWEGHT .. ... ... . 2
¢ BY927580  BOLT, 3/8"-18X1.015” (USED AS REAR
WEIGHTS} (12.8001} .. ... 0oeereeenn ., 4
C 9409028 # BOLT, 3/8"-16X17 (128001 ... ............ 2
c 9409215  BOLT, 3/8"-16X1 1/4" {12.800%) ............ 4
c 8409034  BOLY, 3/8"24X7/8” (12.9001) ... ... ... .. 4 4
¢ 9409035  BOLY, 3/8°-24X17 {12.8001) .. .............. ata

* EFFECTIVE WITH 3D-5208, 4D-6878 IN
TYPES §Q, 51, 53 AND 55, MUST BE
REPLACED AS SET ON 4 CYLINDER
UNITS T HRL 4D-6877 IN THESE
TYPES.

@ THRU 3D-6208, 4D-6877 NOT
SERVICED. FOR REPLACEMENT USE
5109874 AND 5119278,

+ NOT SERVICED; REPLACE WiTH
5135324 GEAR {R.H. HELIX) O#®
5135325 GFAR (l.H. HELIX).

4 THRU 8D-127.

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFT

AC 5133387 * GEAR {CAMSHAFT LB-LC- RA-RD,
BALANCER LALD-HB-RC ENG.} (R.H,
HELD 87 TEETH) (5107072} .. oo\ ovn. .. 111 1{1]1f{+]131
AC 5133388 * GEAR{CAMSHAFY LALD- RB-RC,
BALANCER LB-LC-RA-RD ENG) (LY,
HELIX: 97 TEETH} (5107073} ............. 111 1 111]1141
B 5133387 * GEAR, 6V-53 (R. BANK CAMSHAFT .M,
ENG., L. BANK CAMSHAFT LH. ENG.)
(RH. HELIX; 97 TEETH) {6 107072} ... ..... 1 t{1] 111
B 5133388 * GEAR, 6V-53 L. BANK CAMSHAFT RH.
ENG., R. BANK CAMSHAFT LH. ENG.
{L.H, HELIX; 87 TEETH} {810 7073} ......... 1 111 1
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g 3 MPC ENGINES BETRO!Y DIESEL
1.7600 CAMSHAFT AND GEAR TRAIN

PART 5 & 6
LEG OLUNUMBER .. L NAME AND DESCRIPTION ....... ... 7 4 4 4

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAET {CONT'D)

7€ 51353285  GEAR, 8V-53 L. BANK, R.M. ENG. {L.M.
MELIX: O7 TEETH) oot e e 1

7 5135324  GEAR 8V.53 A BANK, BH. ENG. (R.M.
HELIG S7 TEETH) -0 ree vt eniinnecren ]

7AB 8926248  KEY, 3/16°X5/8° SPECIAL (12.8350) ......... 2iziziz2lzlalatalbatlalaga

7AB 5150087 NUT, 1 1/8%18 {17160} .. ... ... cenen... 21z212)2

* NOT SERVICED. USE PART NUMBER IN

PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE (1) EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 {LH HELIX} OR
5107088 (RH HELIX), SOVERNOR
DRIVE GEAR 5107077 (LM}, 510 7076
(R34 OR 5107508 (RH) 15033-6299),
BLOWER ROTOR GEARS 5107083 {RH)
AND 5107084 (LM} (4 & 6V53),
5107081 (RH) AND 5107084 {LH}
{4-53), 5107081 {(Ri4) AN 5107082
{LH} (2 & 3-53), 5108171 {RH) AND
5107082 LM} (2-5 3) AND BLOWER
DRIVE GEAR 5107078 {LH} OR
5107079 {RH).

1.7202 - SPACER, CAMSHAFT AND BALANCE
SHAFT GEAR

TARB 5121077 SPACER ... .. . . . i i 111y 2{zp212p2p2py vttt

1.7207 - RETAINER, CAM AND BALANCE SHAFT
GEAR NUT

TA,8 B172734 =BETAINER ..... ... .. ... . . iciininiinnao,.
TAR 181360 = BOLT, 3/8"-24X3/4"{12.9001} ..............
7A 181361 BOLT.3/8"24X7/8"{12.800% ............... 4
TAE 163321 = LOCKWASHER, 3/8"{12.8200} . ............. 4{14]4(41414374 4
= NOT REQUIRED iN TYPES 37 AND 49;

EFFECTIVE WITH 2D-5854,

o
Eg )
Fg L)
[ &3
[+
M
[
]

1.7220 - GEAR ASSY. iDLER

Agggsﬁ ABSY. INCLUDES BEARING IN

1. .

AN BV-53 GEAR ASSY. INCLUDES ITEMS
IN 1.7222, 1.7225, 1.7227 AND 1.7250.

7C.b 5135227 * GEARASSY, 2,3, 4, 6V-53 {L.H, HELIX;
TETEETH) ... 11141 1TE1TET PR tE 1t
7E 5146899 GEAR ASSY., BV-B3 (L., HELIX; 72
TEETHY ... 1
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5 3 MPC ENGINES DETROIT DIESEL
1.7006 CAMSHAFT AND GEAR TRAIN

...................... TYPES .. e e
PART 5 6 7 8
FIG ... NUMBER ............. NAME ANE DESCRIPTION .......... 7 0 4 4 7 5
5 6 6 7 7 9
8 2 8 5 8 6
1.7220 - GEAR ASSY. IDLER
(CONT'D)
* NOT SERVICED, USE 5107075 AND TO
INSURE INTERCHANGEABILITY USE {1)
EACH OF 5107071, 5107072 RH
HELIX, 510 7073 LH HELIX, FUEL
PUMP DRIVE GEAR 5107087 {LH
HELIX) GR 5 107088 {RH HELIX),
GOVERNOR DRIVE GEAR 5107077 (
L#), 5107076 (RM) OR 5107508 (RH)
{5033.6299), BLOWER ROTOR GEARS
5107083 (RM) AND 5107084 {LH} {4 &
6V.53), 5107081 (RH) AND 5107084
{LH} {4-53}, 5107081 {RH) AND
5107082 {LH) {2 & 3.53}, 510817 1 {RH}
AND 5107082 (LH) (2-53) AND
BI.OWER DRIVE GEAR 5107078 (LH} OR
53107079 {RH).
1.7222 - GEAR, HDLER
G 5132620 GEAR {L.H. HELIX; 72 TEETH) ... ............ 1
1.7225 - BEARING, iDLER GEAR
F S186793  BEARING ... i BERE (AT IR BE TR E T BETE I
G 9433162  BEARING ASSY. ...t 1
F B132604  WASHER(THRUSTY ... ... o i, 21212 z2{2121212l2121z2
1.7227 - RETAINER, IDLER GEAR BEARING
G 5132621 RETAINER ... oo, 1
G 5132708 BOLT, 1/47-28X1/2" NYLON ... ... ........ 6
1.7260 - HUB, IDLER GEAR
F 5124458  HUB, 2,3,4.6V-53 ... ... ..\ 0. BEEE (I IR A IR AR BT A
G 5132622 HUB, 8Y-53 ., ..0iiitenesanr e, i1
F 5157244 BOLYT, 3/8"-16X1 3/4° (4.4180} ... .......... EEEEEEE EE RN R A RN R ERE
1.7260 - SPACER, IDLER GEAR HOLE
¢ 5116220 * SPACER ... .. ... i, IR EERE R R ERER EEE
c 5157244 * BOLT, 3/8".168X1 3/4" (4.4180) ... _..... .. .. R RN RN EREEEREEREE RN E
* THRU 2D-464 FOR TYPE 37, NOT
REQLIRED WITH FLYWHEEL HOUSING
HAVING INTEGRAL IDLER GEAR HOLE
SPACER.
MARCH, 1887 PAGE 2.4 OF 1.7000
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DETROIT DIESEL 5 3 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES oo
PART 1 1 1 1 1
LFIG LU NUMBER. ... ..., NAME AND DESCRIPTION .......... oj1]sjt|3l1]|a|1is]|1]s 8
6iol7iasiojajrlsltisiaisie
) 8 o 0 2 2
1.7001 - CAMSHAFT ASSY,
o FOR TYPE 188 USE TYPE 18 1m,
A CAMSHAFT ASSY. INCLUDES PLUGS IN
1.7001.
7A 5149093  CAMSHAFT ASSY. 3-53 RARD.LBLC

ENG. {STAMPED V7L} ... ............e... 1 1
7A 5149091 CAMSHAFT ASSY. 3-53 RB-RC-LALD

ENG. {STAMPED VL) ... .o0vroiniiannns 1 1
7A 5149095 * CAMSHAFT ASSY. 4.53 RA-HB-RC-RD

ENG. (STAMPED VL o ..ot eanrennennns. BERERERERE 119
78 5199397  CAMSHAFT ASSY., 6V-53 R. BANK R M.

ENG.; L. BANK LH. ENG. {STAMPED

Y O 1
78 5199396  CAMSHAFT ASSY., BV-53 L. BANK RLM.

ENG.; 8. BANK LH. ENG. (STAMPED

VTEY @ oot e e e 1
78 5132505  CAMSHAFT ASSY, BVE3 (RH.ENG) ......... 2

B151277  PLUG 1/2Z'DRIVE ... ..ot afalal2i2l2{zl2i2i2t2i212
* MUST BE LISED WITH 5147424 VALVE

SPRING ON 4 VALVE ENGINES AND

5116140 VALVE SPRING ON 2 VALVE

ENGINES,

1.7010 - BEARING, CAMSHAFT END
A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.
7A 5198209  BEARING SET(STD. 353) ......covivrenn.on. 11 b 1
7A 51989680  BEARING SET (STD. 1.D. .010" 0.5,

OB oo AR} AR AR AR
TA 5198470  BEARING SET (010" U.S. LD, STD.,

S T ARIAR| AR AR
7A 5198471 BEARING SET (020° U.S. iD. $TD. 0D} ...... AR| AR} AR AR
TA 5198984  BEARING SET(STD. 4-83) ................... IEREREEE! tf1
7A 5198979  BEARING SET{STD.1D. 010" 0.8,

OB oo e AR{ar]AR]AR]AR AR | AR
7A 5198978  BEARING SET (010" U5.LD. STD.OD) ...... AR ARIAR]ARIAR AR AR
7A £198981  BEARING SET {020” US. 1D. STD.O.D} ... ... AR{AR]AR{AR] AR AR AR
78 5197944  BEARING SET{STD.6V.53) ................. 1
7B 5198983  BEARING SET (STD. 1D, .010" 0.8,

X T e AR
78 51979456  BEARING SET (010" LLS. LD, STD. 0.0 .. ..... AR
78 5197946  BEARING SET (020" US. 1D, STD.OD}....... AR
78 5197930  BEARING SET(STD. 8V-53) _........... ... 1
78 5197931 BEARING SET {010°U.5.1D. §TD. O.D} ....... AR
7B 5197932  BEARING SET (020" U.S. 1.0, §TD. 0D} ...... AR
78 5199006  BEARING SET (STD LD, .010" 0.5, 0.D)....... 1AR

1.7030 - WASHER, CAM AND BALANCE SHAFT

END BEARING THRUST

TAB  B116198  WASHER ... ... .. i, ztalzje2lelatzaizialafjala]z
7AB 9409028  BOLT, 3/8°-16X17{12.800% ................ 4laftalaialalalalalajalaja

1.7060 . SEAL, CAMSHAFT OiL
7JAB 5106223  SEAL O (FRONT 3,4,6V53} ... ........... 2i2t2]2fz2i2f{2t2t2121212
78 5134336  SEAL OIL {FRONT BV-53} ................... 2
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DETROIY DIESEL & 3 MPC ENGINES
1.7000 CAMSHAFT AND GEAR TRAIN

...................... TYPES .« 1ot
BART 1 1 1 1 1 1 1
LFIG . NUMBER. ............ NAME AND DESCRIPTION .......... olri3i1|3i1]af{1is|1|5]1|8]1
6l{oi7i3i9l4al1isl1lsislalels
9 8 0 0 2 2 1
1.7061 - SLINGER, CAMSHAFT QIL
FAB  BI343B8 4 SLINGER . ..o 2fzf{2yzlztelziziz)2]2i2]2]2
+ THAU 20123442, 3D-44069, 4D-48500,
80.41029,
1.7062 - SPACER, CAMSHAFT OiL SEAL
788  B121071  + SPACER, 440" THK. ... ..o, 2jzi2iz{z2iz2t2iz2i2]2j2tz2i2]2
TJAB 5106360 1 SPACER, 465" THK. ... ....0.o'irenen ... 222222t 2121212i2]2]2]|z2
+ THRU 2D.23442, 30-44069, 4D-45900,
6D-41029.
+ EFF. WITH 2D-23443, 3D-44070,
4D-48801, 8D-4 1030,
1.7080 - SHAFT, BALANCE
74 5121074  SMAFT, 453 ...t 1itle] 1] 111
74 5721073 SHAET, B3B3 ..o vie i, 111l 1
17430 - PULLEY, FRONT BALANCE
7B 5133305 PULLEY, 8V-58 ... o 2
7A 8925946 PULLEY, 48B3 .. ... . s 2tz2belb1i2 211
TA 5139572 PULLEY, 453 ... .. ..o, 1
7A 8925944 PULLEY, 353 .. oo, 21112 2
7A 5104254 PULLEY, 453 ...... e 1
7B 89525945 PULLEY, 8V-83 ... .. i, 2 2
7JAR 8926248 KEY, 3/16"X5/8 WOODRUFF
(12.9350) 0t 2127225212521 2V2728212{2]4
7AE 5150087 NUT, 1 1/8 18 (1.7140) ... .. e, si2l2l2lz2lz2zi2laiziz){z2]2]2]4
1.7140 - WEIGHT, FRONT BALANCE
5168504  WEIGHT, 4-53 (ON CAMSHAFTY ... ... ....... 1
B925847  WEIGHT, 3-53 (ON CAMSHAFY} ... ... .. ... : 1
1.7190C . WEIGHT. REAR BALANCE
7C 5119277 WEIGHT (QUTER} 23817 1.4CK, 2
HOLES © .o 2 212 112 1
7C 5119278  WEIGHT 8NNER) .2242" THICK, &
HOLES ... 0o, 2 212212 2)2 1
7C 5109874  WEIGHT {1345° THICK, 3 HOLES) ......... .. 4 a4 211 2
7C 9409028 BOLT, 3/87-16X1" {12.9001) ... ......... ... 412 214
7€ 9408131 BOL™, 3/B"-24X3/4" (12.8001) .............. a2
9409035 BOI -, 3/87-24X1" {12.900Y) ... ... ... .. .. a 414 4
7¢ 9409215 8O/, 3/8"-24X1 1/4° {12.80G+: .. ..., 5 4 4
1.720CG - GEAR, CAMSHAFET AND BALANCE
SHAFT
7¢ 5135324  GEAR (R BANK R.H. ENG.) (RH. HELIX:
97 TEETH) ..o e 1
76 5135325 GEAR {L. BANK R.H. ENG.} (L.H. HELIX;
GTTEETH] o0 oot e 1
6133387 * GEAR (R BANK CAMSHAFT RH, ENG.. L.
BANK CAMSHAFT LM, ENG ) (R.H.
HELIX; 97 TEETH} 51070720 ... ... .. ... .. EEEEEREEEEEER R R R R E:
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DETROtT DIESEL 5 3 MPC ENGINES
1.7000  CAMSHAFY AND GEAR TRAIN

PART 1
GFHG U NUMBER .. L. NAME AND DESCRIPTION . ......... 0

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFT {CONTD)

5133388 * GEAR {L. BANK CAMSHAET, RH. ENG.,

R. BANK CAMSHAFT LM, ENG) {LH.
HELIX; 97 TEETH) {B107073) ............. 1 1

7TAB 8926248  KEY, 3/16°X5/8" SPECIAL (12.8350) ... ...... 2i2]212921232 21252121212

7AB  B150087  NUT, 1 1/8%.18 (17140) ... 0oooinooonn 212 2
NOT SERVICED, USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE {1) EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 (LH HELIX) OR
5107088 (RH HELIX), GOVERNOR
DRIVE GEAR 5107077 (LH), 510 7076
{RM} OR 5107508 (RH} {5033-6299),
BLOWER ROTOR GEARS 5107083 (RH)
AND 5107084 {LH) (4 & 6V53),
5107081 (RH) AND 5107084 {LH)
{4-53}, 5107081 (RH} AND 5107082
{LH) {2 & 3-53), 5108171 (RH) AND
5107082 (LM} {2-5 3} AND BLOWER
DRIVE GEAR 5107078 {LH) OR
5107079 (RH).

1.7202 . SPACER, CAMSHAFT AND BALANCE
SHAFYT GEAR

7AB 5121077 SPACER ... ... . . i e 292 11 v v E g

1.7207 - RETAINER, CAM AND BALANCE SHAFY
GEAR NUY

7A.B 5172734 RETAINER .. ... .. ... i 212 Z 2313 212 2
7A.8 181360 BOLT, 3/87.24X3747{(12.8001 .............. 414 4

7AB 181361 BOLT, 3/8”-24X7/8" {12800} .......... ...,
TAB 1063321 LOCKWASHER, 3/8" {12.9200) .............. 41 4

B
Ao b
[
-9
k-9
E-S

1.7220 - GEAR ASSY. IDLER

A;&;E;&sﬂ ASSY. INCLUDES BEARING IN

1. .

AN 8V.53 GEAR ASSY. INCLUDES ITEMS
N 1.7222.1.7225, 1.7227 AND 1.7250,

7E 5146889 GEAR ASSY 8V.B3 (LM, HELIX: 72
TEETHY ... e 1
TE §136227 * GEAR ASSY., 3, 4, 6V-53 (L.H. HELIX: 72
TEETHE .. o t 1 1
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DETROIT HIESEL L MPC ENGINES
1.7000 CAMSHAFT AND GEAR TRAIN

..................... TYPES ...
PART 1 1 1 1 1 3 1
LFIG L NUMBER. ... NAME AND DESCRIPTION .. ...... .. Ci113;113}1]4(1|6{1]{511]8)1
6I0;7({3[8{4{1151116513]8;9!9
9 8 0 4] 2 2 1

1.7220 - GEAR ASSY, IDLER
{CONT'Dj

* NOT SERVICED. USE 5107075 AND TO
INSURE INTERCHANGEABILITY USE (1)
EACH OF 5107071, 5107672 R
HELIX, 510 7073 LH HELIX, FUEL
PUMP DRIVE GEAR 5107087 (LH
HELIX) OR 5107088 [RH HELIX),
GOVERNOCR DRIVE GEAR 5107077 {
LH}, 5107076 (RH} OR 5107508 (RH)
{5033-6299}, BLOWER ROTOR GEARS
5107083 (RM) AND 5107084 {LH) {4 &
BV.53), 5107081 (RH) AND 5107084
{LH) {4-53), 5107081 {RH} AND
5107082 M) {2 & 3.53), 510817 1 {R4)
AND 5107082 (LM) {2-53) AND
BLOWER DRIVE GEAR 5107078 (L OR
5107079 (RH).

17222 - GEAR, IDLER
G 5132620 GEAR{L.H. MELDGC 72 TEETH) ... ... ... ... 1

1.7225 - BEARING, IDLER GEAR

G 9433162 BEARING ABSY. ... ... . e H
G 5156793 BEARING ... ... .. . ... ... 0 I O O T T T O T T O O O O O O A I
7G 5132504 WASHER .. e 2ipdp2{2]22p2p¢j2ieiarz2t

1.7227 - RETAINER, IDLER GEAR BEARING

G 5132621 RETAINER ... .. .. ... .. ... . . ... 1
G 5132708 BOLT, 1/4"28BX1/2"NYLON ... ... ........ 6

1.7250 - HUB, IDLER GEAR

G 5132622 HUB, BVWB3 . 1
5124458 HUB, 3,4, 6V-53 ... ... L LN T T O R R O B IO A I B I B I
33 5157244 BOLT, 3/87-16X13/47{4.4180) . ............ 1143411343434 1111111313111

1.7260 - SPACER, IDLER GEAR HOLE

5118220 * SPACER ... ... ... ... .. .. . . .. 1 1
5157244 * BOLT, 3/8°-16X1 3/4° (4.4190} ............. H E
* NOT REQUIRED IN ANY TYPE WITH
FLYWHEEL HOUSING HAVING
INTEGRAL {DLER GEAR HOLE SPACER,
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53 MPC ENGINES DETROIYT DIESE
1.7000 CAMSHAFT AND GEAR TRAIN

...................... TYPES « oo
PART 2 2 2 2 2
CFIG .. NUMBER. ............ NAME AND DESCRIPTION ... ...... ol2j2i2is5i2]16]2{6l2]7|2
clitlioj2|2|6ie|[6|8l6{0}|7
9 1 5 7 9 1
1.7001 . CAMSHAFT ASSY.
A CAMSHAFT ASSY. INCLUDES PLUGS IN
1.7001.
7A 5126930 £ CAMSHAET ASSY., 3-53 RA-RD-LBLC
ENG. (5149093} .. ...t 1
74 5149095 % CAMSHAET ASSY., 4-53 RA-RB-RC-AD
ENG. (STAMPED VLY ..., 1 1111
7A 5149081 CAMSHAFT ASSY., 3-53 RB-RCLA-LD
ENG. (STAMPED VIL) oo ovee e, 3 1 1
7A 5149087  CAMSHAFT ASSY., 4-53 LALB-LOALD
ENG. (STAMPED V7L) oot ennne s, 1
7A 5149093  CAMSHAFT ASSY. 3-537 RA-RDLBAC
ENG. {STAMPED VZL} . oov oo, 1 1
7A 5126929  CAMSHAFT ASSY., 3.53 RB-RC-LA-LD
ENG. ottt 1
5151277 PLUG, 172" DRIVE . ..o e 2l2]2]z2fzfz2i2{z212)1212]z2
# NOT SERVICED. USE NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY RETAIN VALVE
SPRING 5116140 ON 2 VALVE
ENGINES AND REPLACE 5144019
VALVE SPRING WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES,
% MUST BE USED WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES.
1.7010 . BEARING, CAMSHAFT END
A SET INCLUDES ALL END AND
INTEAMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.
7A 5198209  BEARING SET(STD. 353} oo o0ivrnrnnins 1 1 IR RTE T BT A
7A 5198980  BEARING SET (STD. 1D, 010 0S.0D) ... .... AR AR ARiar]ar] ARl AR
7A 5198470  BEARING SET (010° U.S. 1D, STD. O.D) ... .... AR AR AR|AR|{AR]|AR| AR
7A 5188471 BEARING SET (020" US. 1D, STD. ODS....... |AR AR ARJ AR} AR} ART AR
7A 5198984  BEARING SET(STD. 453F .. ....o0vvrrnnn.. 1 1 1{1}1
TA 5198979 BEARING SET{STD.LD. 010" 0.5.0D} ...... AR AR AR[AR| AR
7A 5198978  BEARING SET (010" US. 1D, STD.OD)....... AR AR AR AR| AR
7A 5198981 BEARING SET {020" U.S, 1D, STD. OD}. ... ... AR AR AR|AR| AR
1.7030 - WASHER, CAM AND BALANCE SHAFT
END BEARING THRUST
7A S116198  WASHER ... . 2f{a2d2i2i2i2)2f2fj2i2}2]2
74 9409028  BOLT, 3/8"-16X1"{12.900%) ................ a141alaiai4aflarajajaials
1.7060 - SEAL. CAMSHAFT OiL
7AB 5106223 SEAL fFRONT 3,4, 8V-53) ... ..o vin.. 2bt2d{29212lz2y2{252121212
1.7061 . SLINGER, CAMSHAFT GiL
7A 5134388  SLINGER ... .0, 2]21212
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7]

FIG L. NUMBER

A
A

"A

A

A
A

‘AC

‘AC

AL

AC

b

b T R —

3

M P C

PART

1.7062
5121071
5106360

1.7080
5121073
5121074

1.7130
B925944
8925946
8926248
s150087

1.7140
8925547
5109804

1.7190
5118277
5118278
5109874
9409028
89409215

5409034
8408035

172060

5133387

5133388

5107072

5167073

8926248
5150087

ENGINES

1

+

4

[

-

1.7000  CAMSHAFT AND GEAR TRAIN

SPACER, CAMSHAFT OilL SEAL

SPACER, 440" THK
SPACER, 465" THK.

SHAFT, BALANCE

$HAFY, 3-53
SHAFT, 453

PULLEY, FRONYT BALANCE

PULLEY, 3-53
PULLEY, 4-53
KEY, 3/16°X5/8" SPECIAL {12.9350)
NUT, t 1/8"-18 {1.7140)

WEIGHY, FRONT BALANCE

WEIGHT, 3-53 {ON CAMSHAFT)
WEIGHT, 4-53 {ON CAMSHAFT)

WEIGHT, REAR BALANCE

WEIGHT {ON CAMSHAFT]
WEIGHT (ON CAMSHAFT)
WEIGHT (ON CAMSHAFT) ... ... ... ....
BOLY, 3/8™-16X1" {12900 ........... .. ...
BOLT, 3/87.16X1 1/4" {12 .83001)
BOLT, 3/8"-24X7/8" {12.9001}
BOLY, 3/8".24X17 {12.8001)

GEAR, CAMSHAFT AND BALANCE
SHAFT

GEAR {R. BANK CAMSHAFT RH. ENG., L.

BANK CAMSHAFT L.H. ENG.) {RH.

HELIX: 97 TEETH} (510707 2) .............
GEAR (L. BANK CAMSHAFT R.H. ENG., R.

BANK CAMSHAFT LH, ENG) (LH.

HELIX; 97 TEETH} (510707 3) .............
GEAR {R. BANK CAMSHAFT RH. ENG., L.

BANK CAMSHAFT LH. ENG.} {R H.

HELDG TETTEETH) .ot
GEAR (L. BANK CAMSHAFT RH. ENG., R,

BANK CAMSHAET LH. ENG.) (L.H.

MELEX; 111 TEETHY .. ..o
KEY, 3/16"X5/8" SPECIAL {12.9350)
NUT. 1 1/8"-18 {1.7140}
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5 3 MPC ENGINES BETROQIT DIESEL
1.7600  CAMSHAFT AND GEAR TRAIN

PARY 2 2 2
RGO NUMBER ..o NAME AND DESCRIFTION ... ....... Oj2]2}2}]8
Q

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFY (CONT'D)

* NOT SERVICED. USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE {1} EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 {LH HELIX) OR
5107088 {RH HELIX), GOVERNOR
DRIVE GEAR 5107077 (LH), 510 7076
(M} OR 5107508 (RH} (5033-6299),
BLOWER ROTOR GEARS 5167083 (RH)
AND 5107084 {LM) (4 & 6V53),
5107081 {RH) AND 5107084 (L)
{4-53), 5107081 {(RH) AND 5107082
L) {Z & 3-83), 5108171 {RH) AND
5107082 (LM} (2-5 3} AND BLOWER
DRIVE GEAR 5107078 (LH) OR
5107078 (RH).

1.7202 - SPACER, CAMSHAFT AND BALANCE
SHAET GEAR

7A 5121077 SPACER .. ... LI 2 T O U T RO T O O B A

1.7207 - RETAINER, CAM AND BALANCE SHAFT
GEAR NUT

TA 5172734 BETAINER .. . . i 212122
TA 181360 BOLY, 3/B°-24X3/4° 1128000 ... ....... ..., 4 4
TA 181361 BOLT, 3/8°.24X7/8" (12.900% . ... ... . ..., 4 4
TA 103321 {OCKWASHER, 3/87 {12.8200) .. ............ 4147454

BN
EN
E-Y
E-S

17220 - GEAR ASSY., IDLER

A GEAR ASSY. INCLUDES BEARING iN
1.7225.

7¢ 5135227 % GEAR ASSY. (L.H, HELIX; 72 TEETH} .......... t{ el
7C 5107075  GEAR ASSY, (LH. HELIX: 82 TEETH} .......... (I I AR AR AR I AR I A
* NOT SERVICED. USE 5107075 AND TO

INSURE INTERCHANGEABILITY USE (1)
EACH OF 5107071, 5107072 RH
HELIX, 51¢ 7073 LH MELIX, FUEL.
PUMP DRIVE GEAR 5107087 (LH
HELIX} OR 5107088 {RH HELIX),
GOVERNCR DHRIVE GEAR 5167077 |
{H), 5107076 {Ri} OR 5107508 (RH)
{5033-6299), BLOWER ROTOR GEARS
5107083 (RM} AND 5107084 {LH} {4 &
6V-53}, 5107081 {RH) AND 5107084
{LH} {4-53}, 510708 1 {RH) AND
5107082 (LM} {2 & 3-53), 5108171 (RH}
AND 5107082 {LH} (2-53) AND
8 OWER DRIVE GEAR 5107078 (LH) OR
5107079 (RH).

1.7225 - BEARING, IDLER GEAR

7F 5196793 BEARING ... ... ... . ... {1111yt
7F 5132504 WASHER{YHRUST} ... ... .. 2j2ted2izyr2z{2i2{2i2i2alz2
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DETROIY DIESEL 53 MPC ENGINES
1.7000  CAMSHAFT AND GEAR TRAIN

...................... TYPES ... ... .
PART S 2 2 2 2 2
FIG .. .NUMBER.. . .......... NAME AND DESCRIPTION ........ .. Dj2{2|12]6|2]612[6[2]17]|2
0i11{012 6, 8:6,8]6 7
8 1 5 7 9 1
1.7250 - HUB, IDLER GEAR
F 5124458 HUB L. e L T I T O O O
F 8167244 BOLT, 3/8"-16X1 3/4" {4.4380) ............. SN I T T O O O I IO N B
1.7260 - SPACER, IDLER GEAR HOLE
C 5116220 * SPACER . ... ... . ... . i 1
c 5187244 * BOLT, 3/8°-16X1 3/4" (4.4190) ... ... ....... 1

* NOT REQUIRED IN ANY TYPE WITH
FLYWHEEL HOUSING HAVING
INTEGRAL #HH ER GEAR KOLE S5PACER,

MARCH, 1887 PAGE 4.3 OF 17000
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5 3 MPC ENGINES DETROIY DIESEL
1.7060  CAMSHAFT AND GEAR TRAIN

...................... TYPES . i
PART 2
CFIG . NUMBER.. .. ..., .. .. NAME AND DESCRIPTION ... ...... 7 7i217 ri2i8i2i9(219
217147 7{817 8 9
B 9 1 :
1.7001 - CAMSHAET ASSY.
A CAMSHAFT ASSY. INCLUDES PLUGS IN
1.7001.
TA 5126932 % CAMSHAFT ASSY,, 4-53 RA-RB-RC-RD
ENG. ottt e 1
7A 5149097 CAMSHAFT ASSY., 4-53 LA-LBALCLD
ENG. {(STAMPED VT . ov oot 1
74 5149095  CAMSHAFT ASSY., 4-53 RA-RB-RC.RD
ENG. {STAMPED V7L) ..., ...oevnenn.. .. 1]
78 5199397  CAMSHAFT ASSY, 6V.53 R. BANK RH.
ENG.; L. BANK LM, ENG. (STAMPED
1Y L 1 1
78 5199396  CAMSHAFT ASSY., 6V-53 L. BANK RH.
ENG.: R. BANK L.H. ENG. (STAMPED
: 1 1 I 1 1
78 5126934  CAMSHAFT ASSY. 6V-53 R. BANK R.H.
ENG.; L. BANK H. ENG. {STAMPED
V7Y e 1 1 1
78 6126933  CAMSHAFT ASSY, 6V-53 L. BANK RM.
ENG. R. BANK LH. ENG. (STAMPED
Y 1 1 1
7A 5126929  CAMSHAFT ASSY., 3-53 RB-RC-LALD
ENG (STAMPED VT) ... ... oo, 1
TA 5149091 CAMSHAFT ASSY., 3-53 RB-RCLA-LD
ENG. (STAMPED VL) ... oo, 1
7A 5149093  CAMSHAFT ASSY., 3-53 RA-RD-LB-LC
ENG. (STAMPED VL) ... ... ... .00 oie.. 1 b1
5151277 PLUG, 1/2°DRIVE .. . 212)2]2{4jaiz2l2l2l2)4i4}a
% MUST BE USED WITH 5144019 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES.
1.7010 - BEARING, CAMSHAFT END
A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY.
7A 5198209  BEARING SET{STD. 353} ............ov.irh. 1117141
7A 5198980  BEARING SET(STD.ID. .010" 0.8. 0D} ... ... AR]ARI AR] AR
7A 5198470  BEARING SET (010" U.S. LD, STD. OD} .. ... .. AR]AR] ARl AR
7A 5198471 BEARING SET (020" U.S. 1D, $TD. 0.0 ... .... AR]AR]AR] AR
7A 5198584 BEARING SET{STD. 453} .......0verrrnon. ERRERE
7A 5198979 BEARING SET(STD.1D., 010" 0.8.0.D}....... AR[ARLAR] AR
7A 5198978  BEARING SET (010" US. LD, STD.OD}....... AR} AR AR AR
7A 5198981 BEARING SET (020" U.S. 4D, STD. 0.0} .. ... .. |ARIAR[AR] AR
7B 5197944 BEARING SET (STD. 6Y-53) ................. th1 19111
78 5198983 BEARING SET (STD. 1D, 010" 05.0.DJ....... AR| AR AR|AR] AR
78 5197945 BEARING SET {010" LS. LD, $TD.O.D) .. ..... AR| AR AR| AR AR
78 5197946  BEARING SET (020" US. 1D, STD.OD}....... AR|AR AR|AR]AR
1.7030 - WASHER, CAM AND BALANCE SHAFT
END BEARING THRUST
TAB O B1TE198  WASHER ... ... ... 212122122 22221212
JAB  BI3BBI2Z WASHER ......... ... .. 2
JABE 9409028 BOLT, 3/8"16X1° (12.8001} ... ... ...... .. alafalalalalejsjalalalaia
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5

FiG ... NUMBER

AR

>

FPrETp»
W

P>

AR

AB

w

3

MPC

PART

1.7060
5106223

1.7062
5108360
5121071

1.7080
5121074
5121073

1.7130
8025944
8925945
8926248
5150087

1.7140

BY25947
1.7180

53109874

5119277

2409034
89409028

1.7200

5107072

5167073

5133387

5133388

89262448
£150087

ENGINES

z

il

1.7000 CAMSHAFT AND GEAR TRAIN

SEAL, CAMSHAFT Ol
SEAL, CIL (FRONT 3, 4, 8V-53}

SPACER, CAMSHAFT Qi SEAl

SPACER, 465" THK.
SPACER, 440" THX

SHAFY, BALANCE

SHAFT, 4.53
SHAFT, 3-53

PULLEY, FRONY BALANCE

PULLEY, 3.53
PULLEY, BV-B3 e
KEY. 3/16"X5/8" SPECIAL (12.9350)
NUT, ¥ 1/8.18 {1,7 140}

WEIGHT, FRONT BALANCE
WEIGHT, 3-53 {ON CAMSHAFT}

WEIGHT, REAR BALANCE

WEIGHY {1345 THICK, 3 HOLES)}
WEIGHT {23817 THICK, 2 HOLES)
BOLT, 3/8"-24X7/8" {12.9001)
BOLY, 3/8"16X1" (12.80G1}

GEAR., CAMSHAEY AND BALANCE
SHAFT

GEAR {R. BANK CAMSHAFT RH. ENG., L.
BANK CAMSHAFT LH. ENG.} (RH.
HELIX; $11 TEETH)

GEAR {L. BANK CAMSHAFT BH. ENG., R.

BANK CAMSHAFT LH. ENGJ (LH.
HELIX; 113 TEETH) o0

GEAR 1. BANK CAMSHAFT R.H. ENG., L.

BANK CAMSHAFT L.H. ENG.) {R.H.
HELIX: 87 TEETH} (51070728 .............

GEAR (L. BANK CAMSHAFT R.H. ENG., &

BANK CAMSHAFT LH. ENG) (LH.
HELDX 97 TEETH) {(B107073) ... .........

KEY, 3/16°X5/8" SPECIAL {12.9350)

NUT, 1 1/87-18 {1,7140)
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& 3 MPC ENGINES DETROIT DIESEL
1.7000  CAMSHAFYT AND GEAR TRAIN

.................... TYPES ... .. e
PARY 2 2 2 2 2 2
JFIG L NUMBER . L NAME AND DESCRIPTION ....... ... Tr217[21712}p71218{2]9 9
21714417 7i8]7jo{8]7{%
3 5 7 9 1 8

1.7200 . GEAR, CAMSHAFT AND BALANCE
SHAFT {CONT'D)

* NOT SERVICED. USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE {1) EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 (LH HELIX) OR .
5107088 {RH HELIX}, GOVERNOR
DRIVE GEAR 5107077 {(LH), 510 7076
{RH) OR 5107508 (RH) (5033.6299;,
BLOWER ROTOR GEARS 5107083 {RH)
AND 5107084 (LH) {4 & 6V53),
5107081 (RH) AND 5107084 {(LH)
{4-53), 5107081 (RH} AND 5107082
(L4} (2 & 3-53), 5108171 (BH) AND
5107082 £H) (2.5 3) AND BLOWER
DRIVE GEAR 5107078 {LH} OR
5107079 {RH).

1.7202 - SPACER, CAMSBHAFT AND BALANCE
SHAFT GEAR
7AB 5121077 SPACER ... . I is252{t1 11171123232

1.7207 . RETAINER, CAM AND BALANCE SHAFY

GEAR NUT
TAB 5172734 RETAINER .. .. ... .. . . i 212 2 2l2p2{2]2
1A 181360 BOLT, 3/8"-24X3/4" (12,8001} .._........... 4 4
7A8 181361 BOLY, 3/8°-24X7/8" (12.800G1} ........ ... ... 414 4 4 434
7AB 103321 LOCKWASHER, 3/8" {12.8200} .............. 414 4 414141414

1.722C . GEAR ASSY., IDLER
IRCLUDES BEARING IN 1.7225.

7C 5107075 GEAR ASSY. {LH HELIX; 82 TEETH} ....... ... 20 U T T T O T O T O OO Tt
5136227 * GEARASSY. LM HELIX; T2 TEETH) .......... ]
* NOT SERVICED, USE 5107075 AND TO
INSURE INTERCHANGEABILITY USE {1)
EACH OF 5107071, 5107072 #H
MELIX, B10 7073 LH HEUX, FUEL
PUMP DRIVE GEAR 5107087 {LH
HELIX} OR B10708B8 (RM HELIX),
GOVERNOR DRIVE GEAR B1G7077 ¢
LM}, 5107075 (R} OR 5107508 (R}
(5033-6289), BLOWER ROT0OR GEARS
5107083 (RH) AND 5107084 M) {4 &
8V-53) , 5107081 {RH} AND 5107084
{LH; (4-53), 5107081 (RH) AND
8107082 {LH) (2 & 3-83}, 51068171 (RH)
AND 5107082 {# H} (2-B3) AND
BLOWER DRIVE GEAR 5107078 {LH) OR
5107079 (RHj.

1.7225 . BEARING, IDLER GEAR

7F 5198793 BEARING ... ... ... ... ... ... IR R RN S
TE 5132504 WASHER ... ... .. .
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FG L NUMBER

F
4

5

3

M #C

PART

1.7250
5124458
5157244

1.7260

5116220
5157244

ENGINES

*
®

1.7000 CAMSHAFT AND GEAR TRAIN

2 2 2
............. NAME AND DESCRIPTION .......... 1 7121712} 7
217141786
3 &
HUR, IDLER GEAR
HUB . s 11181111
BOLT, 3/8"-16X1 3/47 (44180 .. ... ... ..... 1ty et
SPACER, IDLER GEAR HOLE
SPACER .. ... ... ..
BOLY, 3/8"16X1 3/47 {44180}y .. ...........
* NOT REQUERED IN ANY TYPE WITH
FLYWHEEL HOUSING HAVING
INTEGRAL JDLER GEAR HOLE SPACER,
MARCH, 1887 PAGE 53 OF 17000
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DEYROIT DIESEL 5 3 MPLC ENGINES
1.7000 CAMSHAFT AND GEAR TRAIN

..................... TYPES .ot iin e
PART 3 3 3 4 4 4 4
LFIG .. NUMBER .. ........... NAME AND DESCRIPTION .......... olz2l1]3lBilalijalz|aiz|al?
211 1710141116213 16;0
0 5 1 [ ¥ 8
1.7001 - CAMSHAFT ASSY.
e FOR TYPE 382 USE TYPE 265~
A CAMSHAFT ASSY. INCLUDES PLUGS IN
17001,
78 5199397 CAMSHAFT ASSY., 6V-53 R. BANK R.H.
ENG., L. BANK L.H. ENG. (STAMPED
1 1 b 1 1
7B 5199396 CAMSHAFT ASSY.. V.53 L. BANK RH,
ENG., R. BANK LH. ENG. (STAMPED
1 I O 111 1 1
TA 5149095 % CAMSHAFT ASSY., 453 RA-RB.RC-AD
ENG. (STAMBED VTL) ..o vt 1 1
74 5149093 CAMSHAET ASSY, 3-53 BARDLBAC
ENG. (STAMPED VL) ..ot e, 1 1
7B 5126934  CAMSHAFT ASSY., 6V.53 B BANK RH,
ENG., L. BANK L.H. ENG. {STAMPED
V) e 1 1 ]
7B 5126933 CAMSHAFT ASSY., 6V-53 L. BANK RH,
ENG., R BANK L.H. ENG. (STAMPED 1
1 R 1 1
7A 8927164 CAMSHAFT ASSY., 3-53 RA, RD, LB, LC
ENG. (STAMPED VIL} ..o e, 1
74 8927166 CAMSHAFT ASSY., 4-63 RA, BB, RC, AD
ENG. (STAMPED VTL} ..o, 1
A5 B151277 PLUG, /2 DRIVE ... e atatzbalatabajziaiziataiz
% MUST BE USED WITH 5147424 VALVE
SPRING ON 4 VALVE ENGINES AND
5116140 VALVE SPRING ON 2 VALVE
ENGINES.
1,7010 - BEARING, CAMSHAET END
A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY,
78 5197944 BEARING SET(STD. 6V-53) ................. 111 1 141 1 1
78 5198983 BEARING SET {STD. 1.D., .010° 0.8. 0D}, ... ... AR] AR AR ARJ AR AR AR
78 5197945 BEARING SET (010" US. LD, STD. O.D}....... AR] AR AR AR| AR AR AR
7B 5197946 BEARING SET {020" U.S. 1.D, STD. O0.D)....... | AR] AR AR AR AR AR AR
7A 5198984 BEARING SETISTD. 4-83) ... . ... ..o oo, 1 1 1
74 5198979 BEARING SET (STD. 1.D. 010" 0.5. 0.D) ...... AR AR AR
74 5198978 BEARING SET (010" US. 1D, STD. O.0) ... .. AR AR AR
7A 5198981 BEARING SET (020" U,5. 4D, STD. O.D}....... AR AR AR
7A 5198209 BEARING SET{STD. 3530 ... ......ooovn... 1 1 1
TA 5188980  BEARING SET 5TD. LD, 010" OS.,
ODJ o e AR AR AR
7A 5198470 BEARING SET (010" LS., L.D., §TD.
0D AR AR AR
7A 5198471 BEARING SET (020" U.S., LD, §TD.
ODN e AR AR AR
1.7030 - WASHER, CAM AND BALANCE SHAET
END BEARING THRUST
7AB O BT16198  WASHER ... .. ... ... .. .. 2t212i21212t232]212]2]2}z2
7AB 9409028 BOLT, 3/8™18X1" (12.9001) . ... ........... 4]4jalajalalajalalataials
MARCH, 1987 PAGE 6 OF 17000
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BETROIT BIESEL

FIG

AB

4.B

P N E AT
wow

1.7000 CAMSHAFT AND GEAR TRAIN
PART
... NUMBER. .. ... ..... NAME AND DESCRIPTION ..... ... ..
1.7060 - SEAL. CAMSHAFT OIL
5106223 SEAL OILFRONT 3,4, 6V-53) .. ........ .. ..
1.7062 - SPACER, CAMSHAFT QiL SEAL
5106360 SPACER . .. . .
1. 7080 - SHAFT, BALANCE
5121073 SHAFT, 3-B3 ... ..
5121074 SHAFT, 483 ... .. . i
1.7130 - PULLEY, FRONT BALANCE
8925945 PULLEY BV-B3 ... ... .. . ... ..
8925946 PULLEY, 48B3 ... ... ... o i
8925944 PULLEY 3-B3 ... . ... . ...
5136420 PULLEY, BV-B3 (B GROOVE} .. ... ... ......
8925541 PULLEY, 3-B3 ... . .. .. i,
8925843 PULLEY, 4-B3 ..., . .. .. .. .. . e
8926248 KEY, 3/167X5/8" WOODRUFF
{12.8380) ...
BIE00B7 NUY, 1T W/8"1B{L7140) ... . o
1.7180 - WEIGHT, REAR BALANCE
5118277 WEIGHTY, 3, 4-53 {ON CAMSHAFT) ... .. ... ...
5119278 WEIGHT, 4-B3 {ON CAMSHAFT) ..............
BO26004 WEIGHT, 3, 4-83 (ON CAMSHAFY) ... ........
8408218 BOLT, 3/8"-18X1 1/4” {12.8001} ............
408028 BOLT, 3/8"-16X1" {12.9001} ................
1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFT
§133387 * GEAR (R.H. HELIX) (R. BANK CAMSHAFT
AL.H. ENG., L. BANK CAMSHAFT L.
ENG-O7 TEETH) .. ... .. ... ... ...
5133388 * GEAR . H, HBELDG (L. BANK CAMSHAFT
R.H. ENG., R. BANK CAMSHAFY LM,
CENGAS7TEETHE ... o
5167073 GEAR (L.H. HELIX} (L. BANK CAMSHAFT '
i.H. ENG., B. BANK CAMSHAFT LH.
ENG-TTTTEETH) ....... ... ... .. .... ...
5107072 GEAR {R.H. HELIX} (R. BANK CAMSHAFT
R.H. ENG.. L. BANK CAMSHAFT LH.
ENG-11ITEETH) .. ... ..o i,
8924987 GEAR, HARDENED (RLH. HELIX) {R. BANK
CAMSHAFT R.H, ENG., L. BANK
CAMSHAFT LH. ENG.-111 TEETH} ., ... ..
89249588 GEAR, HARDENED {L#. HELIX) (L. BANK
CAMSHAFT R.M. ENG., B BANK
CAMSHAFT L H ENG-11T TEETH) ... ... ...
8926248 KEY, 3/16"X5/8" SPECIAL {12.93580} .. .......
5180087 NUT 1T 1/B18{1.7340) ... . ... ov...
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DETROI!IY DIESEL 5 3 MPC ENGINES
1.7000 CAMSHAFT AND GEAR TRAIN

PART 3 3
RGO NUMBER ... NAME AND DESCRIPTION .. ........ 0 1

1.7200 - GEAR, CAMSHAFT AND BALANCE
SHAFT {CONT'D}

* NOT SERVICED. USE PART NUMBER IN
PARENTHESES AND TO INSURE
INTERCHANGEABILITY USE {1) EACH OF
5107071, 51 07075, FUEL PUMP
DRIVE GEAR 5107087 {LM HELIX) OR
5107088 {RH HELIX), GOVERNOR
DRIVE GEAR 5107077 (LK}, 510 7076
{RH} OR 5107508 {R) (5033.6299),
BLOWER ROTOR GEARS 5107083 (Ri)
AND 5107084 (LH} (4 & 6V.53),
510708 1 (RH) AND 8107084 {LH)
{4-53), 510708 + (RH) AND B107082
{LH} {2 & 3-53), 5108171 {RH} AND
5107082 (LM} {2- 53) AND BLOWER
DRIVE GEAR 5107078 4LH) OR
5107079 {RH).

1.7202 . SPACER, CAMSHAFT AND BALANCE
SHAFT GEAR

7AB 5121077 SPACER . . e 221 e2f1{2{2]1+{12]3s12:1}1

1.7207 - RETAINER, CAM AND BALANCE SHAFY
GEAR NUY

TAB 5172734 RETAINER ... ... .. ... 0ieiiiiiiannnnn 2212121272412
7A 181360 BOLT, 3/8"-24X3/4"{12.8001} .............. 4354 4141414
B 181361 BOLT, 3/8724X7/8" {12.9001} .............. 4
7AB 103321 LOCKWASHER, 3/8” (12,9200} .............. 414141414141} 4

B NN RS
-9
F-9

Lo SN 3]

1.7220 - GEAR ASSY. IDLER
INCLUDES BEARING IN 1.7225.

8135227 * GEAR ASSY., 4, 6V-53 {L.H. HELIX; 72
E133 1 1

5107078  GEAR ASSY. 3, 4, 6V-53 (LK. HELIX: 82
TEETH) o\ttt e e 1] et tbebtbabrbel

8924990  GEAR ASSY, 3-53 HARDENED (i K.
MELIX: 82 TEETH-STAMPED
8924889) ... ... ... ..., 1

* NOT SERVICED, USE 5107075 AND T0

INSURE INTERCHANGEABILITY USE (1}
EACH OF 5107071, 5107072 RH
HELIX, 510 7073 LH HELIX, FUEL
PUMP DRIVE GEAR 5107087 {iM
HELIX} OR 5107088 {RH HELIX),
GOVERNOR DRIVE GEAR 5107077 (
LH}, 5107076 {RH) OR 5 107508 (RH)
(5033-6299), BLOWER ROTOR GEARS
5107083 (HH} AND 5107084 (LH} {4 &
6V-53), 5107081 (RH) AND 5107084
(LH) {4-53), 510708 1 (RH} AND
5107082 (LH) (2 & 3-53), 5108171 {RH)
AND 5107082 {LM) {2-53) AND
BLOWER DRIVE GEAR 5107078 (LH) OR
5107079 (RHL.
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BETROCIT DIESEL § 3 MPC ENGINES
17000  CAMSHAFT AND GEAR TRAIN

...................... TYPES (i

PART 3 3 3 4 4 4
FG . NUMBER............. NAME AND DESCRIFPTION . ....... .. Ci31 Bi4i114121413|4]7
251 11710141 116;2713]60

O 5 1 5 7 8
1.7225 - BEARING, IDLER GEAR
F 5196793 BEARING ... . . . . i IER RN EEEEEEEREEEEREE!
F 5132504 WASHER ... . ... .. . 21212121212} 2 2123121232
1.7250 - HUB. IDLER GEAR

F 5124458 HUB LU A Y O O O O O O O N AR AN A
F 5187244 BOLY, 3/8716X1 374" {44180} ............. t{tvprvEri2i2i1i1i1 1)1

MARCH, 1987 PAGE 5.3 OF 17000
COPYRIGHT 1287 GENERAL MOTCRS CORPORATION




DETROIT DIESEL 5 3 MPC ENGINE:
1.7000 CAMSHAFT AND GEAR TRAIN

..................... TYPES .o oovaieinninn.
PARY 4 5 6 g 5 6
JFIG . NUMBER............. NAME AND DESCRIPTION .......... B|G|6l6186 7161782
60 5 6joj7i{z2i9
9 1 3
1.7001 - CAMSHAFT ASSY.
A CAMSHAFT ASSY. INCLUDES PLUGS IN
1,7001.
78 51099397  CAMSHAFT ASSY., 6V.53 R, BANK RM.
ENG.; L. BANK 1.H. ENG. {STAMPED
VLY ottt e 1 111 1
7B 5199396  CAMSHAFT ASSY., 6V.53 L. BANK RH,
ENG.: R. BANK LH. ENG. {STAMPED
VL) et 1 111 1
78 8927167  CAMSHAFT ASSY, 6V.53 R. BANK RH.
ENG.: L. BANK LH. ENG. {STAMPED
VTL) o ot 1 1
7B 8927166  CAMSHAFT ASSY., 6V.53 L. BANK RM.
ENG.; R. BANK L.H. ENG. {STAMPED
Y T 1 1
7A 5149095  CAMSHAFT ASSY, 4-53 RA-RB-RC.RD
ENG. (STAMPED VTL) «.. .. ......oiean. .. 1
78 5126934  CAMSHAFT ASSY, 6V.53 R, BANK RH.
ENG.; L. BANK LH, ENG. {STAMPED
2 T 1
7B 5126933  CAMSHAFT ASSY., 6V-53 L. BANK RH.
ENG.: R. BANK LH. ENG. (STAMPED
Y P 1
7A 5149081  CAMSHAFT ASSY, 3-53 RB-RC-LALD
ENG. ISTAMPED 7L} ..., .o.oveeninn.s 1
7A BY927165  CAMSHAFT ASSY. 4.53 RA-RB.RC-AD
(STAMPED VTLY .........ovieniinnonn. 1
TA 8923998  CAMSHAFT ASSY. 3-53 LB-LC-RARD
ISTAMPED VL ... oo, 1
TAB  B1B1277  PLUG, 1/2"DRIVE ... ... .. 4jatzi4j2l4a4id4l214}2]4
1.7010 - BEARING, CAMSHAFT END
A SET INCLUDES ALL END AND
INTERMEDIATE BEARINGS WHICH ARE
NOT SOLD SEPARATELY,
78 5197944  BEARING SET(STD.6V.83) ................. 1] 1 11 1 1
78 5198983  BEARING SET{STD. 1D, 010" 0.8. 0.0} ....... AR} AR AR AR] AR AR AR
7B 5197945  BEARING SET (010" US. LD, $TD. OD} ... .... AR{ AR AR AR| AR AR AR
7B 5197946  BEARING SET (020" US. LD, STD. QD). ...... |AR]AR AR AR)AR AR AR
TA 5198984  BEARING SET{STD. 483} ................... 1 1
7A 5198979  BEARING SET{STD. 1D..010" 0.8.00) ...... AR AR
TA 5198978  BLARING SET (010" US.1D.,STD. O.DJ....... AR AR
7A 5198981 BEARING SET (020" U.S, 1D, §TD.OD) .. ..... AR AR
7A 5198209  BEARING SET{STD.353) ........c.......0.. 1 1
7A 5198980  BEARING SET (STD. 1D, .010* 0.6,
ODF e e AR AR
TA 5198470  BEARING SET (010" U.S. 1.D., STD.
OB i AR AR
7A 5198471 BEARING SET (020" U.S., LD., STD.
OB AR AR
1.7030 - WASHER, CAM AND BALANCE SHAFT
END BEARING THRUST
TAB  B116198  WASHER ... ............ .. ... ... ..... 2i2t212121212t2121212
TAB 9409028  BOLT 3/8"-16X1°{12.9001) .. .............. alajalajajalalalajalae
MAY, 1587 PAGE 7 OF 1.7000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION




BETROIT DIESEL

1.700G  CAMSHAFT AND GEAR THAIN

PART
FIG . ONUMBER ... L.l NAME AND DESCRIPTION ..........
17060 - SEAL, CAMSHAFY QIL

TAB 5106223

1.7062
B 51063860

1.7080

5121074
5121073

1.7130

B 8925542
A 8925046
A 89259044
A #925943
'AB 8926248

A8 5150087

1.7190

8926005
51319277
5118278
8926004
94090628
8827580
A 2409215

%

1.72060
8 B1O7072
B 5107073
8924987
8924988
B 8926248
B 5150087
1.7202

5,8 5121077

:

z

+

SEAL, OIL{FRONY 3.4, 6V-83) ...............

SPACER, CAMSHAFT OiL SEAL
SPACER . . e

SHAFY, BALANCE

SHAFT, 483 .. ... .
SHAFT, 3.B3 ...

PULLEY, FAONT BALANCE

PULLEY, 6V-83 ... .. .
PULLEY, 4-B3 .. ... ... ...
PULLEY, 3-B3 ... .
PULLEY, 4-B3T . ..
KEY, 3/16"X5/8" WOQUDRUFF

128380 ... ..
NUT, 1 1/87-18{2.74400 .. ... ... .. ...

WEIGHY, REAR BALANCE

WEIGHT, 6V-53 .. oo,
WEIGHT, 8483 ... ...
WEIGHT, 453 ... ... iiniiinnnn.
WEIGHT. 483 . . .
BOLT, 3/8-16X1" {12901} .. ... 0ouervn.n..
BOLT, 3/8"-18X1.015” (12.8001} ............
BOLT, 3/8°-16X1 1/4° {12.8001) ............

GEAR, CAMSHAFT AMD BALANCE
SHAFY

GEAR {RH. HELIX} {R, BANK CAMSHAFT

R.H. ENG.. . BANK CAMSHAFT |LH.

ENG-1%Y TEETH}Y ... .. ... ... ... ... ......
GEAR {L.H, HELIX) i BANK CAMSHAFT

R.H. ENG., R. BANK CAMSHAFT LK,

ENGATTITEETHI ... i,
GEAR, HARDENED {R.H. HELIX) {R. BANK

CAMSHAFT R.H. ENG., L. BANK

CAMSHAFY LH ENG-111 TEETH} ...... ...
GEAR, HARDENED {L. M. HELIX} {L. BANK

CAMSHAFYT RH. ENG., R BANK

CAMSHAFT LM ENG.-111 TEETH} .........
KEY, 3/16°X5/8" SPECIAL {12.9350) .........
NUT, 1 1/8"18 {17140} ... ... ... .... ...

« SPACER, CAMSHAFT AND BALANCE

SHAFT GEAR
SPACER

MAY, 1887 PAGE

% 3
PSS FIRE 61
8 5 8615
6101616535116
g

z]2 2
2 2
2
4
414 4
4
1ha 1
1iv)
1 3
1 1
2]z 212
212 252
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CETROIT DHESEL & 3 MPC ENGINES
1.7G600 CAMSHAFET AND GEAR TRAIN

...................... TYPES 0o ieiainens
PART a4 B
CFIG L NUMBER. ... NAME AND DESCRIPTION .......... 8 slsl6|6|716]7 2
slole|s{1i6i0]7 9
9 9 1
1.7207 . RETAINER, CAM AND BALANCE SHAFT
GEAR NUT
7B B172734  RETAINER ....................ccocooin.. 2f2]2 2{2{2|2]212
78 181360 BOLT, 3/8-24X3/4" (12.9001) ... .......... 44 4fat4 44
7A 181361 BOLT, 3/8"-24X7/8" (12.8001) .............. 4 4
78 103321 LOCKWASHER, 3/87 {12.9200) .............. 4{4]4 ajajalalala
1.7220 - GEAR ASSY. IDLER
A GEAR ASSY. INCLUDES BEARING IN
1.7225.
5107075  GEAR ASSY.{LH. HELIX: 82 TEETH) .......... 1] 1 111 1]t
8924990  GEAR ASSY., HARDENED (LH. HELIX; 82
TEETH-STAMPED 8924989) .............. 1 1 1
1.7225 - BEARING, IDLER GEAR
7F BI96793  BEARING ..................c....c.oo..e pfsfetefatalalalayaga
7F 5132504  WASHER ............. .. .............. 2i2(2]2{z2]2]z2]2]2]2]2
1.7250 - HUB, IDLER GEAR
7F 124458  HUB ... ....................ioiieaee. IERERERERERERERERERE
TF 5157244  BOLT, 3/8"-16X1 3/4" (4.4190) _............ SRR EEEEERERERERERN
MAY, 1987 PAGE 7.2 OF 1.7000
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DETROI!T DHESEL

PART
FHG L NUMBER L L

1.747G -

5133674
5119428
5128026

5109807
5126008
53128025

BI1GT1347
5119481
5146900
456378

5157933
5150829
5101381
452712

5119477
186622
186628
179844
179846
175848
180078
5155596

103341
163321
1.7472 -
5106223
5109517
1.7480 -
5121082

5124085
51084986

1. 7000A BALANCE WEIGHT COVER

COVER, BALANCE WEIGHT

A COVER ASSEMBLY INCLUDES DOWEL
PINS N 1.7470.

COVER ASSY. (13161} ... oo e,
COVERASSY. {13181 oo,
COVER ASSY. (ALSO INCLUDES PLUGS

IN LTA70H{1.3161) .. e,
COVER ASSY. (ALSO INCLUDES PLUGS

AND HELI-COILS) {1.31861) ...............
COVER ASSY. {ALSC INCLUDES PLUG

AND NIPPLE IN 1.7470}{1.31610) ..........
COVER ASSY. {ALSG INCLUDES PLUG

AND NiPPLE IN 1.7470}{1.3161) ... .......
COVERASSY. {1.3¥61) ... ...\,
ELEMENT (48060} . .......................
PIN, 3/8"X1 1/8" DOWEL {12.8290} .........
PN, 1/4"X2" SPRING (12,8270} _............
PIN, 5/16°X7/8" DOWEL {3.4140) .. ... ... ..
PLUG, 7/8” CUP {48001} . ... .. ... .0.s
PLUG, AIR HEATER (1.316%) ............. ...
INSERT, HELLCOIL 7/167-14X7/16"

PEZ911B) .
NIPPLE (B.2T60) ...\,
BOLT, 3/87-16X1 174" (12.9001) ... .. .. ....
BOLT, 3/8"-16X1 1/2" (129004} ... .. ... _..
BOLT, 3/8"-16X1 5/8" {12.9001) . ...........
BOLT, 3/87-16X1 7/87{12.900%) .. .. ... . ...
BOLT, 3/8°-16X2 1/4” {12.900%) ... .........
BOLYT, 5/16°-18X7/8" (12.9001) ............
WASHER, 21/64"X9/16" COPPER

(71200 .
WASHER, 3/8" {12.8180) ... .............
LOCKWASHER, 3/8" (128200} ..............

SEAL, BALANCE WEIGHT COVER Ol

SEAL {17060} .o
SEAL, RING {7.8040)

GASKET, BALANCE WEIGHT COVER

GASKET (1.3170)
GASKET (1.3170)
GASKET {7.8040)

SEPT.. 1983 PAGE
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WHG O NUMBER

88

8A
88

8B
ga

88
8RB
88
8A

8B
BB
3B

8B
88

88
88

B8

DETRO!IT DIESEL

PART

1.76008 ACCESSORY DRIVE

1.7604 . GASKET, ACCESSORY DRIVE

5104506

1.7605

NPN
5100268

5168696
5164291
5133838

5177236
1248548

124549
183221
5132887
103322
272806
1.76067
5140021
114926
1.7610
5164286

5176474
5145091

1.7616

51028686
179857
122408
5150568
103323

1.7620
5102456

GASKET{(1.5040 ... ... .. ... ... . ...0.

PULLEY, ACCESSORY DRIVE

PULLEY {CUSTOMER FURNISHED} .. .. ........
PULLEY (B 1/4" DIA, SINGLE GROOVE)

FABOBY .
PULLEY {5 1/2° DIA., DOUBLE GROOVE) ......
PULLEY {5 1/2" DIA., SINGLE GROOVE} .. .....
PULLEY (5 1/2" DIA., DOUBLE GROGVE)

(1Z.40795) L.
PULLEY {6 174" DIA., DOUBLE GROOVE} ... ..
KEY, §/32"X3/4" WOODRUFF

(128380) ...
KEY, 3/168"X3/4* WOGDRUFS

(1293501 e
BOLYT, 7/16°-14X1 174" (12.800% ... ... .. ...
WASHER, 7716 ..ttt
LOCKWASHER, 7/18"(12.8200} .............
NUT, 3/47-16 LOCK {12.9440) ..............

BRACKET, ACCESSORY DRIVE

HUB, DRIVE PULLEY

HUB oot
BOLT 3/8"-24X1.12" {1.7630) ........_.....
BOLT, 3/8”-24 X 1.38" SELF LK.

(T2ZB018) . e

RETAINER, DRIVE PULLEY HUB O SEAL
A RETAINER ASSY. INCLUDES O, SEAL,

BETAINERASSY. ... ........ ... ... c.oeae.
BOLT, 7/16°-14X7/8" {12.8001}
BOLT, £/2"13X17(12.90¢1 ... .. O
WASHER, 7/16" COPPER (12.9190) ..........
LOCKWASHER, 1/2" {12.8200)

SEAL, DRIVE PULLEY HUB Oil
SEAL

DEC., 1983 PAGE
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5 3 MPC ENGINES DETROIT BIESEL
1.7000B  ACCESSGRY DRIVE

...................... TYPES . it
PART 3 4 6 ? 8 ] 1
FIS .. NUMSBER............. NAME AND DESCRIPTION .......... 8 7 o 6 2 §:1113
4 8 6 Y o 111
1 7 1 7 2 8
1.7627 - HOUSING, ACCESSORY DRIVE
5121050 PLATE (2.2235) .. i, 1
179857 BOLY, 7/16"-14X7/8"(12.8001 ... ....... 1
179882 BOLT, 1/2°13X1 1/8°12.9001) ... ......... 4
5150868 WASHER, 7/16" COPPER {12.8190) .......... 1
103323 LOCKWASHER, 1/27{12.0200) .............. 4
1.7630 - PLATE ASSY. ACCESSORY DRIVE
A BIS3449  * PLATE . oot 1
8 5131627 T 1 1 1 1|1
.Y 5170450 FLATE et 1 1 1 2
51770286 SEACER oot 111 1 1 1 1§
5127266 ADAPTOR(2.22200 ... . e, 1
9408035 BOLT, 3/87.24X1" LOCK(12.9001) ........... 2
3 5176474 BOLT {3/8%24X1.12"F ... 0. 3 3 3
5 5145092 BOLT, 3/87-24 X 1.20" 100K {12.5015) . ..., 4 4 4 414 418
3 5145091 BOLT, 3/8”-24 X 1.38" {12,508} ............ 4 4 4 414 4
* NOT SERVICED: USE 5131627 PLATE
AND INCLUDE (1) 6143618 HUB TO
INSURFE INTERCHANGEABILITY.
1.7633 - RETAINER, CAM OR BALANCE GEAR
5122922 RETAINER (1.7207) o e, 1]2 tlzi1 3
5122923 STUD, 3/8*-24X1 1/2712.9117 .. ... ....., 111 1]t 1
124925 NUT, 3/87.24 (12.8120) ...... ..., 1 111 1
9413543 NUT, 3/8%-24 HEX, THIN {12.8920) .......... 111 141 1
5145431 NUT, 3/B"-24 JAM CAD. {12.4037) .. .. ..... .. 1
1.7635 - COUPLING, ACCESSCGRY DBIVE
5102257 FORK {2.2220) ...t %
1.7640 - SHAFT, ACCESSORY DRIVE
; SEBEE9T  FESHAFT 1
. 5122876 SHMAFT i e 1
. 8131130 BHAFT 1 111 1E1)1]2
# NOT SERVICED USE 8122876 PLUS
5131627 PLATE.
1.7645 . RETAINER ASSY. ACCESSORY DRIVE
A RETAINER ASSY. INCLUDES ITEMS IN
1.7650, 1.7655 AND SEAL IN 1.7660.
B123T16 * RETAINERASSY. .. ..ot 1 1
* NOT SERVICED. USE 5131402,
BEC, 1983 PAGE 2 OF 1.70008B
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